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1. Test Laboratory

1.1. Introduction & Accreditation

Telecommunication Technology Labs, CAICT is an ISO/IEC 17025:2017 accredited test laboratory
under NATIONAL VOLUNTARY LABORATORY ACCREDITATION PROGRAM (NVLAP) with lab
code 600118-0 and is also an FCC accredited test laboratory (CN5017), and ISED accredited test
laboratory (CNOO66). The detail accreditation scope can be found on NVLAP website.

1.2. Testing Location
Location 1: CTTL (huayuan North Road)
Address: No. 52, Huayuan North Road, Haidian District, Beijing,
P. R. China 100191

ocation 2: CTTL(BDA)
Address: No.18A, Kangding Street, Beijing

Economic-Technology Development Area, Beijing, P.
R. China 100176
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122260785-WMDO03
1.3. Testing Environment
Normal Temperature: 15-35C
Relative Humidity: 20-75%

1.4. Project Data
Testing Start Date: 2022-04-22

Testing End Date: 2022-07-01

1.5. Signature

/—’

2R

Dong Yuan
(Prepared this test report)

|

Zhou Yu
(Reviewed this test report)

£1

Zhao Hui Lin
Deputy Director of the laboratory
(Approved this test report)
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2. Client Information

2.1. Applicant Information

Company Name: Wingtech Group (Hong Kong) Limited
Flat/RM 1802 18/F, Podium Plaza, 5 Hanoi Road, Tsim Sha Tsui, KL,
Address /Post:
HK
Contact: sharui
Email: sharui@wingtech.com
Telephone: +86-21-53529900

2.2. Manufacturer Information

Company Name: Wingtech Group (Hong Kong) Limited
Flat/RM 1802 18/F, Podium Plaza, 5 Hanoi Road, Tsim Sha Tsui, KL,
Address /Post:
HK
Contact: sharui
Email: sharui@wingtech.com
Telephone: +86-21-53529900
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3. Equipment Under Test (EUT) and Ancillary Equipment (AE)
3.1. About EUT

Description 5G Mobile Phone

Model Name CELERO5G

FCCID 2APXW-CELERO5G

Antenna Embedded

Output power 22.31 dBm maximum EIRP measured for LTE Band 41
Extreme vol. Limits 3.6VDC to 4.2VDC (nominal: 3.85VDC)

Extreme temp. Tolerance -10°C to +55°C
Note: Components list, please refer to documents of the manufacturer; it is also included in the
original test record of CTTL.

3.2. Internal Identification of EUT used during the test

EUT ID* IMEI HW Version SW Version Date of receipt
UT33a 863401060002611 V2.0 Celero5G_0.01.01 2022-04-22
UT110a 8634010600094 34 V2.0 Celero5G_0.01.01 2022-05-30

*EUT ID: is used to identify the test sample in the lab internally.

3.3. Internal Identification of AE used during the test
AE ID*  Description

AE1 Battery
AE1
Model REOO1
Manufacturer SUNWODA ELECTRONIC CO ., LTD
Capacitance 4500mAh

*AE ID: is used to identify the test sample in the lab internally.
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4. Reference Documents

4.1. Documents supplied by applicant
EUT parameters are supplied by the client or manufacturer, which are the bases of testing.

4.2. Reference Documents for testing
The following documents listed in this section are referred for testing.

Reference Title Version
FCC Part 24 PERSONAL COMMUNICATIONS SERVICES 10-1-20
Edition
FCC Part 22 PUBLIC MOBILE SERVICES 10-1-20
Edition
FCC Part 27 MISCELLANEOUS WIRELESS COMMUNICATIONS  10-1-20
SERVICES Edition
FCC Part 90 PRIVATE LAND MOBILE RADIO SERVICES 10-1-20
Edition
ANSI/TIA-603-E Land Mobile FM or PM Communications Equipment 2016
Measurement and Performance Standards
ANSI C63.26 American National Standard for Compliance Testing of 2015

Transmitters Used in Licensed Radio Services
KDB 971168 D01 MEASUREMENT GUIDANCE FOR CERTIFICATION OF v03r01
LICENSED DIGITAL TRANSMITTERS
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5. Laboratory Environment

122260785-WMDO03

Semi-anechoic chamber 2 / Fully-anechoic chamber 3 (10 metersx6.7 metersx6.15 meters)
did not exceed following limits along the EMC testing:

Temperature

Min. =15 °C, Max. =30 C

Relative humidity

Min. = 35 %, Max. = 60 %

Shielding effectiveness > 100 dB
Electrical insulation >2 MQ
Ground system resistance <05 Q

Normalised site attenuation (NSA)

<+ 3.5 dB, 3 m distance

Site voltage standing-wave ratio (Svswr)

Between 0 and 6 dB, from 1GHz to 18GHz

Uniformity of field strength

Between 0 and 6 dB, from 80 to 6000 MHz

©Copyright. All rights reserved by CTTL.
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6. Summary Of Test Result

122260785-WMDO03

LTE Band 7
Items Test Name géaéjfjlér; Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 12
Items Test Name gé?::“;; Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 13
Items Test Name Isclzaé":jlg; Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P

©Copyright. All rights reserved by CTTL.
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LTE Band 25 (2)

122260785-WMDO03

Items Test Name gé%jf;g; Verdict
1 Output Power 24.232 P
2 Emission Limit 2.1051/24.238 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 24.238 P
6 Band Edge Compliance 24.238 P
7 Conducted Spurious Emission 24.238 P
8 Peak-to-Average Power Ratio 24.232 P
LTE Band 26(814MHz~824MHz)
Items Test Name IE(!:aCufSI:ar; Verdict
1 Output Power 90.635 P
2 Emission Limit 2.1051/90.691 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 2.1049 P
6 Band Edge Compliance 90.691 P
7 Conducted Spurious Emission 90.691 P
LTE Band 26(324MHz~849MHz) (5)
Items Test Name l?é?fjlér; Verdict
1 Output Power 22.913 P
2 Emission Limit 2.1051/22.917 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 22.917 P
6 Band Edge Compliance 22.917 P
7 Conducted Spurious Emission 22.917 P

©Copyright. All rights reserved by CTTL.

Page 11 of 272



LTE Band 41 (38)

122260785-WMDO03

Items Test Name géaéjfjlér; Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 66 (4)
Items Test Name I%acufjl:;; Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 71
Items Test Name Isclzaé":jlg; Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P

©Copyright. All rights reserved by CTTL.
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122760785-WMDO03
Terms used in Verdict column

P Pass. The EUT complies with the essential requirements in the standard.

NP Not Performed. The test was not performed by CTTL.

NA Not Applicable.The test was not applicable.

BR Re-use test data from basic model report.

F Fail. The EUT does not comply with the essential requirements in the
standard.

All the test results are based on normal power.

LTE Band 25, Band 66, Band 26 and Band 41 overlaps the entire frequency range of LTE Band 2,
Band 4, Band 5 and Band 38. Therefore, test data provided in this report covers Band 2, Band 4,
Band 5, Band 38 as well as Band 25, Band 66, Band 26, Band 41.

LTE Band 41 is tested by power class 2.

Explanation of worst-case configuration

The worst-case scenario for all measurements is based on the conducted output power
measurement investigation results. Output power was measured on QPSK,16QAM and 64QAM
modulations. It was found that QPSK was the worst case. All testing was performed using QPSK
modulations to represent the worst case unless otherwise stated. The test results shown in the
following sections represent the worst case emission.
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7. Test Equipment Utilized

122260785-WMDO03

Description Type Series Number | Manufacture | Cal Due Date Calibration
Interval
Wideband Radio
Communication CMW500 159082 R&S 2023-01-17 25 months
Tester
i‘:\:;rzuen: FSU 200030 R&S 2022-06-02 1 year
i‘;:;;”: FSU 200030 R&S 2023-05-25 1year
Climate Chamber SH-242 93008556 ESPEC 2023-12-23 3 years
Test Receiver E4440A MY48250642 Agilent 2023-03-10 1 year
Universal Radio
Communication CMW500 143008 R&S 2022-12-01 1 year
Tester
EMI Antenna VULB9163 9163-482 Schwarzbeck | 2022-11-16 1 year
Signal Generator N5183A MY49060052 R&S 2022-07-11 1 year
EMI Antenna 3117 00058889 ETS-Lindgren | 2022-11-07 1 year
EMI Antenna LB-7180-NF | 2030013000041 A-INFO 2023-02-23 1 year

©Copyright. All rights reserved by CTTL.
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122260785-WMD03
Annex A: Measurement Results

A.1 Output Power

A.1.1 Summary

During the process of testing, the EUT was controlled via communication tester to ensure max
power transmission and proper modulation.

In all cases, output power is within the specified limits.

A.1.2 Conducted

A.1.2.1 Method of Measurements

The EUT was set up for the max output power with pseudo random data modulation.

These measurements were done at 3 frequencies (bottom, middle and top of operational
frequency range) for each bandwidth.

A.1.2.2 Measurement Result

LTE band 2
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

1909.3 22.68 21.44 20.96

1 RB high 1880.0 22.47 21.40 20.82

1850.7 22.49 21.71 21.00

1909.3 22.59 21.57 20.80

1 RB low 1880.0 22.54 21.56 21.01

1 AMHz 1850.7 22.72 21.75 20.95
1909.3 21.49 20.57 19.82

50% RB mid 1880.0 21.56 20.66 19.98

1850.7 21.74 20.64 20.08

1909.3 21.47 20.38 19.71

100% RB 1880.0 21.52 20.42 19.99

1850.7 21.78 20.57 20.12

1908.5 22.60 21.45 20.82

1 RB high 1880.0 22.41 21.49 20.83

1851.5 22.64 21.62 20.97

1908.5 22.50 21.48 20.84

1 RB low 1880.0 22.60 21.49 21.15

3MHz 1851.5 22.70 21.61 21.05
1908.5 2145 20.50 19.65

50% RB mid 1880.0 21.64 20.44 19.94

1851.5 21.69 20.64 19.98

1908.5 21.62 20.52 19.86

100% RB
1880.0 21.59 20.44 19.77
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122260785-WMDO03

1851.5 21.60 20.63 19.88
1907.5 22.62 21.66 21.00
1 RB high 1880.0 22.56 21.54 20.87
1852.5 22.49 21.50 20.82
1907.5 22.38 21.42 20.85
1 RB low 1880.0 22.60 21.59 21.08
5MHz 1852.5 22.56 21.79 20.96
1907.5 21.57 20.56 19.65
50% RB mid 1880.0 21.62 20.53 20.01
1852.5 21.65 20.69 20.10
1907.5 21.36 20.35 19.82
100% RB 1880.0 21.64 20.49 19.82
1852.5 21.70 20.80 19.91
1905.0 22.48 21.47 21.03
1 RB high 1880.0 22.29 21.55 20.76
1855.0 22.58 21.55 20.89
1905.0 22.40 21.66 20.83
1 RB low 1880.0 22.67 21.48 21.08
10MHz 1855.0 22.69 21.68 21.10
1905.0 21.65 20.67 19.76
50% RB mid 1880.0 21.72 20.55 19.98
1855.0 21.73 20.65 20.09
1905.0 21.37 20.61 19.87
100% RB 1880.0 21.63 20.47 19.98
1855.0 21.81 20.80 19.87
1902.5 22.42 21.57 20.99
1 RB high 1880.0 22.29 21.67 20.87
1857.5 22.44 21.58 20.98
1902.5 22.52 21.57 20.89
1 RB low 1880.0 22.68 21.54 21.12
15MHz 1857.5 22.77 21.78 21.11
1902.5 21.68 20.51 19.72
50% RB mid 1880.0 21.55 20.57 20.13
1857.5 21.63 20.66 20.06
1902.5 21.51 20.48 19.81
100% RB 1880.0 21.61 20.40 19.87
1857.5 21.77 20.70 20.05
1900.0 23.43 22.48 21.89
1 RB high 1880.0 23.35 22.45 21.74
20MHz 1860.0 23.49 22.53 21.79
1900.0 23.40 22.45 21.79

1 RB low
1880.0 23.48 22.52 21.97
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1860.0 23.58 22.63 21.96

1900.0 22.49 21.46 20.68

50% RB mid 1880.0 22.54 21.51 20.93
1860.0 22.60 21.57 20.90

1900.0 22.41 21.42 20.73

100% RB 1880.0 22.45 2145 20.80
1860.0 22.61 21.60 20.92
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LTE band 7
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

2567.5 22.57 21.94 21.33

1 RB high 2535.0 22.62 22.08 21.59

2502.5 22.47 2217 21.78

2567.5 22.45 21.95 21.35

1 RB low 2535.0 22.52 21.97 21.38

5MHz 2502.5 22.44 21.96 21.66
2567.5 21.76 20.73 20.21

50% RB mid 2535.0 21.74 20.65 20.25

2502.5 21.56 20.54 20.11

2567.5 21.74 20.68 20.29

100% RB 2535.0 21.64 20.61 20.21

2502.5 21.58 20.60 2017

2565.0 22.54 21.95 21.40

1 RB high 2535.0 22.62 22.06 21.57

2505.0 22.49 22.19 21.76

2565.0 22.53 21.95 21.40

1 RB low 2535.0 22.46 21.90 21.39

10MHz 2505.0 22.50 21.96 21.63
2565.0 21.81 20.73 20.17

50% RB mid 2535.0 21.71 20.59 20.27

2505.0 21.61 20.58 20.15

2565.0 21.72 20.68 20.33

100% RB 2535.0 21.65 20.62 20.21

2505.0 21.53 20.60 20.19

2562.5 22.61 21.98 21.37

1 RB high 2535.0 22.61 2211 21.64

2507.5 22.52 22.14 21.80

2562.5 22.52 21.91 21.39

1 RB low 2535.0 22.51 21.93 21.41

15MHz 2507.5 22.45 21.94 21.66
2562.5 21.79 20.78 20.22

50% RB mid 2535.0 21.71 20.62 20.23

2507.5 21.58 20.60 20.15

2562.5 21.66 20.68 20.26

100% RB 2535.0 21.57 20.57 20.28

2507.5 21.56 20.59 20.19

2560.0 22.73 2212 21.52

20MHz 1 RB high 2535.0 22.73 22.24 21.76
2510.0 22.63 22.31 21.91
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2560.0 22.64 22.10 21.54

1 RB low 2535.0 22.65 22.09 21.56
2510.0 22.61 22.13 21.82

2560.0 21.92 20.90 20.35

50% RB mid 2535.0 21.85 20.78 20.39
2510.0 21.72 20.73 20.29

2560.0 21.85 20.86 20.45

100% RB 2535.0 21.76 20.74 20.39
2510.0 21.70 20.74 20.33
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LTE band 12
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

715.3 22.52 21.54 20.85

1 RB high 707.5 22.37 21.79 21.05

699.7 22.36 21.33 20.68

715.3 22.48 21.46 20.89

1 RB low 707.5 22.56 2140 20.75

1 AMHz 699.7 22.36 21.37 20.85
715.3 21.37 20.49 19.88

50% RB mid 707.5 21.54 20.48 19.73

699.7 21.53 20.69 20.16

715.3 21.43 20.41 19.70

100% RB 707.5 21.67 20.62 19.96

699.7 21.58 20.52 19.71

714.5 22.55 21.54 20.88

1 RB high 707.5 22.42 21.81 21.08

700.5 22.33 21.33 20.65

7145 22.52 21.43 20.92

1 RB low 707.5 22.53 21.36 20.72

3MHz 700.5 22.34 21.36 20.85
714.5 21.34 20.48 19.86

50% RB mid 707.5 21.55 20.49 19.72

700.5 21.56 20.67 20.18

714.5 21.47 20.41 19.66

100% RB 707.5 21.63 20.60 19.94

700.5 21.60 20.51 19.68

713.5 22.55 21.56 20.86

1 RB high 707.5 22.38 21.81 21.04

701.5 22.34 21.34 20.70

713.5 22.50 21.42 20.90

1 RB low 707.5 22.54 21.36 20.73

5MHz 701.5 22.36 21.37 20.84
713.5 21.37 20.50 19.89

50% RB mid 707.5 21.53 20.51 19.72

701.5 21.52 20.66 20.16

713.5 21.44 20.38 19.67

100% RB 707.5 21.65 20.62 19.98

701.5 21.56 20.49 19.73

711.0 22.70 21.71 21.03

10MHz 1 RB high 707.5 22.57 21.97 21.24
704.0 22.52 21.50 20.85
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711.0 22.67 21.62 21.09

1 RB low 707.5 22.72 21.56 20.90
704.0 22.54 21.55 21.03

711.0 21.52 20.65 20.04

50% RB mid 707.5 21.73 20.68 19.91
704.0 21.71 20.86 20.33

711.0 21.62 20.58 19.86

100% RB 707.5 21.83 20.78 20.14
704.0 21.76 20.68 19.88
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LTE band 13
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

784.5 22.57 21.63 20.98

1 RB high 782.0 22.69 21.68 20.99

779.5 22.69 21.75 21.14

784.5 22.53 21.64 20.95

1 RB low 782.0 22.69 21.67 21.03

779.5 22.65 21.72 21.11

5MHz

784.5 21.56 20.55 19.65

50% RB mid 782.0 21.44 20.53 19.93

779.5 21.37 20.59 19.79

784.5 21.55 20.54 19.79

100% RB 782.0 21.43 20.52 19.91

779.5 21.36 20.59 19.64

1 RB high 782.0 22.72 21.80 21.13

1 RB low 782.0 22.85 21.90 21.29

10MHz ;

50% RB mid 782.0 21.63 20.71 19.95

100% RB 782.0 21.52 20.58 19.81
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LTE band 25
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

1914.3 22.35 21.72 21.03

1 RB high 1882.5 22.43 21.83 21.01

1850.7 22.41 21.97 21.35

1914.3 22.30 21.74 21.14

1 RB low 1882.5 2242 21.81 21.13

1 AMHz 1850.7 22.46 21.94 21.27
1914.3 2142 20.49 19.80

50% RB mid 1882.5 21.48 20.47 19.81

1850.7 21.56 20.51 19.75

1914.3 21.30 20.36 19.77

100% RB 1882.5 21.42 20.38 19.62

1850.7 21.36 20.58 19.76

1913.5 22.37 21.70 21.06

1 RB high 1882.5 22.42 21.82 21.02

1851.5 22.42 21.97 21.32

1913.5 22.29 21.72 21.12

1 RB low 1882.5 2240 21.82 21.13

3MHz 1851.5 22.47 21.98 21.22
1913.5 2142 20.49 19.84

50% RB mid 1882.5 21.47 20.45 19.82

1851.5 21.53 20.54 19.72

1913.5 21.32 20.40 19.76

100% RB 1882.5 21.45 20.35 19.62

1851.5 21.36 20.58 19.79

1912.5 22.36 21.70 21.03

1 RB high 1882.5 22.38 21.81 21.00

1852.5 22.43 21.97 21.32

1912.5 22.31 21.72 21.10

1 RB low 1882.5 22.41 21.83 21.16

5MHz 1852.5 22.48 21.95 21.22
1912.5 21.46 20.46 19.83

50% RB mid 1882.5 21.47 20.43 19.80

1852.5 21.54 20.51 19.75

1912.5 21.34 20.40 19.76

100% RB 1882.5 21.43 20.40 19.58

1852.5 21.37 20.58 19.80

1910.0 22.36 21.70 21.07

10MHz 1 RB high 1882.5 22.39 21.79 21.03
1855.0 22.41 21.93 21.31
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1910.0 22.31 21.77 21.12
1 RB low 1882.5 22.44 21.79 21.12
1855.0 22.50 21.94 21.27
1910.0 21.47 20.44 19.80
50% RB mid 1882.5 21.52 20.46 19.78
1855.0 21.53 20.53 19.71
1910.0 21.34 20.36 19.72
100% RB 1882.5 21.44 2040 19.62
1855.0 21.40 20.55 19.79
1907.5 22.35 21.68 21.06
1 RB high 1882.5 22.38 21.83 21.00
1857.5 22.45 21.94 21.33
1907.5 22.32 21.72 21.10
1 RB low 1882.5 22.42 21.80 21.14
15MHz 1857.5 22.49 21.94 21.23
1907.5 2145 20.49 19.83
50% RB mid 1882.5 21.51 20.45 19.81
1857.5 21.56 20.52 19.70
1907.5 21.33 20.36 19.75
100% RB 1882.5 21.41 2040 19.61
1857.5 21.36 20.55 19.77
1905.0 22.54 21.88 21.22
1 RB high 1882.5 22.58 21.98 21.18
1860.0 22.61 22.12 21.51
1905.0 22.49 21.92 21.30
1 RB low 1882.5 22.59 21.98 21.32
1860.0 22.65 22.14 21.42

20MHz
1905.0 21.62 20.64 20.00
50% RB mid 1882.5 21.67 20.63 19.98
1860.0 21.73 20.70 19.90
1905.0 21.50 20.56 19.92
100% RB 1882.5 21.60 20.55 19.78
1860.0 21.55 20.74 19.96
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LTE band 26(814MHz~824MHz)

i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

823.3 22.76 21.96 20.64

1 RB high 819.0 22.74 21.83 20.62

814.7 22.76 21.91 20.65

823.3 22.74 21.95 20.62

1 RB low 819.0 22.76 21.83 20.61

1 AMHz 814.7 22.73 21.89 20.62
823.3 22.84 21.96 20.74

50% RB mid 819.0 22.78 21.94 20.69

814.7 22.80 21.99 20.72

823.3 21.83 20.99 19.84

100% RB 819.0 21.80 20.91 19.80

814.7 21.80 20.67 19.95

822.5 22.82 21.83 20.65

1 RB high 819.0 22.73 21.76 20.55

815.5 22.77 21.82 20.58

822.5 22.72 21.78 20.61

1 RB low 819.0 22.70 21.76 20.60

3MHz 815.5 22.75 21.81 20.63
822.5 21.80 20.83 19.69

50% RB mid 819.0 21.71 20.75 19.63

815.5 21.75 20.80 19.80

822.5 21.80 20.77 19.75

100% RB 819.0 21.75 20.71 19.68

815.5 21.77 20.73 19.87

821.5 22.84 21.89 20.98

1 RB high 819.0 22.84 21.88 20.93

816.5 22.89 21.90 20.96

821.5 22.79 21.86 20.93

1 RB low 819.0 22.82 21.88 20.93

5MHz 816.5 22.84 21.90 20.96
821.5 21.82 20.86 19.78

50% RB mid 819.0 21.80 20.86 19.77

816.5 21.84 20.88 19.93

821.5 21.82 20.80 19.76

100% RB 819.0 21.81 20.78 19.76

816.5 21.85 20.78 19.92

1 RB high 819.0 22.83 21.81 20.62

10MHz 1 RB low 819.0 22.77 21.77 20.58
50% RB mid 819.0 21.85 20.93 19.83
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100% RB 819.0 21.85 20.86 19.77
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LTE band 26(824MHz~849MHz)

i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

848.3 22.61 21.83 20.51

1 RB high 836.5 22.77 21.85 20.62

824.7 22.80 21.98 21.12

848.3 22.68 21.89 20.54

1 RB low 836.5 22.74 21.80 20.59

1 AMHz 824.7 22.82 22.01 21.14
848.3 22.72 21.88 20.63

50% RB mid 836.5 22.72 21.98 20.67

824.7 22.91 21.98 20.78

848.3 21.74 20.88 19.74

100% RB 836.5 21.79 20.65 19.81

824.7 21.87 21.02 19.88

847.5 22.61 21.66 20.52

1 RB high 836.5 22.72 21.77 20.58

825.5 22.79 21.83 20.61

847.5 22.71 21.77 20.60

1 RB low 836.5 22.68 21.74 20.56

3MHz 825.5 22.81 21.89 20.70
847.5 21.63 20.70 19.53

50% RB mid 836.5 21.74 20.76 19.65

825.5 21.77 20.86 19.65

847.5 21.67 20.65 19.61

100% RB 836.5 21.76 20.71 19.68

825.5 21.78 20.73 19.71

846.5 22.75 21.77 20.84

1 RB high 836.5 22.87 21.90 20.93

826.5 22.88 21.90 20.95

846.5 22.82 21.87 20.92

1 RB low 836.5 22.81 21.85 20.87

5MHz 826.5 22.93 21.98 21.04
846.5 21.66 20.75 19.68

50% RB mid 836.5 21.78 20.83 19.78

826.5 21.77 20.86 19.76

846.5 21.75 20.70 19.71

100% RB 836.5 21.80 20.76 19.75

826.5 21.82 20.76 19.76

844.0 22.69 21.69 20.52

10MHz 1 RB high 836.5 22.84 21.84 20.63
829.0 22.76 21.75 20.58
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844.0 22.77 21.79 20.65

1 RB low 836.5 22.75 21.75 20.54
829.0 22.83 21.82 20.67

844.0 21.77 20.91 19.79

50% RB mid 836.5 21.82 20.87 19.85
829.0 21.85 20.93 19.83

844.0 21.82 20.81 19.78

100% RB 836.5 21.81 20.82 19.75
829.0 21.88 20.86 19.78

841.5 22.65 21.80 20.98

1 RB high 836.5 22.67 22.09 21.07
831.5 22.71 22.11 21.07

841.5 22.70 21.85 21.06

1 RB low 836.5 22.65 22.08 21.04
831.5 22.72 22.13 21.10

15MHz

841.5 21.76 20.80 19.78

50% RB mid 836.5 21.79 20.73 19.78
831.5 21.75 20.74 19.66

841.5 21.81 20.80 19.76

100% RB 836.5 21.78 20.77 19.73
831.5 21.80 20.79 19.77
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LTE band 41
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

2687.5 25.74 24.56 23.89

1 RB high 2593.0 25.50 24.55 23.84

2498.5 25.59 24.38 23.71

2687.5 25.65 24.51 23.8

1 RB low 2593.0 25.38 24.41 23.77

5MHz 2498.5 25.62 2443 23.81
2687.5 24.77 23.69 22.99

50% RB mid 2593.0 24 .47 23.62 22.89

2498.5 24.69 23.68 22.87

2687.5 24.72 23.73 23.01

100% RB 2593.0 24 .49 23.48 22.75

2498.5 24.67 23.59 22.89

2685.0 25.76 24.55 23.94

1 RB high 2593.0 25.46 24.57 23.75

2501.0 25.63 24.43 23.68

2685.0 25.63 24.48 23.75

1 RB low 2593.0 25.37 24 .40 23.75

10MHz 2501.0 25.59 24 .44 23.75
2685.0 24.73 23.72 23.02

50% RB mid 2593.0 24.52 23.59 22.89

2501.0 24.65 23.67 22.98

2685.0 24.71 23.74 23

100% RB 2593.0 24 .47 23.48 22.84

2501.0 24.67 23.60 22.96

2682.5 25.76 24.56 23.82

1 RB high 2593.0 25.46 24.55 23.74

2503.5 25.64 24.43 23.76

2682.5 25.61 24.52 23.9

1 RB low 2593.0 25.39 2443 23.69

15MHz 2503.5 25.61 2443 23.66
2682.5 24.75 23.69 22.97

50% RB mid 2593.0 24 .49 23.63 22.97

2503.5 24.64 23.68 22.93

2682.5 24.67 23.76 22.96

100% RB 2593.0 24 .45 23.51 22.73

2503.5 24.62 23.62 22.96

2680.0 25.92 2474 24.04

20MHz 1 RB high 2593.0 25.65 24.72 23.94
2506.0 25.79 24.58 23.97
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2680.0 25.80 24.68 23.99

1 RB low 2593.0 25.56 24.60 23.98
2506.0 25.78 24.62 23.99

2680.0 24.92 23.89 23.12

50% RB mid 2593.0 24.67 23.78 23.16
2506.0 24.84 23.84 23.19

2680.0 24.87 23.91 23.22

100% RB 2593.0 24.64 23.66 23.00
2506.0 24.82 23.78 23.08
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LTE band 66
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

1779.3 23.53 22.59 21.91

1 RB high 1745.0 23.39 22.48 21.77

1710.7 23.35 22.36 21.66

1779.3 23.42 22.52 21.88

1 RB low 1745.0 23.34 22.41 21.77

1 AMHz 1710.7 23.32 22.32 21.72
1779.3 22.60 21.55 20.76

50% RB mid 1745.0 22.46 2142 20.79

1710.7 2243 21.48 20.85

1779.3 22.53 21.52 20.86

100% RB 1745.0 22.44 21.45 20.68

1710.7 22.33 21.49 20.72

1778.5 23.54 22.59 21.91

1 RB high 1745.0 23.40 22.48 21.77

1711.5 23.37 22.36 21.67

1778.5 23.43 22.51 21.88

1 RB low 1745.0 23.35 22.41 21.74

3MHz 1711.5 23.27 22.34 21.70
1778.5 22.60 21.56 20.81

50% RB mid 1745.0 22.49 21.41 20.80

1711.5 22.38 21.51 20.85

1778.5 22.57 21.56 20.85

100% RB 1745.0 22.46 21.44 20.66

1711.5 22.34 21.48 20.75

1777.5 23.55 22.57 21.94

1 RB high 1745.0 23.44 22.47 21.78

1712.5 23.35 22.34 21.64

1777.5 23.46 22.50 21.85

1 RB low 1745.0 23.38 22.39 21.77

5MHz 1712.5 23.28 22.33 21.71
1777.5 22.60 21.56 20.81

50% RB mid 1745.0 22.49 21.41 20.80

1712.5 2242 21.48 20.86

1777.5 22.52 21.54 20.89

100% RB 1745.0 22.46 21.45 20.66

1712.5 22.36 21.50 20.75

1775.0 23.53 22.59 21.92

10MHz 1 RB high 1745.0 23.44 22.49 21.82
1715.0 23.38 22.33 21.68
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1775.0 23.42 22.50 21.90
1 RB low 1745.0 23.34 22.38 21.74
1715.0 23.29 22.32 21.72
1775.0 22.62 21.57 20.77
50% RB mid 1745.0 22.49 21.40 20.81
1715.0 22.39 21.46 20.87
1775.0 22.57 21.56 20.89
100% RB 1745.0 22.46 2142 20.67
1715.0 22.38 21.47 20.75
1772.5 23.55 22.59 21.93
1 RB high 1745.0 23.39 22.48 21.82
1717.5 23.33 22.35 21.68
1772.5 23.46 22.51 21.90
1 RB low 1745.0 23.37 22.41 21.73
15MHz 1717.5 23.28 22.33 21.71
1772.5 22.62 21.59 20.78
50% RB mid 1745.0 22.47 21.42 20.78
1717.5 22.38 21.46 20.88
1772.5 22.56 21.55 20.86
100% RB 1745.0 22.44 21.41 20.68
1717.5 22.35 21.49 20.71
1770.0 23.71 22.75 22.11
1 RB high 1745.0 23.59 22.64 21.97
1720.0 23.53 22.53 21.84
1770.0 23.61 22.69 22.05
1 RB low 1745.0 23.53 22.58 21.92
1720.0 23.47 22.52 21.89

20MHz
1770.0 22.77 21.75 20.96
50% RB mid 1745.0 22.64 21.59 20.98
1720.0 22.58 21.66 21.05
1770.0 22.72 21.71 21.05
100% RB 1745.0 22.63 21.60 20.83
1720.0 22.53 21.66 20.91
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LTE band 71
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

695.5 22.64 21.96 21.17

1 RB high 680.5 22.44 21.88 21.11

665.5 22.45 21.54 20.83

695.5 22.52 21.71 20.99

1 RB low 680.5 22.35 21.90 21.22

5MHz 665.5 2242 21.62 20.95
695.5 21.56 20.68 20.02

50% RB mid 680.5 21.76 20.71 20.06

665.5 21.72 20.64 19.94

695.5 21.79 20.72 20.11

100% RB 680.5 21.64 20.72 20.06

665.5 21.48 20.63 19.92

693.0 22.63 21.98 21.21

1 RB high 680.5 22.44 21.86 21.14

668.0 22.43 21.54 20.82

693.0 22.50 21.70 20.97

1 RB low 680.5 22.35 21.92 21.22

10MHz 668.0 2243 21.66 20.96
693.0 21.61 20.65 20.00

50% RB mid 680.5 21.73 20.74 20.07

668.0 21.72 20.66 19.95

693.0 21.78 20.71 20.08

100% RB 680.5 21.63 20.74 20.05

668.0 21.47 20.64 19.92

690.5 22.66 21.96 21.20

1 RB high 680.5 22.45 21.85 21.11

670.5 22.45 21.57 20.78

690.5 22.48 21.72 20.97

1 RB low 680.5 22.35 21.92 21.24

15MHz 670.5 2240 21.61 20.99
690.5 21.57 20.64 20.03

50% RB mid 680.5 21.74 20.73 20.10

670.5 21.70 20.67 19.97

690.5 21.79 20.74 20.07

100% RB 680.5 21.61 20.73 20.05

670.5 21.52 20.66 19.97

688.0 22.81 2214 21.36

20MHz 1 RB high 680.5 22.62 22.03 21.30
673.0 22.60 21.72 20.98
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688.0 22.68 21.88 21.16

1 RB low 680.5 22.51 22.08 21.41
673.0 22.59 21.81 21.14

688.0 21.76 20.84 20.19

50% RB mid 680.5 21.93 20.91 20.26
673.0 21.90 20.82 20.13

688.0 21.98 20.89 20.27

100% RB 680.5 21.79 20.90 20.23
673.0 21.67 20.81 20.12
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LTE CA Band 41C

F F PCC RB SCCRB Conducted
Bandwidth | ooy | FIEGUSNCY o dulation : onauicte
(MHz) (MHz) Size | Offset | Size | Offset | Power(dBm)
1 24 1 0 22.24
QPSK
25 0 100 0 20.58
5MHz/ 1 24 1 0 21.28
2583.8 2595.5 16QAM
20MHz 25 0 100 0 19.60
1 24 1 0 19.14
64QAM
25 0 100 0 19.55
1 49 1 0 22.40
QPSK
50 0 75 0 20.60
10MHz/ 1 49 1 0 21.23
2585.9 2597.9 16QAM
15MHz 50 0 75 0 19.62
1 49 1 0 18.93
64QAM
50 0 75 0 19.60
1 49 1 0 22.29
QPSK
50 0 100 0 20.55
10MHz/ 1 49 1 0 21.29
2583.6 2598.0 16QAM
20MHz 50 0 100 0 19.55
1 49 1 0 19.07
64QAM
50 0 100 0 19.53
1 74 1 0 22.38
QPSK
75 0 50 0 20.52
15MHz/ 2588.1 2600.1 16QAM 1 74 1 0 21.50
10MHz ) ’ 75 0 50 0 19.55
1 74 1 0 19.48
64QAM
75 0 50 0 19.56
1 74 1 0 22.57
QPSK
75 0 75 0 20.56
15MHz/ 1 74 1 0 21.61
2585.5 2600.5 16QAM
15MHz 75 0 75 0 19.55
1 74 1 0 19.33
64QAM
75 0 75 0 19.59
1 74 1 0 22.41
QPSK
75 0 100 0 20.52
15MHz/ 2583.3 2600.4 16QAM 1 74 1 0 21.42
20MHz ) ’ 75 0 100 0 19.53
1 74 1 0 19.18
64QAM
75 0 100 0 19.53
1 99 1 0 22.24
20MHz/ QPSK
5MHz 2590.5 2602.2 100 0 25 0 20.49
16QAM 1 99 1 0 21.19
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100 0 25 0 19.57
1 99 1 0 19.36
64QAM
100 0 25 0 19.50
1 99 1 0 22.33
QPSK
100 0 50 0 20.49
20MHz/ 25881 2602.5 16QAM 1 99 1 0 21.24
10MHz ' ' 100 0 50 0 19.52
1 99 1 0 19.43
64QAM
100 0 50 0 19.50
1 99 1 0 22.42
QPSK
100 0 75 0 20.51
20MHz/ 1 99 1 0 21.38
2585.6 2602.7 16QAM
15MHz 100 0 75 0 19.50
1 99 1 0 19.54
64QAM
100 0 75 0 19.55
1 99 1 0 22.42
QPSK
100 0 100 0 20.48
20MHz/ 25831 2602.9 16QAM 1 99 1 0 21.31
20MHz ' ' 100 0 100 0 19.46
1 99 1 0 19.48
64QAM
100 0 100 0 19.47
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A.1.3 Radiated

A.1.3.1 Description

This is the test for the maximum radiated power from the EUT.

Part 27.50(h)(2) specifies "Mobile stations are limited to 2.0 watts EIRP".

Part 27.50(c)(10) specifies "Portable stations (hand-held devices) in the 600 MHz uplink band and
the 698—746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3
watts ERP".

Part 27.50(b) specifies "Portable stations (hand-held devices) transmitting in the 746—757 MHz,
776-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP".

Part 24.232(c) specifies "Mobile and portable stations are limited to 2 watts EIRP".

Part 22.913(a) specifies "The ERP of mobile transmitters and auxiliary test transmitters must not
exceed 7 watts".

Part 90.635(b) specifies "The maximum output power of the transmitter for mobile stations is 100
watts".

Part 27.50(d)(4) specifies "Fixed, mobile, and portable (handheld) stations operating in the 1710—
1755 MHz band and mobile and portable stations operating in the 1695-1710 MHz and 1755—
1780 MHz bands are limited to 1 watt EIRP".

A.1.3.2 Method of Measurement

According to KDB 412172 D01 and ANSI C63.26 the relevant equation for determining the

maximum ERP or EIRP from the measured RF output power is given in Equation as follows:

ERP or EIRP = Pt + Gt — Lc, ERP = EIRP -2.15, where

ERP or EIRP effective radiated power or equivalent isotropically radiated power,
respectively
(expressed in the same units as Pwea , €.9., dBm or dBW)

Pt = transmitter output power in dBm;

Gt = gain of the transimitting antenna, in dBd(ERP) or dBi(EIRP);

Lc = signal attenuation in the connecting cable between the transmitter and antenna, in dB.

A.1.3.3 Measurement result
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LTE Band 2

Bandwidth RB Frequency Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-2.5)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

1909.3 2268 | 2144 20.96 | 20.18 18.94 18.46

1 RB high 1880.0 2247 | 2140 20.82 19.97 18.90 18.32

1850.7 2249 | 21.71 21.00 19.99 19.21 18.50

1909.3 2259 | 2157 20.80 | 20.09 19.07 18.30

1 RB low 1880.0 2254 | 21.56 21.01 20.04 19.06 18.51

1850.7 2272 | 21.75 20.95 | 20.22 19.25 18.45

1.4MHz 50% RB 1909.3 2149 | 2057 19.82 18.99 18.07 17.32

i 1880.0 21.56 | 20.66 19.98 19.06 18.16 17.48

mid 1850.7 21.74 | 20.64 20.08 19.24 18.14 17.58

1909.3 21.47 | 20.38 19.71 18.97 17.88 17.21

100% RB 1880.0 21.52 | 2042 19.99 19.02 17.92 17.49

1850.7 21.78 | 20.57 20.12 19.28 18.07 17.62

1908.5 2260 | 2145 20.82 | 20.10 18.95 18.32

1 RB high 1880.0 22.41 21.49 20.83 19.91 18.99 18.33

1851.5 2264 | 21.62 20.97 | 20.14 19.12 18.47

1908.5 2250 | 2148 20.84 | 20.00 18.98 18.34

1 RB low 1880.0 2260 | 2149 21.15 | 20.10 18.99 18.65

1851.5 2270 | 21.61 21.05 | 20.20 19.11 18.55

SMHz 50% RB 1908.5 21.45 | 20.50 19.65 18.95 18.00 17.15

mid 1880.0 21.64 | 20.44 19.94 19.14 17.94 17.44

1851.5 21.69 | 20.64 19.98 19.19 18.14 17.48

1908.5 21.62 | 20.52 19.86 19.12 18.02 17.36

100% RB 1880.0 2159 | 20.44 19.77 19.09 17.94 17.27

1851.5 21.60 | 20.63 19.88 19.10 18.13 17.38

1907.5 2262 | 21.66 21.00 | 20.12 19.16 18.50

1 RB high 1880.0 2256 | 21.54 20.87 | 20.06 19.04 18.37

1852.5 2249 | 2150 20.82 19.99 19.00 18.32

1907.5 22.38 | 2142 20.85 19.88 18.92 18.35

1 RB low 1880.0 2260 | 21.59 21.08 | 20.10 19.09 18.58

1852.5 2256 | 21.79 20.96 | 20.06 19.29 18.46

SMHz 50% RB 1907.5 21.57 | 20.56 19.65 19.07 18.06 17.15

mid 1880.0 21.62 | 20.53 20.01 19.12 18.03 17.51

1852.5 21.65 | 20.69 20.10 19.15 18.19 17.60

1907.5 21.36 | 20.35 19.82 18.86 17.85 17.32

100% RB 1880.0 2164 | 20.49 19.82 19.14 17.99 17.32

1852.5 21.70 | 20.80 19.91 19.20 18.30 17.41

1905.0 2248 | 2147 21.03 19.98 18.97 18.53

10MHz 1 RB high 1880.0 2229 | 2155 20.76 19.79 19.05 18.26

1855.0 2258 | 21.55 20.89 | 20.08 19.05 18.39
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1905.0 2240 | 21.66 20.83 | 19.90 | 19.16 18.33

1 RB low 1880.0 22.67 | 21.48 21.08 | 2017 | 18.98 18.58

1855.0 2269 | 21.68 21.10 | 2019 | 19.18 18.60

1905.0 21.65 | 20.67 19.76 19.15 18.17 17.26

50% RB
N 1880.0 21.72 | 20.55 19.98 19.22 18.05 17.48

mid
1855.0 21.73 20.65 20.09 19.23 18.15 17.59

1905.0 21.37 | 20.61 19.87 18.87 18.11 17.37

100% RB 1880.0 21.63 | 20.47 19.98 19.13 17.97 17.48

1855.0 21.81 20.80 19.87 19.31 18.30 17.37

1902.5 2242 | 21.57 20.99 | 19.92 | 19.07 18.49

1 RB high 1880.0 2229 | 21.67 20.87 | 19.79 | 19.17 18.37

1857.5 2244 | 21.58 20.98 | 19.94 | 19.08 18.48

1902.5 2252 | 21.57 20.89 | 20.02 | 19.07 18.39

1 RB low 1880.0 22.68 | 21.54 2112 | 2018 | 19.04 18.62

1857.5 2277 | 21.78 21.11 20.27 | 19.28 18.61

15MHz
50% RB 1902.5 21.68 | 20.51 19.72 19.18 18.01 17.22
mid 1880.0 21.55 | 20.57 20.13 19.05 | 18.07 17.63
1857.5 21.63 | 20.66 20.06 19.13 18.16 17.56
1902.5 21.51 20.48 19.81 19.01 17.98 17.31
100% RB 1880.0 21.61 20.40 19.87 19.11 17.90 17.37
1857.5 21.77 | 20.70 20.05 19.27 18.20 17.55
1900.0 2343 | 22.48 21.89 | 20.93 19.98 19.39
1 RB high 1880.0 23.35 | 22.45 21.74 | 20.85 | 19.95 19.24
1860.0 2349 | 22.53 21.79 | 20.99 | 20.03 19.29
1900.0 2340 | 22.45 21.79 | 20.90 19.95 19.29
1 RB low 1880.0 2348 | 22.52 21.97 | 20.98 | 20.02 19.47
50MHz 1860.0 23.58 | 22.63 2196 | 21.08 | 20.13 19.46

1900.0 2249 | 21.46 20.68 19.99 18.96 18.18

50% RB
A), 1880.0 22.54 | 21.51 20.93 | 20.04 19.01 18.43

mid
1860.0 22.60 21.57 20.90 20.10 19.07 18.40

1900.0 22.41 21.42 20.73 19.91 18.92 18.23

100% RB 1880.0 2245 | 21.45 20.80 19.95 | 18.95 18.30

1860.0 22.61 21.60 20.92 20.11 19.10 18.42
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LTE Band 7
Bandwidth RB Frequency Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-2)

size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

2567.5 2257 | 21.94 21.33 | 20.57 19.94 19.33

1 RB high 2535.0 2262 | 22.08 2159 | 20.62 | 20.08 19.59

2502.5 2247 | 2217 21.78 | 2047 | 20.17 19.78

2567.5 2245 | 21.95 21.35 | 20.45 19.95 19.35

1 RB low 2535.0 2252 | 2197 21.38 | 20.52 19.97 19.38

2502.5 2244 | 21.96 21.66 | 20.44 19.96 19.66

SMHz 50% RB 2567.5 21.76 | 20.73 20.21 19.76 18.73 18.21

mid 2535.0 21.74 | 20.65 20.25 19.74 18.65 18.25

2502.5 21.56 | 20.54 20.11 19.56 18.54 18.11

2567.5 21.74 | 20.68 20.29 19.74 18.68 18.29

100% RB 2535.0 2164 | 20.61 20.21 19.64 18.61 18.21

2502.5 21.58 | 20.60 20.17 19.58 18.60 18.17

2565.0 2254 | 21.95 2140 | 20.54 19.95 19.40

1 RB high 2535.0 2262 | 22.06 21.57 | 20.62 | 20.06 19.57

2505.0 2249 | 2219 21.76 | 2049 | 20.19 19.76

2565.0 2253 | 21.95 2140 | 20.53 19.95 19.40

1 RB low 2535.0 2246 | 21.90 21.39 | 20.46 19.90 19.39

10MHz 2505.0 2250 | 21.96 21.63 | 20.50 19.96 19.63

50% RB 2565.0 21.81 20.73 20.17 19.81 18.73 18.17

mid 2535.0 21.71 20.59 20.27 19.71 18.59 18.27

2505.0 21.61 20.58 20.15 19.61 18.58 18.15

2565.0 21.72 | 20.68 20.33 19.72 18.68 18.33

100% RB 2535.0 2165 | 20.62 20.21 19.65 18.62 18.21

2505.0 21.53 | 20.60 20.19 19.53 18.60 18.19

2562.5 22.61 21.98 21.37 | 20.61 19.98 19.37

1 RB high 2535.0 22.61 22.11 21.64 | 20.61 20.11 19.64

2507.5 2252 | 2214 21.80 | 20.52 | 20.14 19.80

2562.5 2252 | 21.91 21.39 | 20.52 19.91 19.39

1 RB low 2535.0 22.51 21.93 21.41 20.51 19.93 19.41

2507.5 2245 | 21.94 21.66 | 20.45 19.94 19.66

15MHz 50% RB 2562.5 21.79 | 20.78 20.22 19.79 18.78 18.22

mid 2535.0 21.71 20.62 20.23 19.71 18.62 18.23

2507.5 21.58 | 20.60 20.15 19.58 18.60 18.15

2562.5 21.66 | 20.68 20.26 19.66 18.68 18.26

100% RB 2535.0 21.57 | 20.57 20.28 19.57 18.57 18.28

2507.5 21.56 | 20.59 20.19 19.56 18.59 18.19

2560.0 2273 | 2212 2152 | 20.73 | 20.12 19.52

20MHz 1 RB high 2535.0 2273 | 2224 21.76 | 20.73 | 20.24 19.76

2510.0 2263 | 22.31 21.91 20.63 | 20.31 19.91
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2560.0 2264 | 2210 2154 | 20.64 | 20.10 19.54

1 RB low 2535.0 22.65 | 22.09 2156 | 20.65 | 20.09 19.56

2510.0 22.61 22.13 21.82 | 20.61 20.13 19.82

2560.0 21.92 | 20.90 20.35 | 19.92 | 18.90 18.35
50% RB

2535.0 21.85 | 20.78 20.39 | 19.85 | 18.78 18.39

mid
I 2510.0 21.72 20.73 20.29 19.72 18.73 18.29

2560.0 21.85 | 20.86 2045 | 19.85 | 18.86 18.45

100% RB 2535.0 21.76 | 20.74 20.39 19.76 18.74 18.39

2510.0 21.70 | 20.74 20.33 19.70 18.74 18.33
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LTE Band 12

Bandwidth RB Frequency Conducted Power(dBm) ERP(dBm)(Gt-Lc =-5.2)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

715.3 2252 | 2154 20.85 15.17 14.19 13.50

1 RB high 707.5 22.37 | 21.79 21.05 15.02 14.44 13.70

699.7 22.36 | 21.33 20.68 15.01 13.98 13.33

715.3 2248 | 21.46 20.89 15.13 14.11 13.54

1 RB low 707.5 2256 | 21.40 20.75 15.21 14.05 13.40

699.7 22.36 | 21.37 20.85 15.01 14.02 13.50

1.4MHz 50% RB 715.3 21.37 | 20.49 19.88 14.02 13.14 12.53

i 707.5 21.54 | 20.48 19.73 14.19 13.13 12.38

mid 699.7 21.53 | 20.69 20.16 14.18 13.34 12.81

715.3 2143 | 20.41 19.70 14.08 13.06 12.35

100% RB 707.5 21.67 | 20.62 19.96 14.32 13.27 12.61

699.7 21.58 | 20.52 19.71 14.23 13.17 12.36

714.5 2255 | 21.54 20.88 15.20 14.19 13.53

1 RB high 707.5 2242 | 21.81 21.08 15.07 14.46 13.73

700.5 22.33 | 21.33 20.65 14.98 13.98 13.30

714.5 2252 | 2143 20.92 15.17 14.08 13.57

1 RB low 707.5 2253 | 21.36 20.72 15.18 14.01 13.37

700.5 22.34 | 21.36 20.85 14.99 14.01 13.50

SMHz 50% RB 714.5 21.34 | 20.48 19.86 13.99 13.13 12.51

mid 707.5 21.55 | 20.49 19.72 14.20 13.14 12.37

700.5 21.56 | 20.67 20.18 14.21 13.32 12.83

714.5 21.47 | 20.41 19.66 14.12 13.06 12.31

100% RB 707.5 21.63 | 20.60 19.94 14.28 13.25 12.59

700.5 21.60 | 20.51 19.68 14.25 13.16 12.33

713.5 2255 | 21.56 20.86 15.20 14.21 13.51

1 RB high 707.5 22.38 | 21.81 21.04 15.03 14.46 13.69

701.5 2234 | 21.34 20.70 14.99 13.99 13.35

713.5 2250 | 2142 20.90 15.15 14.07 13.55

1 RB low 707.5 2254 | 21.36 20.73 15.19 14.01 13.38

701.5 22.36 | 21.37 20.84 15.01 14.02 13.49

SMHz 50% RB 713.5 21.37 | 20.50 19.89 14.02 13.15 12.54

mid 707.5 21.53 | 20.51 19.72 14.18 13.16 12.37

701.5 21.52 | 20.66 20.16 14.17 13.31 12.81

713.5 21.44 | 20.38 19.67 14.09 13.03 12.32

100% RB 707.5 2165 | 20.62 19.98 14.30 13.27 12.63

701.5 21.56 | 20.49 19.73 14.21 13.14 12.38

711.0 22.70 | 21.71 21.03 15.35 14.36 13.68

10MHz 1 RB high 707.5 2257 | 21.97 21.24 15.22 14.62 13.89

704.0 2252 | 2150 20.85 15.17 14.15 13.50
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711.0 22.67 | 21.62 21.09 | 1532 | 14.27 13.74

1 RB low 707.5 22.72 | 21.56 20.90 | 1537 | 14.21 13.55

704.0 2254 | 21.55 21.03 | 1519 | 14.20 13.68

711.0 21.52 | 20.65 20.04 14.17 13.30 12.69
50% RB

707.5 21.73 | 20.68 19.91 14.38 13.33 12.56

mid
I 704.0 21.71 20.86 20.33 14.36 13.51 12.98

711.0 21.62 | 20.58 19.86 14.27 13.23 12.51

100% RB 707.5 21.83 | 20.78 20.14 14.48 13.43 12.79

704.0 21.76 | 20.68 19.88 14.41 13.33 12.53
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LTE Band 13

Bandwidth RB Frequency Conducted Power(dBm) ERP(dBm)(Gt-Lc =-5.4)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

784.5 2257 | 21.63 20.98 15.02 14.08 13.43

1 RB high 782.0 2269 | 21.68 20.99 15.14 14.13 13.44

779.5 2269 | 21.75 21.14 15.14 14.20 13.59

784.5 2253 | 2164 20.95 14.98 14.09 13.40

1 RB low 782.0 2269 | 21.67 21.03 15.14 14.12 13.48

779.5 2265 | 21.72 21.11 15.10 14.17 13.56

SMHz 50% RB 784.5 21.56 | 20.55 19.65 14.01 13.00 12.10

i 782.0 21.44 | 20.53 19.93 13.89 12.98 12.38

mid 779.5 21.37 | 20.59 19.79 13.82 13.04 12.24

784.5 21.55 | 20.54 19.79 14.00 12.99 12.24

100% RB 782.0 2143 | 20.52 19.91 13.88 12.97 12.36

779.5 21.36 | 20.59 19.64 13.81 13.04 12.09

1 RB high 782.0 22.72 | 21.80 21.13 15.17 14.25 13.58

1 RB low 782.0 22.85 | 21.90 21.29 15.30 14.35 13.74

10MHz 50::idRB 782.0 21.63 | 20.71 19.95 14.08 13.16 12.40

100% RB 782.0 21.52 | 20.58 19.81 13.97 13.03 12.26
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LTE Band 25

Bandwidth RB Frequency Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-2.5)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

1914.3 2235 | 21.72 21.03 19.85 19.22 18.53

1 RB high 1882.5 2243 | 21.83 21.01 19.93 19.33 18.51

1850.7 22.41 21.97 21.35 19.91 19.47 18.85

1914.3 2230 | 21.74 21.14 19.80 19.24 18.64

1 RB low 1882.5 2242 | 21.81 21.13 19.92 19.31 18.63

1850.7 2246 | 21.94 21.27 19.96 19.44 18.77

1.4MHz 50% RB 1914.3 2142 | 20.49 19.80 18.92 17.99 17.30

mid 1882.5 21.48 | 20.47 19.81 18.98 17.97 17.31

1850.7 21.56 | 20.51 19.75 19.06 18.01 17.25

1914.3 21.30 | 20.36 19.77 18.80 17.86 17.27

100% RB 1882.5 2142 | 20.38 19.62 18.92 17.88 17.12

1850.7 21.36 | 20.58 19.76 18.86 18.08 17.26

1913.5 22.37 | 21.70 21.06 19.87 19.20 18.56

1 RB high 1882.5 2242 | 21.82 21.02 19.92 19.32 18.52

1851.5 2242 | 2197 21.32 19.92 19.47 18.82

1913.5 2229 | 21.72 21.12 19.79 19.22 18.62

1 RB low 1882.5 2240 | 21.82 21.13 19.90 19.32 18.63

1851.5 2247 | 21.98 21.22 19.97 19.48 18.72

SMHz 50% RB 1913.5 2142 | 20.49 19.84 18.92 17.99 17.34

mid 1882.5 21.47 | 20.45 19.82 18.97 17.95 17.32

1851.5 21.53 | 20.54 19.72 19.03 18.04 17.22

1913.5 21.32 | 20.40 19.76 18.82 17.90 17.26

100% RB 1882.5 2145 | 20.35 19.62 18.95 17.85 17.12

1851.5 21.36 | 20.58 19.79 18.86 18.08 17.29

1912.5 22.36 | 21.70 21.03 19.86 19.20 18.53

1 RB high 1882.5 22.38 | 21.81 21.00 19.88 19.31 18.50

1852.5 2243 | 21.97 21.32 19.93 19.47 18.82

1912.5 22.31 21.72 21.10 19.81 19.22 18.60

1 RB low 1882.5 22.41 21.83 21.16 19.91 19.33 18.66

1852.5 2248 | 21.95 21.22 19.98 19.45 18.72

SMHz 50% RB 1912.5 2146 | 20.46 19.83 18.96 17.96 17.33

mid 1882.5 21.47 | 20.43 19.80 18.97 17.93 17.30

1852.5 21.54 | 20.51 19.75 19.04 18.01 17.25

1912.5 21.34 | 20.40 19.76 18.84 17.90 17.26

100% RB 1882.5 2143 | 20.40 19.58 18.93 17.90 17.08

1852.5 21.37 | 20.58 19.80 18.87 18.08 17.30

1910.0 22.36 | 21.70 21.07 19.86 19.20 18.57

10MHz 1 RB high 1882.5 22.39 | 21.79 21.03 19.89 19.29 18.53

1855.0 22.41 21.93 21.31 19.91 19.43 18.81
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1910.0 22.31 21.77 21.12 19.81 19.27 18.62

1 RB low 1882.5 2244 | 21.79 21.12 19.94 | 19.29 18.62

1855.0 2250 | 21.94 21.27 | 20.00 | 19.44 18.77

1910.0 2147 | 20.44 19.80 18.97 17.94 17.30

0,
50% RB 1882.5 2152 | 20.46 19.78 19.02 17.96 17.28

mid
1855.0 21.53 20.53 19.71 19.03 18.03 17.21

1910.0 21.34 | 20.36 19.72 18.84 17.86 17.22

100% RB 1882.5 21.44 | 20.40 19.62 18.94 17.90 17.12

1855.0 2140 | 20.55 19.79 18.90 18.05 17.29

1907.5 2235 | 21.68 21.06 | 19.85 | 19.18 18.56

1 RB high 1882.5 2238 | 21.83 21.00 | 19.88 | 19.33 18.50

1857.5 2245 | 21.94 2133 | 19.95 | 1944 18.83

1907.5 2232 | 21.72 2110 | 19.82 | 19.22 18.60

1 RB low 1882.5 2242 | 21.80 2114 | 19.92 | 19.30 18.64

1857.5 2249 | 21.94 21.23 | 19.99 | 19.44 18.73

15MHz
50% RB 1907.5 2145 | 20.49 19.83 18.95 | 17.99 17.33
mid 1882.5 21.51 20.45 19.81 19.01 17.95 17.31
1857.5 21.56 | 20.52 19.70 19.06 18.02 17.20
1907.5 2133 | 20.36 19.75 18.83 17.86 17.25
100% RB 1882.5 21.41 20.40 19.61 18.91 17.90 17.11
1857.5 21.36 | 20.55 19.77 18.86 18.05 17.27
1905.0 2254 | 21.88 21.22 | 20.04 19.38 18.72
1 RB high 1882.5 2258 | 21.98 21.18 | 20.08 19.48 18.68
1860.0 22.61 22.12 21.51 20.11 19.62 19.01
1905.0 2249 | 21.92 21.30 19.99 19.42 18.80
1 RB low 1882.5 2259 | 21.98 21.32 | 20.09 19.48 18.82
50MHz 1860.0 2265 | 2214 2142 | 2015 | 19.64 18.92

1905.0 21.62 | 20.64 20.00 19.12 18.14 17.50

0,
%0 A). RB 1882.5 21.67 | 20.63 19.98 19.17 18.13 17.48

mid
1860.0 21.73 20.70 19.90 19.23 18.20 17.40

1905.0 2150 | 20.56 19.92 19.00 18.06 17.42

100% RB 1882.5 21.60 | 20.55 19.78 19.10 18.05 17.28

1860.0 2155 | 20.74 19.96 19.05 18.24 17.46
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Bandwidth RB Frequency Conducted Power(dBm) ERP(dBm)(Gt-Lc =-5.5)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

823.3 22.76 | 21.96 20.64 15.11 14.31 12.99

1 RB high 819.0 22.74 | 21.83 20.62 15.09 14.18 12.97

814.7 2276 | 21.91 20.65 15.11 14.26 13.00

823.3 22.74 | 21.95 20.62 15.09 14.30 12.97

1 RB low 819.0 2276 | 21.83 20.61 15.11 14.18 12.96

814.7 2273 | 21.89 20.62 15.08 14.24 12.97

1.4MHz 50% RB 823.3 2284 | 21.96 20.74 15.19 14.31 13.09

mid 819.0 22.78 | 21.94 20.69 15.13 14.29 13.04

814.7 22.80 | 21.99 20.72 15.15 14.34 13.07

823.3 21.83 | 20.99 19.84 14.18 13.34 12.19

100% RB 819.0 21.80 | 20.91 19.80 14.15 13.26 12.15

814.7 21.80 | 20.67 19.95 14.15 13.02 12.30

822.5 2282 | 21.83 20.65 15.17 14.18 13.00

1 RB high 819.0 2273 | 21.76 20.55 15.08 14.11 12.90

815.5 22.77 | 21.82 20.58 15.12 14.17 12.93

822.5 2272 | 21.78 20.61 15.07 14.13 12.96

1 RB low 819.0 2270 | 21.76 20.60 15.05 14.11 12.95

815.5 2275 | 21.81 20.63 15.10 14.16 12.98

3MHz 50% RB 822.5 21.80 | 20.83 19.69 14.15 13.18 12.04

mid 819.0 21.71 20.75 19.63 14.06 13.10 11.98

815.5 21.75 | 20.80 19.80 14.10 13.15 12.15

822.5 21.80 | 20.77 19.75 14.15 13.12 12.10

100% RB 819.0 21.75 | 20.71 19.68 14.10 13.06 12.03

815.5 21.77 | 20.73 19.87 14.12 13.08 12.22

821.5 22.84 | 21.89 20.98 15.19 14.24 13.33

1 RB high 819.0 22.84 | 21.88 20.93 15.19 14.23 13.28

816.5 22.89 | 21.90 20.96 15.24 14.25 13.31

821.5 2279 | 21.86 20.93 15.14 14.21 13.28

1 RB low 819.0 2282 | 21.88 20.93 15.17 14.23 13.28

5MHzZ 816.5 2284 | 21.90 20.96 15.19 14.25 13.31

821.5 21.82 | 20.86 19.78 14.17 13.21 12.13

50% RB

mid 819.0 21.80 | 20.86 19.77 14.15 13.21 12.12

816.5 21.84 | 20.88 19.93 14.19 13.23 12.28

821.5 21.82 | 20.80 19.76 14.17 13.15 12.11

100% RB 819.0 21.81 20.78 19.76 14.16 13.13 12.11

816.5 21.85 | 20.78 19.92 14.20 13.13 12.27

1 RB high 819.0 22.83 | 21.81 20.62 15.18 14.16 12.97

10MHz 1 RB low 819.0 2277 | 21.77 20.58 15.12 14.12 12.93

50% RB 819.0 21.85 | 20.93 19.83 14.20 13.28 12.18
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mid

100% RB 819.0 21.85 | 20.86 19.77 | 1420 | 13.21 1212
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LTE Band 26(824MHz~849MHz)
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Bandwidth RB Frequency Conducted Power(dBm) ERP(dBm)(Gt-Lc =-5.5)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

848.3 22.61 21.83 20.51 14.96 14.18 12.86

1 RB high 836.5 22.77 | 21.85 20.62 15.12 14.20 12.97

824.7 22.80 | 21.98 21.12 15.15 14.33 13.47

848.3 2268 | 21.89 20.54 15.03 14.24 12.89

1 RB low 836.5 22.74 | 21.80 20.59 15.09 14.15 12.94

824.7 2282 | 22.01 21.14 15.17 14.36 13.49

1.4MHz 50% RB 848.3 2272 | 21.88 20.63 15.07 14.23 12.98

mid 836.5 22.72 | 21.98 20.67 15.07 14.33 13.02

824.7 22.91 21.98 20.78 15.26 14.33 13.13

848.3 21.74 | 20.88 19.74 14.09 13.23 12.09

100% RB 836.5 21.79 | 20.65 19.81 14.14 13.00 12.16

824.7 21.87 | 21.02 19.88 14.22 13.37 12.23

847.5 22.61 21.66 20.52 14.96 14.01 12.87

1 RB high 836.5 2272 | 21.77 20.58 15.07 14.12 12.93

825.5 22.79 | 21.83 20.61 15.14 14.18 12.96

847.5 22.71 21.77 20.60 15.06 14.12 12.95

1 RB low 836.5 2268 | 21.74 20.56 15.03 14.09 12.91

825.5 22.81 21.89 20.70 15.16 14.24 13.05

3MHz 50% RB 847.5 2163 | 20.70 19.53 13.98 13.05 11.88

mid 836.5 21.74 | 20.76 19.65 14.09 13.11 12.00

825.5 21.77 | 20.86 19.65 14.12 13.21 12.00

847.5 21.67 | 20.65 19.61 14.02 13.00 11.96

100% RB 836.5 21.76 | 20.71 19.68 14.11 13.06 12.03

825.5 21.78 | 20.73 19.71 14.13 13.08 12.06

846.5 22.75 | 21.77 20.84 15.10 14.12 13.19

1 RB high 836.5 22.87 | 21.90 20.93 15.22 14.25 13.28

826.5 22.88 | 21.90 20.95 15.23 14.25 13.30

846.5 2282 | 21.87 20.92 15.17 14.22 13.27

1 RB low 836.5 22.81 21.85 20.87 15.16 14.20 13.22

5MHz 826.5 2293 | 21.98 21.04 15.28 14.33 13.39

50% RB 846.5 2166 | 20.75 19.68 14.01 13.10 12.03

mid 836.5 21.78 | 20.83 19.78 14.13 13.18 12.13

826.5 21.77 | 20.86 19.76 14.12 13.21 12.11

846.5 21.75 | 20.70 19.71 14.10 13.05 12.06

100% RB 836.5 21.80 | 20.76 19.75 14.15 13.11 12.10

826.5 21.82 | 20.76 19.76 1417 13.11 12.11

844.0 2269 | 21.69 20.52 15.04 14.04 12.87

10MHz 1 RB high 836.5 2284 | 21.84 20.63 15.19 14.19 12.98

829.0 2276 | 21.75 20.58 15.11 14.10 12.93
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844.0 2277 | 21.79 20.65 | 1512 | 14.14 13.00

1 RB low 836.5 22,75 | 21.75 20.54 | 1510 | 14.10 12.89

829.0 2283 | 21.82 20.67 | 1518 | 14.17 13.02

844.0 21.77 | 20.91 19.79 14.12 13.26 12.14

0,
50% RB 836.5 21.82 | 20.87 | 19.85 | 14.17 | 1322 | 12.20

mid
829.0 21.85 20.93 19.83 14.20 13.28 12.18

844.0 21.82 | 20.81 19.78 1417 13.16 12.13

100% RB 836.5 21.81 20.82 19.75 14.16 13.17 12.10

829.0 21.88 | 20.86 19.78 14.23 13.21 12.13

841.5 22.65 | 21.80 20.98 | 15.00 | 14.15 13.33

1 RB high 836.5 22.67 | 22.09 21.07 | 15.02 | 14.44 13.42

831.5 22.71 22.11 21.07 | 15.06 | 14.46 13.42

841.5 22,70 | 21.85 21.06 | 15.05 | 14.20 13.41

1 RB low 836.5 22.65 | 22.08 21.04 | 15.00 | 14.43 13.39

831.5 22,72 | 2213 2110 | 15.07 | 14.48 13.45

15MHz
841.5 21.76 | 20.80 19.78 14.11 13.15 12.13

0]
50% RB 8365 | 21.79 | 2073 | 19.78 | 1414 | 13.08 | 12.13

mid
I 831.5 21.75 20.74 19.66 14.10 13.09 12.01

841.5 21.81 20.80 19.76 14.16 13.15 12.11

100% RB 836.5 21.78 | 20.77 19.73 14.13 13.12 12.08

831.5 21.80 | 20.79 19.77 14.15 13.14 12.12

©Copyright. All rights reserved by CTTL. Page 50 of 272




122260785-WMDO03

LTE band 41

Bandwidth RB Frequency Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-1.4)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

2687.5 25.74 | 2456 23.89 | 2434 | 23.16 22.49

1 RB high 2593.0 2550 | 2455 23.84 | 2410 | 23.15 22.44

2498.5 2559 | 24.38 23.71 2419 | 22.98 22.31

2687.5 25.65 | 24.51 23.8 24.25 23.11 22.40

1 RB low 2593.0 25.38 | 24.41 23.77 | 23.98 | 23.01 22.37

2498.5 2562 | 2443 23.81 2422 | 23.03 22.41

SMHz 50% RB 2687.5 2477 | 23.69 2299 | 23.37 | 22.29 21.59

mid 2593.0 2447 | 23.62 22.89 | 23.07 | 22.22 21.49

2498.5 24.69 | 23.68 22.87 | 23.29 | 22.28 21.47

2687.5 2472 | 23.73 23.01 23.32 | 22.33 21.61

100% RB 2593.0 2449 | 2348 2275 | 23.09 | 22.08 21.35

2498.5 24.67 | 23.59 22.89 | 23.27 | 22.19 21.49

2685.0 25.76 | 2455 23.94 | 2436 | 23.15 22.54

1 RB high 2593.0 2546 | 2457 23.75 | 24.06 | 23.17 22.35

2501.0 25.63 | 2443 23.68 | 2423 | 23.03 22.28

2685.0 25.63 | 2448 23.75 | 2423 | 23.08 22.35

1 RB low 2593.0 25.37 | 2440 23.75 | 23.97 | 23.00 22.35

2501.0 2559 | 2444 23.75 | 2419 | 23.04 22.35

10MHz 50% RB 2685.0 2473 | 23.72 23.02 | 23.33 | 22.32 21.62

mid 2593.0 2452 | 23.59 2289 | 2312 | 22.19 21.49

2501.0 24.65 | 23.67 2298 | 23.25 | 2227 21.58

2685.0 24.71 23.74 23 23.31 22.34 21.60

100% RB 2593.0 2447 | 23.48 22.84 | 23.07 | 22.08 21.44

2501.0 24.67 | 23.60 2296 | 23.27 | 22.20 21.56

2682.5 25.76 | 24.56 23.82 | 2436 | 23.16 22.42

1 RB high 2593.0 2546 | 2455 23.74 | 2406 | 23.15 22.34

2503.5 25.64 | 2443 23.76 | 2424 | 23.03 22.36

2682.5 25.61 24.52 23.9 24.21 23.12 22.50

1 RB low 2593.0 25.39 | 2443 23.69 | 23.99 | 23.03 22.29

2503.5 25.61 24.43 23.66 | 24.21 23.03 22.26

15MHz 50% RB 2682.5 2475 | 23.69 2297 | 23.35 | 22.29 21.57

mid 2593.0 2449 | 23.63 2297 | 23.09 | 22.23 21.57

2503.5 24.64 | 23.68 2293 | 23.24 | 22.28 21.53

2682.5 24.67 | 23.76 2296 | 23.27 | 22.36 21.56

100% RB 2593.0 2445 | 23.51 22.73 | 23.05 22.11 21.33

2503.5 24.62 | 23.62 2296 | 23.22 | 2222 21.56

2680.0 2592 | 2474 2404 | 2452 | 23.34 22.64

20MHz 1 RB high 2593.0 2565 | 24.72 23.94 | 2425 | 23.32 22.54

2506.0 25.79 | 2458 23.97 | 2439 | 23.18 22.57
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2680.0 25.80 | 24.68 23.99 | 2440 | 23.28 22.59

1 RB low 2593.0 2556 | 24.60 2398 | 2416 | 23.20 22.58

2506.0 25.78 | 24.62 23.99 | 2438 | 23.22 22.59

2680.0 2492 | 23.89 2312 | 23.52 | 22.49 21.72

50% RB
2593.0 2467 | 23.78 23.16 | 23.27 | 22.38 21.76

mid
2506.0 24.84 23.84 23.19 23.44 22.44 21.79

2680.0 2487 | 23.91 2322 | 2347 | 2251 21.82

100% RB 2593.0 2464 | 23.66 23.00 | 23.24 | 22.26 21.60

2506.0 2482 | 23.78 23.08 | 2342 | 22.38 21.68
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LTE band 66

Bandwidth RB Frequency Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-2.8)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

1779.3 23.53 | 22.59 21.91 20.73 19.79 19.11

1 RB high 1745.0 23.39 | 2248 21.77 | 20.59 19.68 18.97

1710.7 23.35 | 22.36 2166 | 20.55 19.56 18.86

1779.3 2342 | 2252 21.88 | 20.62 19.72 19.08

1 RB low 1745.0 23.34 | 22.41 21.77 | 20.54 19.61 18.97

1710.7 23.32 | 2232 21.72 | 20.52 19.52 18.92

1.4MHz 50% RB 1779.3 2260 | 2155 20.76 19.80 18.75 17.96

i 1745.0 2246 | 21.42 20.79 19.66 18.62 17.99

mid 1710.7 2243 | 21.48 20.85 19.63 18.68 18.05

1779.3 2253 | 21.52 20.86 19.73 18.72 18.06

100% RB 1745.0 2244 | 2145 20.68 19.64 18.65 17.88

1710.7 22.33 | 21.49 20.72 19.53 18.69 17.92

1778.5 23.54 | 2259 21.91 20.74 19.79 19.11

1 RB high 1745.0 23.40 | 2248 21.77 | 20.60 19.68 18.97

1711.5 23.37 | 22.36 21.67 | 20.57 19.56 18.87

1778.5 2343 | 22.51 21.88 | 20.63 19.71 19.08

1 RB low 1745.0 23.35 | 22.41 21.74 | 20.55 19.61 18.94

17115 23.27 | 22.34 21.70 | 2047 19.54 18.90

SMHz 50% RB 1778.5 2260 | 21.56 20.81 19.80 18.76 18.01

i 1745.0 2249 | 21.41 20.80 19.69 18.61 18.00

mid 1711.5 22.38 | 21.51 20.85 19.58 18.71 18.05

1778.5 22.57 | 21.56 20.85 19.77 18.76 18.05

100% RB 1745.0 2246 | 2144 20.66 19.66 18.64 17.86

1711.5 22.34 | 21.48 20.75 19.54 18.68 17.95

1777.5 23.55 | 2257 21.94 | 20.75 19.77 19.14

1 RB high 1745.0 23.44 | 2247 21.78 | 20.64 19.67 18.98

1712.5 23.35 | 22.34 21.64 | 20.55 19.54 18.84

1777.5 23.46 | 2250 21.85 | 20.66 19.70 19.05

1 RB low 1745.0 23.38 | 22.39 21.77 | 20.58 19.59 18.97

1712.5 23.28 | 22.33 21.71 20.48 19.53 18.91

SMHz 50% RB 1777.5 2260 | 21.56 20.81 19.80 18.76 18.01

mid 1745.0 2249 | 21.41 20.80 19.69 18.61 18.00

1712.5 2242 | 21.48 20.86 19.62 18.68 18.06

1777.5 2252 | 21.54 20.89 19.72 18.74 18.09

100% RB 1745.0 2246 | 2145 20.66 19.66 18.65 17.86

1712.5 22.36 | 21.50 20.75 19.56 18.70 17.95

1775.0 23.53 | 2259 2192 | 20.73 19.79 19.12

10MHz 1 RB high 1745.0 23.44 | 2249 21.82 | 20.64 19.69 19.02

1715.0 23.38 | 22.33 21.68 | 20.58 19.53 18.88
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1775.0 2342 | 22.50 2190 | 20.62 | 19.70 19.10

1 RB low 1745.0 23.34 | 22.38 21.74 | 20.54 | 19.58 18.94

1715.0 23.29 | 22.32 21.72 | 2049 | 19.52 18.92

1775.0 22.62 | 21.57 20.77 19.82 18.77 17.97

0,
S0%RE T7450 | 2049 | 2140 | 2081 | 19.69 | 1860 | 18.01

mid
1715.0 22.39 21.46 20.87 19.59 18.66 18.07

1775.0 22.57 | 21.56 20.89 19.77 18.76 18.09

100% RB 1745.0 2246 | 21.42 20.67 19.66 18.62 17.87

1715.0 22.38 | 21.47 20.75 19.58 18.67 17.95

1772.5 23.55 | 22.59 21.93 | 20.75 | 19.79 19.13

1 RB high 1745.0 23.39 | 22.48 21.82 | 20.59 | 19.68 19.02

1717.5 2333 | 22.35 21.68 | 20.53 | 19.55 18.88

1772.5 23.46 | 22.51 2190 | 20.66 | 19.71 19.10

1 RB low 1745.0 23.37 | 22.41 21.73 | 20.57 | 19.61 18.93

1717.5 23.28 | 22.33 21.71 20.48 | 19.53 18.91

15MHz
50% RB 1772.5 22.62 | 21.59 20.78 19.82 18.79 17.98
mid 1745.0 2247 | 21.42 20.78 19.67 18.62 17.98
1717.5 2238 | 21.46 20.88 19.58 18.66 18.08
1772.5 22.56 | 21.55 20.86 19.76 18.75 18.06
100% RB 1745.0 2244 | 21.41 20.68 19.64 18.61 17.88
1717.5 2235 | 21.49 20.71 19.55 | 18.69 17.91
1770.0 23.71 22.75 22.11 20.91 19.95 19.31
1 RB high 1745.0 2359 | 22.64 21.97 | 20.79 19.84 19.17
1720.0 2353 | 22.53 21.84 | 20.73 19.73 19.04
1770.0 23.61 22.69 22.05 | 20.81 19.89 19.25
1 RB low 1745.0 23.53 | 22.58 21.92 | 20.73 19.78 19.12
20MHz 1720.0 2347 | 22.52 21.89 | 20.67 19.72 19.09

1770.0 2277 | 21.75 20.96 19.97 18.95 18.16

0,
>0 A), RB 1745.0 2264 | 21.59 20.98 19.84 18.79 18.18

mid
1720.0 22.58 21.66 21.05 19.78 18.86 18.25

1770.0 2272 | 21.71 21.05 19.92 18.91 18.25

100% RB 1745.0 2263 | 21.60 20.83 19.83 18.80 18.03

1720.0 22.53 | 21.66 20.91 19.73 18.86 18.11
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LTE band 71
Bandwidth RB Frequency Conducted Power(dBm) ERP(dBm)(Gt-Lc =-6)

size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

695.5 22.64 | 21.96 21.17 14.49 13.81 13.02

1 RB high 680.5 2244 | 21.88 21.11 14.29 13.73 12.96

665.5 2245 | 2154 20.83 14.30 13.39 12.68

695.5 2252 | 21.71 20.99 14.37 13.56 12.84

1 RB low 680.5 22.35 | 21.90 21.22 14.20 13.75 13.07

665.5 2242 | 21.62 20.95 14.27 13.47 12.80

SMHz 50% RB 695.5 21.56 | 20.68 20.02 13.41 12.53 11.87

mid 680.5 21.76 | 20.71 20.06 13.61 12.56 11.91

665.5 21.72 | 20.64 19.94 13.57 12.49 11.79

695.5 21.79 | 20.72 20.11 13.64 12.57 11.96

100% RB 680.5 2164 | 20.72 20.06 13.49 12.57 11.91

665.5 21.48 | 20.63 19.92 13.33 12.48 11.77

693.0 22.63 | 21.98 21.21 14.48 13.83 13.06

1 RB high 680.5 2244 | 21.86 21.14 14.29 13.71 12.99

668.0 2243 | 2154 20.82 14.28 13.39 12.67

693.0 2250 | 21.70 20.97 14.35 13.55 12.82

1 RB low 680.5 2235 | 21.92 21.22 14.20 13.77 13.07

668.0 2243 | 21.66 20.96 14.28 13.51 12.81

10MHz 50% RB 693.0 21.61 20.65 20.00 13.46 12.50 11.85

mid 680.5 21.73 | 20.74 20.07 13.58 12.59 11.92

668.0 21.72 | 20.66 19.95 13.57 12.51 11.80

693.0 21.78 | 20.71 20.08 13.63 12.56 11.93

100% RB 680.5 2163 | 20.74 20.05 13.48 12.59 11.90

668.0 2147 | 20.64 19.92 13.32 12.49 11.77

690.5 22.66 | 21.96 21.20 14.51 13.81 13.05

1 RB high 680.5 2245 | 21.85 21.11 14.30 13.70 12.96

670.5 2245 | 2157 20.78 14.30 13.42 12.63

690.5 2248 | 21.72 20.97 14.33 13.57 12.82

1 RB low 680.5 2235 | 21.92 21.24 14.20 13.77 13.09

670.5 2240 | 21.61 20.99 14.25 13.46 12.84

15MHz 50% RB 690.5 21.57 | 20.64 20.03 13.42 12.49 11.88

mid 680.5 21.74 | 20.73 20.10 13.59 12.58 11.95

670.5 21.70 | 20.67 19.97 13.55 12.52 11.82

690.5 21.79 | 20.74 20.07 13.64 12.59 11.92

100% RB 680.5 21.61 20.73 20.05 13.46 12.58 11.90

670.5 21.52 | 20.66 19.97 13.37 12.51 11.82

688.0 22.81 22.14 21.36 14.66 13.99 13.21

20MHz 1 RB high 680.5 2262 | 22.03 21.30 14.47 13.88 13.15

673.0 2260 | 21.72 20.98 14.45 13.57 12.83
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688.0 22.68 | 21.88 2116 | 1453 | 13.73 13.01

1 RB low 680.5 22.51 22.08 21.41 14.36 | 13.93 13.26

673.0 2259 | 21.81 2114 | 1444 | 13.66 12.99

688.0 21.76 | 20.84 20.19 13.61 12.69 12.04
50% RB

680.5 21.93 | 2091 20.26 13.78 | 12.76 12.11

mid
673.0 21.90 20.82 20.13 13.75 12.67 11.98

688.0 21.98 | 20.89 20.27 13.83 12.74 1212

100% RB 680.5 21.79 | 20.90 20.23 13.64 12.75 12.08

673.0 21.67 | 20.81 20.12 13.52 12.66 11.97
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LTE band 41C

Conduct EIRP(d
| Freque | Freque _ PCC RB SCC RB onducte (
Bandwi NG ne Modulati d Bm)
dth (MHyz) (MHyz) on Size Off Size Off Power(d (Gt-Lc
set set Bm) =-1.4)
1 24 1 0 22.24 20.84
QPSK
25 0 100 0 20.58 19.18
5MHz/ 1 24 1 0 21.28 19.88
2583.8 | 2595.5 | 16QAM
20MHz 25 0 100 0 19.60 18.20
1 24 1 0 19.14 17.74
64QAM
25 0 100 0 19.55 18.15
1 49 1 0 2240 21.00
QPSK
50 0 75 0 20.60 19.20
10MHz/ 1 49 1 0 21.23 19.83
2585.9 | 25979 | 16QAM
15MHz 50 0 75 0 19.62 18.22
1 49 1 0 18.93 17.53
64QAM
50 0 75 0 19.60 18.20
1 49 1 0 22.29 20.89
QPSK
50 0 100 0 20.55 19.15
10MHz/ 1 49 1 0 21.29 19.89
2583.6 2598 16QAM
20MHz 50 0 100 0 19.55 18.15
1 49 1 0 19.07 17.67
64QAM
50 0 100 0 19.53 18.13
1 74 1 0 22.38 20.98
QPSK
75 0 50 0 20.52 19.12
15MHz/ 1 74 1 0 21.50 20.10
2588.1 | 2600.1 | 16QAM
10MHz 75 0 50 0 19.55 18.15
1 74 1 0 19.48 18.08
64QAM
75 0 50 0 19.56 18.16
1 74 1 0 22.57 21.17
QPSK
75 0 75 0 20.56 19.16
15MHz/ 1 74 1 0 21.61 20.21
2585.5 | 2600.5 | 16QAM
15MHz 75 0 75 0 19.55 18.15
1 74 1 0 19.33 17.93
64QAM
75 0 75 0 19.59 18.19
1 74 1 0 22.41 21.01
QPSK
75 0 100 0 20.52 19.12
15MHz/ 25833 | 26004 | 16QAM 1 74 1 0 21.42 20.02
20MHz ' ’ 75 0 100 0 19.53 18.13
1 74 1 0 19.18 17.78
64QAM
75 0 100 0 19.53 18.13
20MHz/ | 2590.5 | 2602.2 QPSK 1 99 1 0 22.24 20.84
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5MHz 100 | O 25 0 20.49 19.09
1 99 1 0 21.19 19.79
16QAM
100 | O 25 0 19.57 18.17
1 99 1 0 19.36 17.96
64QAM
100 | O 25 0 19.50 18.10
1 99 1 0 22.33 20.93
QPSK
100 | O 50 0 20.49 19.09
20MHz/ 1 99 1 0 21.24 19.84
2588.1 | 2602.5 | 16QAM
10MHz 100 | O 50 0 19.52 18.12
1 99 1 0 19.43 18.03
64QAM
100 | O 50 0 19.50 18.10
1 99 1 0 22.42 21.02
QPSK
100 | O 75 0 20.51 19.11
20MHz/ 1 99 1 0 21.38 19.98
2585.6 | 2602.7 | 16QAM
15MHz 100 | O 75 0 19.50 18.10
1 99 1 0 19.54 18.14
64QAM
100 | O 75 0 19.55 18.15
1 99 1 0 22.42 21.02
QPSK
100 | O 100 0 20.48 19.08
20MHz/ 25831 | 2602.9 | 16QAM 1 99 1 0 21.31 19.91
20MHz ' ' 100 | O 100 0 19.46 18.06
1 99 1 0 19.48 18.08
64QAM
100 | O 100 0 19.47 18.07
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A.2 Emission Limit

A.2.1 Measurement Method

The measurements procedures in TIA-603E-2016 are used. This measurement is carried out in
fully anechoic chamber FAC-3.

The spectrum was scanned from 30 MHz to the 10th harmonic of the highest frequency generated
within the equipment, which is the transmitted carrier. The resolution bandwidth is set 1MHz. The
spectrum was scanned with the mobile station transmitting at carrier frequencies that pertain to
low, mid and high channels of each LTE Band.

The procedure of radiated spurious emissions is as follows:

1. EUT was placed on a 1.5-meter-high non-conductive stand at a 3-meter test distance from the
receive antenna. A receiving antenna was placed on the antenna mast 3 meters from the EUT
for emission measurements. The height of receiving antenna is 1.5m. The test setup refers to
figure below. Detected emissions were maximized at each frequency by rotating the EUT
through 360 and adjusting the receiving antenna polarization. The radiated emission
measurements of all non-harmonic and harmonics of the transmit frequency through the 10th
harmonic were measured with peak detector.

2. The EUT is then put into continuously transmitting mode at its maximum power level during
the test. And the maximum value of the receiver should be recorded as (Pr).
3. The EUT shall be replaced by a substitution antenna. The test setup refers to figure below.

In the chamber, a substitution antenna for the frequency band of interest is placed at the
reference point of the chamber. An RF Signal source for the frequency band of interest is
connected to the substitution antenna with a cable that has been constructed to not interfere
with the radiation pattern of the antenna. A power (Pwmea) is applied to the input of the
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substitution antenna. Adjust the level of the signal generator output until the value of the

receiver reaches the previously recorded (Pr). The power of signal source (Pwea) is recorded.
The test should be performed by rotating the test item and adjusting the receiving antenna
polarization.

4. The Path loss (Ppi) between the Signal Source with the Substitution Antenna and the
Substitution Antenna Gain (Ga) should be recorded after test.
An amplifier should be connected in for the test.
The Path loss (Pp) is the summation of the cable loss and the gain of the amplifier.
The measurement results are obtained as described below:
Power (EIRP)=PMea - Ppi + Ga

5. This value is EIRP since the measurement is calibrated using an antenna of known gain (unit:
dBi) and known input power.

6. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP = EIRP - 2.15dB.

A.2.2 Measurement Limit

Part 27.53(m) specifies for mobile digital stations, the attenuation factor shall be not less than 40 +
10 log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel
edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(6) of this section. In addition, the attenuation factor shall not be less that 43 + 10
log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or
below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below 2495 MHz
may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS
licensees.

Part 27.53(g) states for operations in the 600 MHz band and the 698—746 MHz band, the power of
any emission outside a licensee’s frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee’s frequency block, a resolution bandwidth of at
least 30 kHz may be employed.

Part 27.53(g) states for operations in the 600 MHz band and the 698—746 MHz band, the power of
any emission outside a licensee’s frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee’s frequency block, a resolution bandwidth of at
least 30 kHz may be employed.

Part 24.238 specify that the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P)
dB.

Part 90.691 states that out-of-band emission requirement shall apply only to the “outer” channels
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122260785-WMDO03
included in an EA license and to spectrum adjacent to interior channels used by incumbent

licensees. The emission limits are as follows:For any frequency removed from the EA licensee’s
frequency block by up to and including 37.5 kHz, the power of any emission shall be attenuated
below the transmitter power (P) in watts by at least 116Log10(f/6.1) decibels or 50 + 10 Log1o(P)
decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed
from the center of the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.
For any frequency removed from the EA licensee’s frequency block greater than 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 +
10Log10(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency
removed from the center of the outer channel in the block in kilohertz and where f is greater than
37.5 kHz.

Part 22.917 specify that the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P)
dB.

Part 27.53(h) specify that the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P)
dB.

A.2.3 Measurement Results

Radiated emissions measurements were made only at the upper, middle, and lower carrier
frequencies of each LTE Band. It was decided that measurements at these three carrier
frequencies would be sufficient to demonstrate compliance with emissions limits because it was
seen that all the significant spurs occur well outside the band and no radiation was seen from a
carrier in one block of each LTE Band into any of the other blocks. The equipment must still,
however, meet emissions requirements with the carrier at all frequencies over which it is capable
of operating and it is the manufacturer's responsibility to verify this. The range of evaluated
frequency is from 30MHz to 26GHz.
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LTE Band 7, 5 MHz, QPSK, Channel 20775

122260785-WMDO03

Peak
Frequency PMea Path Antenna ea Limit Margin o
. . EIRP Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
5006.02 -55.70 6.59 9.91 -52.38 -25.00 27.38 H
7498.01 -54.36 8.39 12.20 -50.55 -25.00 25.55 \Y
10011.01 -51.40 9.21 12.90 -47.71 -25.00 22.71 \Y
12515.01 -48.46 10.22 13.21 -45.47 -25.00 20.47 H
14997.00 -43.36 11.21 14.00 -40.57 -25.00 15.57 H
17517.00 -40.09 12.79 14.92 -37.96 -25.00 12.96 H
LTE Band 7, 5 MHz, QPSK, Channel 21100
Frequenc P Path Antenna Peak Limit Margin
quency e ennd - eirp I | polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
5072.02 -57.42 6.69 10.00 -54.11 -25.00 29.11 H
7607.01 -54.56 8.00 12.29 -50.27 -25.00 25.27 H
10141.01 -51.41 9.40 12.96 -47.85 -25.00 22.85 \Y
12675.01 -48.83 10.34 13.31 -45.86 -25.00 20.86 H
15212.00 -44.84 11.38 13.87 -42.35 -25.00 17.35 H
17739.00 -40.60 12.40 15.23 -37.77 -25.00 12.77 H
LTE Band 7, 5 MHz, QPSK, Channel 21425
Peak e .
Frequency PMea Path Antenna Limit Margin L
. . EIRP Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
5136.02 -56.83 6.86 10.09 -53.60 -25.00 28.60 H
7704.01 -52.83 8.42 12.36 -48.89 -25.00 23.89 H
10271.01 -49.67 9.54 13.01 -46.20 -25.00 21.20 H
12853.01 -48.12 10.63 13.41 -45.34 -25.00 20.34 \Y
15396.00 -44.33 11.39 13.76 -41.96 -25.00 16.96 \Y
17976.00 -41.40 12.90 15.57 -38.73 -25.00 13.73 H
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LTE Band 12, 1.4MHz, QPSK, Channel 23017

122260785-WMDO03

Peak
Frequency | Puea Path Antenna | Correction ea Limit | Margin o
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1331.01 -55.73 3.15 4.62 215 -56.41 | -13.00 | 43.41 H
2017.00 -49.25 410 4.65 215 -50.85 | -13.00 | 37.85 H
2690.00 -45.08 4.78 6.44 215 -45.57 | -13.00 | 32.57 H
3361.02 -60.95 5.33 7.87 215 -60.56 | -13.00 | 47.56 Vv
4032.02 -58.64 6.05 8.93 215 -57.91 | -13.00 | 44.91 H
4685.02 -58.80 6.49 9.59 215 -57.85 | -13.00 | 44.85 \%
LTE Band 12, 1.4MHz, QPSK, Channel 23095
Peak
Frequency PMea Path Antenna | Correction ca Limit | Margin L
) : ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1422.01 -55.69 3.26 5.09 215 -56.01 | -13.00 | 43.01 H
2133.00 -49.45 4.23 5.00 215 -50.83 | -13.00 | 37.83 \Y,
2835.00 -45.31 4.95 6.70 215 -45.71 | -13.00 | 32.71 H
3538.02 -58.18 5.70 8.25 215 -57.78 | -13.00 | 44.78 \Y
4251.02 -58.27 6.24 9.15 215 -57.51 | -13.00 | 44.51 \Y
4951.01 -57.28 6.69 9.85 215 -56.27 | -13.00 | 43.27 H
LTE Band 12, 1.4MHz, QPSK, Channel 23173
Peak
Frequency | Pwuea Path Antenna | Correction ea Limit | Margin L
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1434.01 -54.72 3.28 5.16 215 -54.99 | -13.00 | 41.99 H
2150.00 -48.40 4.25 5.05 215 -49.75 | -13.00 | 36.75 H
2860.00 -45.10 4.96 6.75 215 -45.46 | -13.00 | 32.46 H
3577.02 -57.23 6.10 8.31 215 -57.17 | -13.00 | 44.17 H
4292.02 -57.37 6.20 9.19 215 -56.53 | -13.00 | 43.53 \Y
5007.01 -57.41 6.59 9.91 215 -56.24 | -13.00 | 43.24 \Y,
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LTE Band 13, 5MHz, QPSK, Channel 23205

122260785-WMDO03

Peak
Frequency | Puea Path Antenna | Correction ea Limit | Margin o
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1559.39 -67.59 3.47 5.39 0.00 -67.82 | -40.00 | 27.82 H
2336.91 -48.96 4.44 5.61 2.15 -49.94 | -13.00 | 36.94 Y
3116.02 -59.65 5.37 7.28 2.15 -59.89 | -13.00 | 46.89 H
3898.02 -58.81 6.11 8.76 2.15 -58.31 | -13.00 | 45.31 H
4673.52 -59.46 6.48 9.57 2.15 -58.52 | -13.00 | 45.52 H
5454.01 -58.28 6.89 10.54 2.15 -56.78 | -13.00 | 43.78 Vv
LTE Band 13, 5MHz, QPSK, Channel 23230
Peak
Frequency PMea Path Antenna | Correction ca Limit | Margin L
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1565.43 -67.35 3.48 5.38 0.00 -67.60 | -40.00 | 27.60 H
2348.79 -48.34 4.46 5.65 2.15 -49.30 | -13.00 | 36.30 H
3130.52 -60.16 5.40 7.31 2.15 -60.40 | -13.00 | 47.40 \%
3911.52 -58.65 6.12 8.78 2.15 -58.14 | -13.00 | 45.14 H
4692.52 -59.76 6.50 9.59 2.15 -58.82 | -13.00 | 45.82 Y
5475.01 -58.72 6.97 10.57 2.15 -57.27 | -13.00 | 44.27 Vv
LTE Band 13, 5SMHz, QPSK, Channel 23255
Peak
Frequency | Pwuea Path Antenna | Correction ea Limit | Margin L
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1582.91 -67.31 3.50 5.35 0.00 -67.61 | -40.00 | 27.61 H
2356.23 -49.18 4.46 5.67 2.15 -50.12 | -13.00 | 37.12 \%
3129.52 -59.29 5.40 7.31 2.15 -59.53 | -13.00 | 46.53 H
3922.02 -59.86 6.12 8.79 2.15 -59.34 | -13.00 | 46.34 \%
4713.02 -58.88 6.52 9.61 2.15 -57.94 | -13.00 | 44.94 \%
5494 .51 -58.04 7.04 10.59 2.15 -56.64 | -13.00 | 43.64 Y
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LTE Band 25, 1.4MHz, QPSK, Channel 26047

122260785-WMDO03

Peak
Frequency PMea Path Antenna ea Limit Margin o
. . EIRP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
5553.02 -48.31 7.18 10.59 -44.90 -13.00 31.90 \Y
9252.01 -52.38 9.04 13.25 -48.17 -13.00 35.17 \Y
11415.01 -48.31 10.03 13.12 -45.22 -13.00 32.22 \%
13473.01 -43.52 10.62 14.16 -39.98 -13.00 26.98 H
15126.00 -43.43 11.36 13.92 -40.87 -13.00 27.87 H
17343.00 -38.73 12.43 14.55 -36.61 -13.00 23.61 \%
LTE Band 25, 1.4MHz, QPSK, Channel 26365
Frequenc P Path Antenna Peak Limit Margin
quency e enna e Rp 9N | polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
5648.02 -43.56 7.27 10.57 -40.26 -13.00 27.26 H
9376.01 -53.03 9.06 13.33 -48.76 -13.00 35.76 \Y
11278.01 -48.96 9.86 13.14 -45.68 -13.00 32.68 \Y
13178.01 -44.78 10.59 13.75 -41.62 -13.00 28.62 \Y
15060.00 -43.76 11.30 13.96 -41.10 -13.00 28.10 \Y
16990.00 -40.89 12.34 13.80 -39.43 -13.00 26.43 \Y
LTE Band 25, 1.4MHz, QPSK, Channel 26683
Peak . .
Frequency PMea Path Antenna Limit Margin L
. . EIRP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
3829.02 -53.01 6.06 8.66 -50.41 -13.00 37.41 H
5743.02 -50.32 7.27 10.55 -47.04 -13.00 34.04 \
7631.01 -55.26 8.11 12.30 -51.07 -13.00 38.07 \
9541.01 -53.74 9.39 13.36 -49.77 -13.00 36.77 \
11513.01 -49.42 9.81 13.10 -46.13 -13.00 33.13 \
13419.01 -44.56 10.58 14.09 -41.05 -13.00 28.05 H
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LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26697

122260785-WMDO03

Peak
Frequency | Puea Path Antenna | Correction ea Limit | Margin o
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1618.01 -54.81 3.54 5.29 215 -55.21 | -13.00 | 42.21 H
2444 .00 -46.81 4.57 5.93 215 -47.60 | -13.00 | 34.60 H
3259.02 -59.64 5.28 7.62 215 -59.45 | -13.00 | 46.45 H
4091.02 -57.95 6.04 8.99 215 -57.15 | -13.00 | 44.15 Vv
4884.01 -57.36 6.72 9.78 215 -56.45 | -13.00 | 43.45 Vv
5722.01 -56.95 7.30 10.56 2.15 -55.84 | -13.00 | 42.84 \Y
LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26740
Peak
Frequency PMea Path Antenna | Correction ca Limit | Margin L
) : ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1618.01 -54.53 3.54 5.29 215 -54.93 | -13.00 | 41.93 H
2457.00 -47.79 4.58 5.97 215 -48.55 | -13.00 | 35.55 H
3277.02 -60.23 5.28 7.66 215 -60.00 | -13.00 | 47.00 H
4098.02 -57.87 6.04 9.00 215 -57.06 | -13.00 | 44.06 \Y
4901.01 -57.27 6.73 9.80 215 -56.35 | -13.00 | 43.35 \Y
5729.01 -57.22 7.29 10.55 215 -56.11 | -13.00 | 43.11 H
LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26783
Peak
Frequency | Pwmea Path Antenna | Correction ea Limit | Margin L
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1816.01 -52.28 3.78 4.93 215 -53.28 | -13.00 | 40.28 Vv
2653.00 -46.16 4.74 6.38 215 -46.67 | -13.00 | 33.67 \%
3130.02 -58.81 5.40 7.31 215 -59.05 | -13.00 | 46.05 \%
4114.02 -56.79 6.04 9.01 215 -55.97 | -13.00 | 42.97 \%
4845.01 -56.93 6.72 9.75 215 -56.05 | -13.00 | 43.05 \Y
5933.01 -56.03 7.47 10.51 215 -55.14 | -13.00 | 42.14 \Y
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LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 26797

122260785-WMDO03

Peak
Frequency | Puea Path Antenna | Correction ea Limit | Margin o
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1635.01 -54.74 3.55 5.26 215 -55.18 | -13.00 | 42.18 H
2492.00 -48.18 4.62 6.08 215 -48.87 | -13.00 | 35.87 H
3299.02 -60.38 5.29 7.72 215 -60.10 | -13.00 | 47.10 H
4108.02 -56.91 6.04 9.01 215 -56.09 | -13.00 | 43.09 Vv
4941.01 -58.02 6.71 9.84 215 -57.04 | -13.00 | 44.04 Vv
5781.01 -57.06 7.22 10.54 2.15 -55.89 | -13.00 | 42.89 \Y
LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 26915
Peak
Frequency PMea Path Antenna | Correction ca Limit | Margin L
) : ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1653.01 -53.76 3.57 5.22 215 -54.26 | -13.00 | 41.26 H
2521.00 -46.53 4.65 6.14 215 -47.19 | -13.00 | 34.19 H
3346.02 -61.15 5.31 7.83 215 -60.78 | -13.00 | 47.78 \Y,
4170.02 -57.86 6.14 9.07 215 -57.08 | -13.00 | 44.08 \Y
5025.01 -57.17 6.56 9.94 215 -55.94 | -13.00 | 42.94 \Y
5865.01 -57.02 7.28 10.53 215 -55.92 | -13.00 | 42.92 \Y
LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 27033
Peak
Frequency | Pwuea Path Antenna | Correction ea Limit | Margin L
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1713.01 -55.19 3.61 512 2.15| -55.83 | -13.00 | 42.83 Vv
2545.00 -45.78 4.66 6.18 215 -46.41 | -13.00 | 33.41 H
3385.02 -60.98 5.35 7.92 215 -60.56 | -13.00 | 47.56 \%
4225.02 -57.64 6.26 9.13 215 -56.92 | -13.00 | 43.92 H
5099.01 -57.20 6.77 10.04 215 -56.08 | -13.00 | 43.08 H
5957.01 -56.89 7.47 10.51 215 -56.00 | -13.00 | 43.00 \Y
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LTE Band 41, 5MHz, QPSK, Channel 39675

122260785-WMDO03

Peak
Frequency PMea Path Antenna ea Limit Margin o
. . EIRP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
4998.02 -59.40 6.61 9.90 -56.11 -25.00 31.11 \Y
7497.01 -48.69 8.39 12.20 -44.88 -25.00 19.88 H
9993.01 -54.04 9.17 12.91 -50.30 -25.00 25.30 H
12496.01 -49.21 10.18 13.20 -46.19 -25.00 21.19 H
14993.00 -43.69 11.21 14.01 -40.89 -25.00 15.89 H
17487.00 -40.44 12.69 14.87 -38.26 -25.00 13.26 \
LTE Band 41, 5MHz, QPSK, Channel 40620
Frequenc P Path Antenna Peak Limit Margin
quency e enna e Rp 9N | polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
5161.02 -60.40 6.90 10.13 -57.17 -25.00 32.17 H
7782.01 -54.69 8.31 12.43 -50.57 -25.00 25.57 \Y
10357.01 -50.97 9.73 13.04 -47.66 -25.00 22.66 \Y
12955.01 -47.87 10.48 13.47 -44.88 -25.00 19.88 \Y
15571.00 -44.55 11.50 13.70 -42.35 -25.00 17.35 H
16884.00 -40.44 12.02 13.75 -38.71 -25.00 13.71 H
LTE Band 41, 5MHz, QPSK, Channel 41565
Peak . .
Frequency PMea Path Antenna Limit Margin L
. . EIRP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
5389.02 -60.40 6.85 10.44 -56.81 -25.00 31.81 H
8063.01 -50.14 8.32 12.65 -45.81 -25.00 20.81 \%
10751.01 -47 .46 943 13.15 -43.74 -25.00 18.74 H
13413.01 -44 .49 10.58 14.08 -40.99 -25.00 15.99 \%
16149.00 -42.23 11.79 13.67 -40.35 -25.00 15.35 H
17459.00 -39.76 12.63 14.81 -37.58 -25.00 12.58 H
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LTE Band 41C, 5MHz+20MHz, QPSK, Channel CH39683+39800

122260785-WMDO03

Peak
Frequency PMea Path Antenna ea Limit Margin o
. . EIRP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
5161.02 -60.40 6.90 10.13 -57.17 -25.00 32.17 H
7782.01 -54.69 8.31 12.43 -50.57 -25.00 25.57 \Y
10357.01 -50.97 9.73 13.04 -47.66 -25.00 22.66 \%
12955.01 -47.87 10.48 13.47 -44.88 -25.00 19.88 \%
15571.00 -44 .55 11.50 13.70 -42.35 -25.00 17.35 H
16884.00 -40.44 12.02 13.75 -38.71 -25.00 13.71 H
LTE Band 41C, 5MHz+20MHz, QPSK, Channel 40528+40645
Frequenc P Path Antenna Peak Limit Margin
quency e enna e 9N | polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
5211.02 -59.95 6.98 10.20 -56.73 -25.00 31.73 H
7756.01 -55.55 8.35 12.40 -51.50 -25.00 26.50 \Y
10388.01 -51.27 9.78 13.06 -47.99 -25.00 22.99 \Y
12985.01 -47.22 10.47 13.49 -44.20 -25.00 19.20 H
15548.00 -43.87 11.51 13.70 -41.68 -25.00 16.68 H
16833.00 -40.21 12.08 13.73 -38.56 -25.00 13.56 H
LTE Band 41C, 5MHz+20MHz, QPSK, Channel 41373+41490
Peak e .
Frequency PMea Path Antenna Limit Margin L
. . EIRP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
5157.02 -60.46 6.89 10.12 -57.23 -25.00 32.23 H
7769.01 -55.41 8.33 12.42 -51.32 -25.00 26.32 \%
10383.01 -50.54 9.77 13.05 -47.26 -25.00 22.26 \%
12981.01 -48.21 10.47 13.49 -45.19 -25.00 20.19 H
15582.00 -44.36 11.49 13.70 -42.15 -25.00 17.15 H
16856.00 -40.08 12.05 13.74 -38.39 -25.00 13.39 H
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LTE Band 66, 1.4MHz QPSK, Channel 131979

122260785-WMDO03

Peak

Frequency PMea Path Antenna Limit Margin o
. . EIRP Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
3422.02 -70.77 5.38 8.01 -68.14 -13.00 55.14 \Y
5135.02 -65.34 6.86 10.09 -62.11 -13.00 49.11 \Y
6846.01 -64.61 7.83 11.42 -61.02 -13.00 48.02 \Y
8593.01 -64.34 8.51 13.02 -59.83 -13.00 46.83 \
10318.01 -61.60 9.67 13.03 -58.24 -13.00 45.24 \Y
11994.01 -59.00 10.08 13.00 -56.08 -13.00 43.08 \
LTE Band 66, 1.4MHz, QPSK, Channel 132322
Frequenc P Path Antenna Peak Limit Margin
quency e ennd - eirp I | polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
3490.02 -63.74 5.50 8.18 -61.06 -13.00 48.06 H
5236.02 -54.92 7.00 10.23 -51.69 -13.00 38.69 \
6981.01 -63.87 8.15 11.58 -60.44 -13.00 47 .44 H
8749.01 -63.86 8.51 13.05 -59.32 -13.00 46.32 \Y
10453.01 -60.78 9.72 13.08 -57.42 -13.00 44 .42 \Y
12245.01 -58.93 10.03 13.10 -55.86 -13.00 42.86 \Y
LTE Band 66, 1.4MHz, QPSK, Channel 132665
Peak e .
Frequency PMea Path Antenna Limit Margin L
. . EIRP Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dB)
(dBm)
3559.02 -64.96 5.92 8.28 -62.60 -13.00 49.60 H
5340.02 -55.54 6.96 10.38 -52.12 -13.00 39.12 \Y
7118.01 -62.48 8.16 11.74 -58.90 -13.00 45.90 H
8947.01 -63.43 9.01 13.09 -59.35 -13.00 46.35 \
10730.01 -61.48 9.38 13.15 -57.71 -13.00 44.71 \
12401.01 -58.93 10.44 13.16 -56.21 -13.00 43.21 \
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LTE Band 71, 5MHz, QPSK, Channel 133147

122260785-WMDO03

Peak
Frequency | Puea Path Antenna | Correction ea Limit | Margin o
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1309.01 -54.85 3.13 4.51 2.15 -55.62 | -13.00 | 42.62 H
2021.00 -49.95 4.11 4.66 2.15 -51.55 | -13.00 | 38.55 H
2658.00 -44.60 4.75 6.38 2.15 -45.12 | -13.00 | 32.12 H
3328.02 -60.83 5.30 7.79 2.15 -60.49 | -13.00 | 47.49 H
4016.02 -57.78 6.05 8.92 2.15 -57.06 | -13.00 | 44.06 H
4682.02 -59.00 6.49 9.58 2.15 -58.06 | -13.00 | 45.06 \%
LTE Band 71, 5MHz, QPSK, Channel 133297
Peak
Frequency PMea Path Antenna | Correction ca Limit | Margin L
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1353.01 -56.80 3.18 4.74 2.15 -57.39 | -13.00 | 44.39 H
2055.00 -50.91 4.15 4.77 2.15 -52.44 | -13.00 | 39.44 H
2713.00 -45.41 4.80 6.48 2.15 -45.88 | -13.00 | 32.88 H
3401.02 -59.98 5.36 7.96 2.15 -59.53 | -13.00 | 46.53 Y
4074.02 -57.79 6.04 8.97 2.15 -57.01 | -13.00 | 44.01 H
4773.01 -58.55 6.61 9.67 2.15 -57.64 | -13.00 | 44.64 Y
LTE Band 71, 5MHz, QPSK, Channel 133447
Peak
Frequency | Pwea Path Antenna | Correction ea Limit | Margin L
. . ERP Polarization
(MHz) (dBm) | Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) | (dB)
1416.01 | -56.27 3.26 5.06 2.15 -56.62 | -13.00 | 43.62 H
2114.00 | -49.93 4.20 4.94 2.15 -51.34 | -13.00 | 38.34 \%
2811.00 | -45.75 4.93 6.66 2.15 -46.17 | -13.00 | 33.17 H
3481.02 | -60.16 5.49 8.15 2.15 -59.65 | -13.00 | 46.65 H
4149.02 | -57.60 6.09 9.05 2.15 -56.79 | -13.00 | 43.79 \%
4884.01 | -57.58 6.72 9.78 2.15 -56.67 | -13.00 | 43.67 \%
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LTE Band CA 2A-12A, 5MHz+5MHz, QPSK, Channel CH18625+23035

122260785-WMDO03

Frequency PMea Path Antenna | Peak EIRP Limit Margin o
) i Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
5161.02 -60.40 6.90 10.13 -57.17 -25.00 32.17 H
7782.01 -54.69 8.31 12.43 -50.57 -25.00 25.57 V
10357.01 -50.97 9.73 13.04 -47.66 -25.00 22.66 V
12955.01 -47.87 10.48 13.47 -44.88 -25.00 19.88 V
15571.00 -44.55 11.50 13.70 -42.35 -25.00 17.35 H
16884.00 -40.44 12.02 13.75 -38.71 -25.00 13.71 H
LTE Band CA 2A-12A, 5MHz+5MHz, QPSK, Channel CH18900+23095
Frequency PMea Path Antenna | Peak EIRP Limit Margin L
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
5211.02 -59.95 6.98 10.20 -56.73 -25.00 31.73 H
7756.01 -55.55 8.35 12.40 -51.50 -25.00 26.50 \%
10388.01 -51.27 9.78 13.06 -47.99 -25.00 22.99 V
12985.01 -47.22 10.47 13.49 -44.20 -25.00 19.20 H
15548.00 -43.87 11.51 13.70 -41.68 -25.00 16.68 H
16833.00 -40.21 12.08 13.73 -38.56 -25.00 13.56 H
LTE Band CA 2A-12A, 5MHz+5MHz, QPSK, Channel CH19175+23155
Frequency PMea Path Antenna | Peak EIRP Limit Margin o
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
5157.02 -60.46 6.89 10.12 -57.23 -25.00 32.23 H
7769.01 -55.41 8.33 12.42 -51.32 -25.00 26.32 V
10383.01 -50.54 9.77 13.05 -47.26 -25.00 22.26 V
12981.01 -48.21 10.47 13.49 -45.19 -25.00 20.19 H
15582.00 -44.36 11.49 13.70 -42.15 -25.00 17.15 H
16856.00 -40.08 12.05 13.74 -38.39 -25.00 13.39 H
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LTE Band CA 12A-66A, 5MHz+20MHz, QPSK, Channel CH23035+132072

Frequency

PMea

Path

Antenna

Correction

Peak ERP

Limit

Margin

(MHz) (dBm) | Loss(dB) | Gain(dBi) |  (dB) (dBm) | (dBm) (@) | " olanization
1635.01 -54.74 3.55 5.26 215 -55.18 -13.00 42.18 H
2492.00 -48.18 4.62 6.08 215 -48.87 -13.00 35.87 H
3299.02 -60.38 5.29 7.72 215 -60.10 -13.00 47.10 H
4108.02 -56.91 6.04 9.01 215 -56.09 -13.00 43.09 V
4941.01 -58.02 6.71 9.84 215 -57.04 -13.00 44.04 V
5781.01 -57.06 7.22 10.54 215 -55.89 -13.00 42.89 V

LTE Band CA 12A-66A, 5MHz+20MHz, QPSK, Channel CH23095+132422
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin L
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1653.01 -53.76 3.57 5.22 2.15 -54.26 -13.00 41.26 H
2521.00 -46.53 4.65 6.14 2.15 -47.19 -13.00 34.19 H
3346.02 -61.15 5.31 7.83 215 -60.78 -13.00 47.78 \Y
4170.02 -57.86 6.14 9.07 215 -57.08 -13.00 44.08 \Y
5025.01 -57.17 6.56 9.94 215 -55.94 -13.00 42.94 \Y
5865.01 -57.02 7.28 10.53 215 -55.92 -13.00 42.92 V
LTE Band CA 12A-66A, 5MHz+20MHz, QPSK, Channel CH23155+132572
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin L
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1713.01 -55.19 3.61 5.12 2.15 -55.83 -13.00 42.83 Vv
2545.00 -45.78 4.66 6.18 2.15 -46.41 -13.00 33.41 H
3385.02 -60.98 5.35 7.92 2.15 -60.56 -13.00 47.56 Vv
4225.02 -57.64 6.26 9.13 2.15 -56.92 -13.00 43.92 H
5099.01 -57.20 6.77 10.04 215 -56.08 -13.00 43.08 H
5957.01 -56.89 7.47 10.51 215 -56.00 -13.00 43.00 Vv

Note1: The measurement results showed here are worst cases.

Note2: The maximum value of expanded measurement uncertainty for this test item is U = 5.16 dB, k = 2.
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A.3 Frequency Stability

A.3.1 Method of Measurement

Frequency stability is a measure of the frequency drift due to temperature and supply voltage

variations, with reference to the frequency measured at +20 °C and rated supply voltage. Two

reference points are established at the applicable unwanted emissions limit using a RBW equal to
the RBW required by the unwanted emissions specification of the applicable regulatory standard.

These reference points measured using the lowest and highest channel of operation shall be

identified as FL and Fn respectively.

In order to measure the carrier frequency under the condition of AFC lock, it is necessary to make

measurements with the EUT in a “call mode”. This is accomplished with the use of CMW500.

1. Measure the carrier frequency at room temperature.

2. Subject the EUT to overnight soak at -30°C.

3. With the EUT, powered via nominal voltage, connected to the CMW500, and in a simulated
call on middle channel for each LTE band, measure the carrier frequency. These
measurements should be made within 2 minutes of Powering up the EUT, to prevent
significant self-warming.

4. Repeat the above measurements at 10°C increments from -30°C to +50°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

5. Re-measure carrier frequency at room temperature with nominal voltage. Vary supply voltage
from minimum voltage to maximum voltage, in 0.1Volt increments re-measuring carrier
frequency at each voltage. Pause at nominal voltage for 1.5 hours unpowered, to allow any
self-heating to stabilize, before continuing.

6. Subject the EUT to overnight soak at +50°C.

7. With the EUT, powered via nominal voltage, connected to the CMW500 and in a simulated call
on the center channel, measure the carrier frequency. These measurements should be made
within 2 minutes of Powering up the EUT, to prevent significant self-warming.

8. Repeat the above measurements at 10 ‘Cincrements from +50°C to -30°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

9. At all temperature levels hold the temperature to +/- 0.5°C during the measurement procedure.

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block. As this transceiver is considered "Hand carried, battery powered
equipment" Section 2.1055(d)(2) applies. This requires that the lower voltage for frequency
stability testing be specified by the manufacturer. This transceiver is specified to operate with an
input voltage of the lower, higher and nominal voltage. Operation above or below these voltage
limits is prohibited by transceiver software in order to prevent improper operation as well as to
protect components from overstress.
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A.3.2 Measurement results

122260785-WMDO03

LTE Band 7, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(;ure( C) | Voltage(V) | FL(MHz) | Fn(MHZz) Offset(Hz) | Frequency error(ppm)

50 -36.19 0.0143

40 -33.23 0.0131

30 0.64 0.0003

10 3.85 2500.929 | 2569.135 -36.62 0.0144

0 -34.10 0.0135

-10 -35.49 0.0140

-20 -35.33 0.0139

-30 -33.39 0.0132

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fy(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -0.59 0.0002

20 2500.929 | 2569.135
4.2 -2.66 0.0010

LTE Band 12, 10MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperzagure( C) | Voltage(V) | FL(MHz) | Fu(MHz) Offset(Hz) | Frequency error(ppm)

50 1.80 0.0025

40 -14.52 0.0205

30 -13.19 0.0186

10 3.85 699.481 | 715.519 -13.10 0.0185

0 -13.98 0.0198

-10 0.00 0.0000

-20 -1.03 0.0015

-30 -14.32 0.0202

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -0.20 0.0003

20 699.481 | 715.519
4.2 -0.70 0.0010
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LTE Band 13, 10MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperzaéure( C) | Voltage(V) | FL(MHZ) | Fu(MHZz) Offset(Hz) | Frequency error(ppm)

50 0.67 0.0009

40 13.98 0.0179

30 13.10 0.0168

10 3.85 777.465 | 786.519 2.20 0.0028

0 14.39 0.0184

-10 1.73 0.0022

-20 -1.87 0.0024

-30 -1.65 0.0021

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 0.77 0.0010

20 777.465 | 786.519
4.2 -2.26 0.0029

LTE Band 25, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(:ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 -23.26 0.0124

40 -22.50 0.0120

30 3.26 0.0017

10 3.85 1850.833 | 1914.167 413 0.0022

0 2.96 0.0016

-10 -25.43 0.0135

-20 -1.23 0.0007

-30 -24.66 0.0131

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 0.57 0.0003

20 1850.833 | 1914.167
4.2 1.85 0.0010
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LTE Band 26(814MHz~824MHz), 10MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzaéure( C) | Voltage(V) | FL(MHZ) | Fu(MHZz) Offset(Hz) | Frequency error(ppm)

50 -0.14 0.0002

40 -1.17 0.0014

30 -1.73 0.0021

10 3.85 814.385 | 823.611 -1.29 0.0016

0 0.63 0.0008

-10 -1.76 0.0021

-20 -2.39 0.0029

-30 -1.62 0.0020

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -1.30 0.0016

20 814.385 | 823.611
4.2 -0.86 0.0011

LTE Band 26(824MHz~849MHz), 15MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzagure( C) | Voltage(V) | FL(MHz) | Fu(MHz) Offset(Hz) | Frequency error(ppm)

50 0.06 0.0001

40 -2.36 0.0028

30 -0.19 0.0002

10 3.85 824.577 | 848.471 -3.25 0.0039

0 0.73 0.0009

-10 -5.24 0.0063

-20 -2.82 0.0034

-30 -1.46 0.0017

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -1.97 0.0024

20 824.577 | 848.471
4.2 -1.14 0.0014
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LTE Band 41, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(;ure( C) | Voltage(V) | FL(MHz) | Fn(MHZz) Offset(Hz) | Frequency error(ppm)

50 -32.50 0.0125

40 -0.30 0.0001

30 -30.31 0.0117

10 3.85 2496.353 | 2689.583 -35.39 0.0136

0 2.02 0.0008

-10 -31.84 0.0123

-20 -31.31 0.0121

-30 -43.52 0.0168

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fy(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -31.36 0.0121

20 2496.353 | 2689.583
4.2 -31.54 0.0122

LTE Band 66, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(:ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 1.06 0.0006

40 6.05 0.0035

30 2.85 0.0016

10 3.85 1710.833 | 1779.199 6.78 0.0039

0 0.47 0.0003

-10 2.62 0.0015

-20 1.04 0.0006

-30 0.00 0.0000

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -0.56 0.0003

20 1710.833 | 1779.199
4.2 4.02 0.0023
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LTE Band 71, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzaéure( C) | Voltage(V) | FL(MHZ) | Fu(MHZz) Offset(Hz) | Frequency error(ppm)

50 -0.51 0.0007

40 -0.23 0.0003

30 -3.18 0.0047

10 3.85 663.994 | 697.006 -3.71 0.0055

0 0.30 0.0004

-10 -2.75 0.0040

-20 0.63 0.0009

-30 -0.74 0.0011

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 12.66 0.0186

20 663.994 | 697.006
4.2 -1.70 0.0025

LTE CA Band 41C, 20MHz+20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperature(C) | Voltage(V) | FL(MHz) | FH(MHz)
20 Offset(Hz) | Frequency error(ppm)
50 -37.12 0.0143
40 -29.00 0.0112
30 -24.95 0.0096
10 3.85 2496.880 | 2689.100 -22.03 0.0085
0 -18.00 0.0069
-10 -16.69 0.0064
-20 -16.94 0.0065
-30 -11.34 0.0044
Frequency Error vs Voltage
Voltage(V) | Temperature('C) | FL(MHz) | FH(MHz) | Offset(Hz) | Frequency error(ppm)
3.6 -10.53 0.0041
20 2496.880 | 2689.100
4.2 -9.96 0.0038
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A.4 Occupied Bandwidth

Occupied bandwidth measurements are only provided for selected frequencies in order to reduce
the amount of submitted data. Data were taken at the mid frequencies frequency. The table below
lists the measured 99% BW. Spectrum analyzer plots are included on the following pages.

The measurement method is from ANSI C63.26:

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The frequency span for the spectrum analyzer shall be set wide enough to capture all modulation
products including the emission skirts.

b) The nominal IF filter 3 dB bandwidth (RBW) shall be in the range of 1% to 5% of the anticipated
OBW, and the VBW shall be set = 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.

d) Set the detection mode to peak, and the trace mode to max-hold.
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LTE band 7, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4471.15 4495.19

2535.0

LTE band 7, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 11.81 dBm
Ref 21.2 dBm ALt 15 dB SWT 10 ms 2.535144231 GHz
[F20 Offset I.4 dB OBW A-A7TI53846 WHZ]|
1 Temp |1 [T1 OBW]
T2
L NN TP .67 dem
2.532764423 GHz||SGL
1 P Temp |2 [T1 OBW]
4.91 dem
o LvL

2.537239577 GHz

-10

| s k™ ...www“‘/ kUMIL»P\MMA A

-40

-50

Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 24_APR.2022 08:41:26

LTE band 7, 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 11.39 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.535600962 GHz
[F20 Offset I.4 dB OBW A4~ 795194308 WHZ]|
1 Temp 1 [T1 OBW]
L0 T1 N 1 _ .19 dBm
2.532764423 GHz|| SCL
1 PK Temp |2 [T1 OBW]
° -88 dBm|

2.537259615 GHz

-10

J psnals r'\."\.r/ \JW Ay a

-50

Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 24_.APR.2022 08:42:05
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LTE band 7, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8990.38 8942.31

2535.0

LTE band 7, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 12.56 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.538269231 GHz
[F20 Offset I.4 dB OBW —990384615 WHZ]|
1 Temp |1 [T1 OBW]
v
-10 T a AAM Al At 1AM A2 -77_dsn | 8
A 2.530528846 GHz| SCL
1 PK Temp |2 [T1 OBW]
.43 dBm
o} LvL
2.539519231 GHz
TDF
-10
I--20
TN Rl Ky
AR pL ey
DB
-40
-50
I--60
-70
Center 2.535 GHz 3 MHz/ Span 30 MHz
Date: 24_APR.2022 08:42:47
H o,
LTE band 7, 10MHz Bandwidth, 16QAM (99% BW
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 11.87 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.535192308 GHz
[F20 Offset I.4 dB OBW —94Z301692 WHZ]|
n Temp |1 [T1 OBW]
T1 3
L 1o R SETIP | S TP - -81 dBm
v\[" RUATEL & i Ve L e 2.530528846 GHz| SGL
1 PK Temp |2 [T1 OBW]
.06 dBm
o} LvL
2.539471154 GHz
TDF

-10

—— ! /\w\“\-‘"‘ﬁ‘“j \WMM""W R AR

-40

-50

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 24_APR.2022 08:43:27
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LTE band 7, 15MHz (99%)

122260785-WMDO03

Frequency(MHz) Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

2535.0

13485.58

13485.58

LTE band 7, 15MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 13.89 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.539615385 GHz
[F20 Offset I.4 dB OBW 13-#85574923 WHZ]|
-~ f Temp 1 [T1 OBW]
WW"M’WWQ 11.19 dBm
e 2528293269 GHz | SCL
1 PK Temp |2 [T1 OBW]
9.56 dem
o LVL
2.54177¢846 GHz
TOF
-10
|--20 ,(’ Wl
DB
-40
-50
I--60:
-70
Center 2.535 GHz 4.5 MHz/ Span 45 MHz
Date: 24_APR.2022 08:44:08
H o,
LTE band 7, 15MHz Bandwidth, 16QAM (99% BW
® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 13.16 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.540697115 GHz
[F20 Offset I.4 dB OBW 13-#85574923 WHZ]|
1 Temp |1 [T1 OBW]
A N 2 -95 dBm
1o M«/\M\/XJL ‘ -
2.528293269 GHz|| SC
1 PK Temp |2 [T1 OBW]
9.12 dem
o LVL
2.54177¢846 GHz
TOF
-10
W U
Lo, WUW ww A
DB
-40
-50
I--60:
-70
Center 2.535 GHz 4.5 MHz/ Span 45 MHz

Date: 24_APR.2022 08:44:48
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LTE band 7, 20MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

17884.62 17980.77

2535.0

LTE band 7, 20MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 13.51 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.536634615 GHz
[F20 Offset I.4 dB OBW 17884613385 WHZ]|
1 Temp |1 [T1 OBW]
T1 T2
L 1o SAAAM e Hry -81 dem
2.526153846 GHz||SCL
1 PK Temp |2 [T1 OBW]
o 19.07 dem|
2.544038462 GHz|
TOF
-10
I--20
AR NV
0B
-40
-50
I--60
-70
Center 2.535 GHz 6 MHz/ Span 60 MHz
Date: 24_APR.2022 08:45:29
H o,
LTE band 7, 20MHz Bandwidth, 16QAM (99% BW
® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 11.69 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.530673077 GHz
[F20 Offset I.4 dB OBW 1798076923 T WHZ]|
1 Temp |1 [T1 OBW]
10 T}vn..kan Loy by g T -47 dBm
2.526054692 GHz||SGL
1 PK Temp |2 [T1 OBW]
7.66 dBm
o LvL
2.544038462 GHz
TOF
-10
I--20 A»J u‘M
N Wb
[RenG) A

-40

-50

Center 2.535 GHz 6 MHz/ Span 60 MHz

Date: 24_APR.2022 08:46:09
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122260785-WMDO03

LTE band 12, 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1089.74 1089.74

707.5

LTE band 12, 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 17.95 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 707.980769231 MHz
20 Offset 0.3 dB MTZ OBW ]1.089743590 MHz
Temp 1 [T1 OBW]
L 10 W T 13.50 dBm
706955124205 MHz|| SCL
1 PK / \ Temp |2 [T1 OBW]
13.40 dBm

o LVL
708.044871795 MHz
TOF
I--10

L ,
! =

-40

f—-50

-60

f—-70

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 24_APR.2022 08:47:47

LTE band 12, 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 16.39 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 707.315705128 MHz
20 Offset 0.3 dB v OBW [1.089743590 MHz
iy Temp 1 [T1 OBW]
10 Il: 10.62 dBm
706955124205 MHz||SCL
1 PK Temp |2 [T1 OBW]
Lo 407 aea]
708.044871795 MHz||
TDF
(—-10- / \/\
" A
I--20: ¥
et \Mm
-30 %
q‘lM/U.M,.‘ 308
-40
|--50.
-60
|--70.
Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 24_APR.2022 08:48:27
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LTE band 12, 3MHz (99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

707.5

QPSK

16QAM

2692.31

2692.31

LTE band 12, 3MHz Bandwidth, QPSK (99% BW)

Ref

20.5 dBm

ALt

15 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marker 1 [T1 ]
17.32
707836538462

dBm
MHz

2.692301692 MHz

OBW |2
W‘J‘VN‘“ 2 Temp |1 [T1 OBW]
10.56 dBm

20 Offset 0.3 dB

I-10 z
706.15384¢154 MHz||SCL
- i Temp [2 [T1 OBW]
U 12.46 dBm
° LvL
708.846153846 MHz
TDF

iy
Iy

f—=30;

-40

f—-50

-60

f—-70

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 24_APR.2022 08:49:08

LTE band 12, 3MHz Bandwidth, 16QAM (99% BW)

“RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.45 dBm
SWT 30 ms 707 147435897 MHz

Ref 20.5 dBm “Att 15 dB

20 Offset 0.3 dB OBW [2-
Temp |1 [T1 OBW]

1
WW 2 h
L 10 / vy 11.17 dBm

692301692 MHz

7d6.153844154 MHz||S
Temp |2 [T1 OBW]

10.40 dBm
\ 708.846153846 MHz

I
A WM

-40

f—-50

-60

f—-70

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 24_APR.2022 08:49:48
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122260785-WMDO03

LTE band 12, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4495.19

707.5

LTE band 12, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 15.59 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 708.653846154 MHz
20 Off$et 0.5 dB 1 OBW |4.495192308 MHz

T2

1 Temp |1 [T1 oBW]
10 ; 11.65 dBm
( Gl

705.240384615 MHz(>

1 PK Temp |2 [T1 OBW]
12.76 dBm

LVL
\ 7Q09.735576923 MHz

] |
e T,

-40

f—-50

-60

f—-70

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 24_APR.2022 08:50:29

LTE band 12, 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 14.40 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 706.153846154 MHz
20 Offset 0.5 dB 1 OBW [4.495192308 MHz
1 T2 Temp 1 [T1 OBW]
L 10 %‘J AWt A I NI As T 10.73 dBm
705.240384615 MHz||SCL
1 PK Temp |2 [T1 OBW]
Lo 11.75 demf
709.735576923 MHz||
TOF
I--10 / \
o ol M
-30 W
M 308
-40
|--50.
-60
|--70.
Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 24_.APR.2022 08:51:09
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LTE band 12, 10MHz (99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

707.5

8990.38

8990.38

LTE band 12, 10MHz Bandwidth, QPSK (99% BW)

@

Ref 20.5 dBm ~ ATt

*RBW 100 kHz
*VBW 300 kHz

15 dB SWT 15 ms

Marker 1 [T1 ]
15.37 dBm
710.913461538 MHz

20 Offset 0.3 dB 1

WWMZ

OBW |8.990384615 MHz
Temp 1 [T1 OBW]
12.37 dBm

l-10 o
703.028846154 MHz | SGL

1 PK Temp |2 [T1 OBW]

11.38 dBm

. | |

712.019230769 MHz

! W
MW’AM‘M MWL

ot

-40

f—-50

-60

f—-70

Center 707.5 MHz 3 MHz/

Date: 24_APR.2022 08:51:50

Span 30 MHz

LTE band 12, 10MHz Bandwidth, 16QAM (99% BW)

@

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
14.76

dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 707.644230769 MHz
20 Offset 0.8 dB - n OBW |8.990384615 MHz
" T2 Temp |1 [T1 OBW]
o TWMUWMWWW 13.67 dBm
7(3-02884¢154 MHz||SG!
1 P , Temp |2 [T1 OBW]
11.85 dBm

. | |

712.019230769 MHz

-40

et Pt

f—-50

-60

f—-70

Center 707.5 MHz 3 MHz/

Date: 24_.APR.2022 08:52:30
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122260785-WMDO03

LTE band 13, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4471.15 4495.19

782.0

LTE band 13, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 14.86 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 783.538461538 MHz
20 Off$et 0.5 dB n OBW |4.471153846 MHz

779.764423077 MHz || SGL

1 PK Temp |2 [T1 OBW]
11.80 dBm

784 .235576923 MHz

T1, T2 Temp 1 [T1 OBW]
10 12.18 dBm

|

L |
/ \
Lol

-40

f—-50

-60

f—-70

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 24_APR.2022 08:53:13

LTE band 13, 5MHz Bandwidth,16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.85 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 782.360576923 MHz
20 Off$et 0.5 dB 1 OBW |4.495192308 MHz

779.764423077 MHz (>

1 PK Temp |2 [T1 OBW]
9.51 dBm

T1 Temp 1 [T1 OBW]
LT s T2
[ A A 3.05 A
L 10 { 12.05 dBm —

LVL
K 784 .259615385 MHz

. | \

-40

f—-50

-60

f—-70

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 24_APR.2022 08:53:53
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122260785-WMDO03

LTE band 13, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8942.31 8942.31

782.0

LTE band 13, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.17 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 785.942307692 MHz

20 Off$et 0.5 dB OBW |8.9423071692 MHz

1
Y12 Temp |1 [T1 OBW]
10 Pl 19.53 dBm

777528844154 MHz||SCL
Temp |2 [T1 OBW]
12.20 dBm
766.471153846 MHz

| \
\ ,\/ \“’\“"W P o A 4

-40

f—-50

-60

f—-70

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 24_APR.2022 08:54:34

LTE band 13, 10MHz Bandwidth,16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.49 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 782.288461538 MHz

20 Offset 0.5 dB OBW |8.942307692 MHz
T2 Temp 1 [T1 OBW]

L 10 WWM/I 11.46 dem

777 .528846154 MHz (>

1 PK Temp |2 [T1 OBW]
11.84 dBm

786.471153846 MHz

f—-50

-60

f—-70

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 24_APR.2022 08:55:14
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122260785-WMDO03

LTE band 25, 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1089.74 1089.74

1882.5

LTE band 25, 1.4MHz Bandwidth, QPSK (99% BW)

® *RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 16.09 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.882179487 GHz
[[20” Offset 0.g dB I OBW |I- 743590 WMHZ
A S b Temp |1 [T1 OBW]
o 2 .70 dBm
10 1.881955128 GHz||SCL
1 PK Temp |2 [T1 OBW]
° 9.04 dBm|

1.883044872 GHz

-70

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 23.APR.2022 12:45:55

LTE band 25, 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.33 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.882067308 GHz
20~ Offset 0.8 dB 1 OBW |1.089743590 WHZ
Temp |1 [T1 OBW]
10 t Pl 2 .71 dem| M
1.881955128 GHz||SGL
1 PK Temp |2 [T1 OBW]
o 10.18 dBm
LvL

1.883044872 GHz

f—=10;

-70

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 23.APR.2022 12:46:35
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122260785-WMDO03

LTE band 25, 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

1882.5

LTE band 25, 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.32 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.882403846 GHz
[[20” Offset 0.8 dB 1] OBW [2.692307 VMHZ
v T2 Temp 1 [T1 OBW]
© FAMAML .73 dBm
1.881153846 GHz|[SCL
1 PK Temp |2 [T1 OBW]
° 11.45 dBm|
1.883846154 GHz|
TDF
[—-10-
-20

Wwﬂ il v [

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 23.APR.2022 12:47:16

LTE band 25, 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 13.61 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.881522436 GHz
[[20” Offset 0.8 dB L OBW [2.692307 VMHZ
Y . Temp 1 [T1 OBW]
10 M 10.63 dBm
1.881153846 GHz|[SCL
1 PK Temp |2 [T1 OBW]
. §.00 aen|
1.883846154 GHz|
TDF
[—-10-
-20
DB
I--40.
-50
I--60:
-70
Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 23.APR.2022 12:47:55
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122260785-WMDO03

LTE band 25, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4471.15 4519.23

1882.5

LTE band 25, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 14.76 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.880985577 GHz
[ 20 Offset 0.4 dB 1 OBW |4.471153846 MHZ
1Y T2 Temp 1 [T1 OBW]
© SYNGBW W7 11.14 dBm
1.880264423 GHz|[SCL
1 PK Temp |2 [T1 OBW]
° 11.18 dBm|
1.88473%577 GHz|
TDF
[—-10-
-20
I _3 | ) ﬂW W\lﬂq‘yhl\ iy ‘M
3DB
I--40;
-50
I--60:
-70
Center 1.8825 GHz 1.5 MHz/ Span 15 MHz
Date: 23.APR.2022 12:48:36
H 0,
LTE band 25, 5MHz Bandwidth, 16QAM (99% BW
® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 12.89 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.880528846 GHz
[ 20  Offset 0.4 dB OBW |4.51923(769 MHZ
1 Temp |1 [T1 OBW]
10 b AU ASA LT 2 .70 dem| M
1.88024(0385 GHz||SCL
1 PK Temp |2 [T1 OBW]
. d.30 dam
LvL
1.884759615 GHz
TDF
[—-10-
-20
,_3OWAVJWWAMN Wh\vf\mu»\ T MWJ\A,
3DB
I--40.
-50
I--60:
-70
Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 23.APR.2022 12:49:15
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122260785-WMDO03

LTE band 25, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8942.31 8942.31

1882.5

LTE band 25, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.53 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.878173077 GHz
[[20” Offset 0.4 dB 1 OBW [B-
ARl T2 Temp |1
10 1.
1 PK] Temp |2
o
1.886971154 GHz
TOF
--10
-20
s AR A oA A
308
I--40
-50
[~-60:
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 23.APR.2022 12:49:56

LTE band 25, 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 13.87 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.885673077 GHz
= aB BW S
20 Oii%et 0. B 1 OBW -
. vy T2 Temp |1
10 i .
1 PK] Temp |2
o}
1.886971154 GHz
TOF
--10
-20
b dspotprans st builgosd H“"Wlbw.ﬂmmw
308
I--40
-50
[—=60:
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 23.APR.2022 12:50:36
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122260785-WMDO03

LTE band 25, 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

13485.58 13485.58

1882.5

LTE band 25, 15MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.05 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.878677885 GHz
[[20” Offset 0.8 dB I OBW 13-
b ot T2 Temp
10
4k Temp |2
° 11.84 dBm
LvL

1.889278846 GHz

- I

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 4.5 MHz/ Span 45 MHz

Date: 23.APR.2022 12:51:17

LTE band 25, 15MHz Bandwidth, 16QAM (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 14.73 dBm

Ref 20.8 dBm “Att 15 dB SWT 5 ms -878605769 GHz

R

[[20” Offset 0.8 dB 1 OBW 13-
v > Temp
T o 2
10
4k Temp |2
o

-50

[—=60:

-70

Center 1.8825 GHz 4.5 MHz/ Span 45 MHz

Date: 23.APR.2022 12:51:56
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122260785-WMDO03

LTE band 25, 20MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

17980.77 17884.62

1882.5

LTE band 25, 20MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.19 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.884038462 GHz
[[20” Offset 0.8 dB 1 OBW 17-9807 T WHz
T1 T T2 Temp 1 [T1 OBW]
10 hd 11.26 dBm
1.873557692 GHz||SCL
1 PK Temp |2 [T1 OBW]
° 11.13 dBm|
1.891538462 GHz|
TDF
[—-10-
-20 \‘\A
W*’“‘M IS,
3DB
I--40;
-50
I--60:
-70
Center 1.8825 GHz 6 MHz/ Span 60 MHz
Date: 23.APR.2022 12:52:37
H o,
LTE band 25, 20MHz Bandwidth, 16QAM (99% BW
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.54 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.884615385 GHz
[ 20  Offset 0.4 dB 1 OBW 17-884615385 MAZ
T - Temp 1 [T1 OBW]
10 W@/w 10.61 dBm
1.873557692 GHz||SCL
1 PK Temp |2 [T1 OBW]
° 19.73 dBm|
1.891442308 GHz|
TDF
[—-10-
-20
J..JLL.AWJ}MNW Mlel
3DB
I--40.
-50
I--60:
-70
Center 1.8825 GHz 6 MHz/ Span 60 MHz

Date: 23.APR.2022 12:53:16
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122260785-WMDO03

LTE band 26(814MHz~824MHz), 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1089.74 1089.74
LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, QPSK (99% BW)

819.0

® *RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 16.32 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 818.679487179 MHz
20 Offset 0.3 dB v OBW [1.089743590 MHz
LA Temp |1 [T1 OBW]
\r2
10 \7 10.18 dBm
818.455128205 MHz | SCL
Temp [2 [T1 oBW]
MAXLI RN 9.60 dBm
LvL
819.544871795 MHz
TDF
(—-10-

J \

B Ao o MW"‘M ,

-60

f—-70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 24_APR.2022 09:03:25

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.62 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 818.567307692 MHz
20 Offset 0.§ dB 1 OBW |1.089743590 MHz
v I
b2 Temp |1 [T1 OBW]
10 '*7 .39 dBm
818.455124205 MHz | SCL
Temp |2 [T1 oBW]
MAXL N 10.73 dBm
LvL
819.544871795 MHz
TOF
l--10.

/ \

-40

f—-50

-60

f—-70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 24_APR.2022 09:04:05
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122260785-WMDO03

LTE band 26(814MHz~824MHz), 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 15.20 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 817.830128205 MHz

819.0

OBW |2.692307692 MHz

1
v
Temp |1 [T1 OBW]
b T2
WWJ"\Y 16.67 dBm

20 Offset 0.3 dB

I-10 z
1 PK] 817653844154 MHz|| SCL
s Temp [2 [T1 OBW]
T o 10.55 dBm
LvL
840.346153846 MHz
TDF

|

I MMMW M %W“UW\" )

-60

f—-70

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 24_APR.2022 09:04:46

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 13.96 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 818.022435897 MHz
20 Offset 0.5 dB T OBW ]2.692307692 MHz
MAAM/\MV\AMW o Temp |1 [T1 oBW] A
|10 My 19.57 den| N
817653846154 MHz | SCl
Temp |2 [T1 OBW]
MAXH

10.43 dBm
840.346153846 MHz

=

N |
/

-40

[ — |

f—-50

-60

f—-70

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 24_.APR.2022 09:05:26
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LTE band 26(814MHz~824MHz), 5MHz (99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

819.0

QPSK

16QAM

4495.19

4495.19

LTE band 26(814MHz~824MHz), 5SMHz Bandwidth, QPSK (99% BW)

@

=
o

>
x
T

Date:

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, 16QAM (99% BW)

@

=
o

>
x
T

Date:

Ref 20.5 dBm

“Att 15 dB

*RBW 50 kHz
*VBW 200 kHz

SWT 10 ms

Marl

ker 1 [T1 1
14.84 dBm

817.485576923 MHz

20 Offset 0.3

—10

dB

T2

;&RLmI~UJ4LV_JJyvqk,_qunquhT

oBw
Tem,

4.495192308 MHz
p |1 [T1 OBW]
11.62 dBm

-0

Tem,

816.740384615 MHz
p |2 [T1 oBW]
11.80 dBm

--10

|
\

841.235576923 MHz

\

O e

-40

f—-50

MM‘“‘\W\JL

-60

f—-70

Center 819 MHz

24_APR.2022 09:06:08

Ref 20.5 dBm

“Att 15 dB

1.5 MHz/

*RBW 50 kH.

*VBW 200 kHz

SWT 10 ms

z

Marker 1

Span 15 MHz

[r1 1
13.42 dBm
818.062500000 MHZz

20 Offset 0.5 dB N OBW |4.495193308 MHz
T . Temp 1 [T1 OBW]
LAkt
| 10 M s, 10.40 dBm
816.764423077 MHz||S
Temp [2 [T1 OBW]
Lo 9.83 dBm
/ K 841.2596154385 MHz
(—-10- / \
- J \41
-40
|--50.
-60
|--70.

Center 819 MHz

24_APR.2022 09:06:48

©Copyright. All rights reserved by CTTL.

1.5 MHz/

Span 15 MHz

e
=

[ A ]
Gl

=

vL
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122260785-WMDO03

LTE band 26(814MHz~824MHz), 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8942.31 8990.38
LTE band 26(814MHz~824MHz), 10MHz Bandwidth, QPSK (99% BW)

819.0

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.98 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 814.673076923 MHz
20 Off$et 0.5 dB 1 OBW |8.9423071692 MHz

1 AT 2 Temp |1 [T1 OBW]
- A
L 10 ; Y pi “% 11.44 dBm —

814.528846154 MHz (>

=
o

Temp |2 [T1 OBW]
11.03 dBm

o /
/ \ 843.471153846 MHz

>
x
T

=

vL

--10

W W]
R g Y MAH%

-60

f—-70

Center 819 MHz 3 MHz/ Span 30 MHz

Date: 24_APR.2022 09:07:30

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.34 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 816.115384615 MHz
20 Off$et 0.5 dB OBW |8.990384615 MHz

814.528846154 MHz (>

Temp |2 [T1 oBW]
MAXH 10.22 dBm

-0

=

vL

1
Temp |1 [T1 OBW]
T1 T2
. A
L 10 WMW 1¢.96 dBm —

\ 843.519230769 MHz

. | |

-40

f—-50

-60

f—-70

Center 819 MHz 3 MHz/ Span 30 MHz

Date: 24_.APR.2022 09:08:10
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LTE band 26(824MHz~849MHz), 1.4MHz (99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

836.5

QPSK

16QAM

1081.73

1089.74

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, QPSK (99% BW)

@

=
o

>
x
T

Date:

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 16QAM (99% BW)

@

=
o

>
x
T

Date:

LVL

TDF

“RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.84 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 836179487179 MHz
20 Of’f$et 0.5 dB 1 OBW [1.081730769 MHz
T, ;
Temp |1 [T1 OBW
NPT P 1
10 \7 13.11 dBm
835.963141026 MHz || SCL
Temp [2 [T1 OBW]
Lo 9.66 dBm
/ \ 837.044871795 MHz
(~-10. / \
= IW"N Ty
-40
(—-50-
-60
(~-70-

Center 836.5 MHz

24_APR.2022 08:55:57

500 kHz/

Span 5 MHz

“RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.06 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 836.067307692 MHz
20 Off$et 0.5 dB 1 OBW |1.089743590 MHz
v
2 Temp |1 [T1 OBW]
A2
" WW'% 26 dem
835.955128205 MHz || SGL
Temp |2 [T1 OHW]
Lo 11.00 dBm
LvL
837.044871795 MHz
TDF
(—-10- / \
f—=20:

-40

f—-50

W\«WM

-60

f—-70

Center 836.5 MHz

24_APR.2022 08:56:37

©Copyright. All rights reserved by CTTL.

500 kHz/

Span 5 MHz
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122260785-WMDO03

LTE band 26(824MHz~849MHz), 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, QPSK (99% BW)

836.5

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.95 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 835.330128205 MHz
20 Offset 0.§ dB 1 OBW ]2.692307692 MHz
Temp |1 [T1 OBW]
| 10 "J Mo MM a2 .57 dBm
835.153844154 MHz | SCL
Temp [2 [T1 oBW]
MAXLI RN 9.20 dBm
LvL
837.846153846 MHz
TOF

§ -
M““’ WM MMMMW

-40

f—-50

-60

f—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 24_APR.2022 08:57:18

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 13.32 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 835.522435897 MHz
20 Offset 0.9 dB OBW |2.692307602 MHz
. 3 . Temp |1 [T1 OBW]
| 10 FEMMAAMA A A ) .71 dBm
835.15384¢154 MHz | SCL
Temp |2 [T1 oBW]
MAXH

9.58 dBm
837.846153846 MHz

=

i |
v Wy

-40

|

f—-50

-60

f—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 24_.APR.2022 08:57:58
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LTE band 26(824MHz~849MHz), 5SMHz (99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

836.5

QPSK

16QAM

4495.19

4519.23

LTE band 26(824MHz~849MHz), 5SMHz Bandwidth, QPSK (99% BW)

@

=
o

>
x
T

Date:

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, 16QAM (99% BW)

@

=
o

>
x
T

Date:

Ref 20.5 dBm

“Att 15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Marl

ker 1 [T1 1
14.64 dBm

834.985576923 MHz

Center 836.5 MHz

24_APR.2022 08:58:40

Ref 20.5 dBm

1.5 MHz/

“Att 15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Marker 1

Span 15 MHz

[r1 1
12.51 dBm
834.625000000 MHz

20 Offset 0.5 dB OBW ]4.51923(3769 MHz
1 Temp |1 [T1 OBW]
T PR T .81 dBm
I-10
834.240384615 MHz||S
Temp [2 [T1 OBW]
Lo 9.42 dBm
) \ 838.7596154385 MHz
(—-10-

f—=20:

-40

f—-50

WW“/

M\M’W%

-60

f—-70

Center 836.5 MHz

24_APR.2022 08:59:20

1.5 MHz/

©Copyright. All rights reserved by CTTL.

Span 15 MHz

=

vL

20 Of’f$et 0.5 dB 1 OBW |4.495192308 MHz
Y . Temp |1 [T1 OBW]
Fhsm A\ AL
|10 ;E Y pdnd, 11.19 dBm
834.240384615 MHz || SCL
Temp |2 [T1 OBW]
Lo 10.22 dBm
[ \ 838.735576¢923 MHz
(~-10. ) \
- /w}l \W
Y Falebghit g, o
o “’“W
-0
(—-50-
-60
(~-70-

Gl

=

vL
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LTE band 26(824MHz~849MHz), 10MHz

(99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

836.5

QPSK

16QAM

8990.38

8990.38

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, QPSK (99% BW)

@

*RBW 100 kHz
*VBW 300 kHz

Marl

ker 1 [T1 1

14.41 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 840.394230769 MHz
20 Offset 0.5 dB N OBW |8.990384615 MHz
T Temp |1 [T1 oBW]
2
" e e 14.72 den
832.028846154 MHz
Temp [2 [T1 oBW]
MAXLI RN 9.49 dBm
} L 841.019230769 MHz
(~-10. / &
I--20 J\J
I R Sy b
RSk g ST
—40
I--s0
~60
l--70

Center 836.5 MHz

Date: 24_APR.2022 09:00:01

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 16QAM (99% BW)

@

Ref 20.5 dBm “Att 15 dB

3 MHz/

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marker 1

Span 30 MHz

[r1 1
13.72 dBm
833.615384615 MHz

e
=

Gl

20 Of’f$et 0.5 dB 1 OBW |8.990384615 MHz
mor > Temp |1 [T1 OBW]
| 10 T Y T T 19.08 dBm
832.028846154 MHz (>
Temp |2 [T1 oBW]
vt | 9.70 dBm
) H 841.019230769 MHz
(~-10.

=

vL

|

WWMWHJ

f—-50

M“MMMWW

-60

f—-70

Center 836.5 MHz

Date: 24_.APR.2022 09:00:41

©Copyright. All rights reserved by CTTL.

3 MHz/

Span 30 MHz
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LTE band 26(824MHz~849MHz), 15MHz (99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

836.5

QPSK

16QAM

13485.58

13485.58

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, QPSK (99% BW)

@

=
o

>
x
T

Date:

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 16QAM (99% BW)

@

=
o

>
x
T

Date:

Ref 20.5 dBm

“Att 15 dB

*RBW 200 kHz
“VBW 1 MHz
SWT 5 ms

Marker 1 [T1 ]
15.72 dBm

831.596153846 MHz

20 Of’f$et 0.5 dB 1 OBW 13.48557¢923 MHz
T N A T2 Temp |1 [T1 oBW]

10 12.09 dBm

849.793269231 MHz || SC
Temp |2 [T1 OBW]

Lo 11.98 dBm
( \ 843.278846154 MHz

--10. / \

e Wy Wi

L AM M

e o reiy

-40

(—-50-

-60

(~-70-

Center 836.5 MHz

24_APR.2022 09:01:22

Ref 20.5 dBm

“Att 15 dB

4.5 MHz/

*RBW 200 kHz
“VBW 1 MHz
SWT 5 ms

Span 45 MHz

Marker 1 [T1 ]
15.17 dBm

832.389423077 MHz

LVL

TDF

Gl

20 Offset 0.8 dB 1 OBW 13.485576923 MHz
W‘N‘“ T2 Temp |1 [T1 OBW]
|10 Al 19.09 dBm
829.793269231 MHz| S
Temp |2 [T1 OHW]
Lo 12.52 dBm
/ \ 843.278846154 MHz
(—-10-

LVL

TDF

|

f—=20:

-40

f—-50

P L

-60

f—-70

Center 836.5 MHz

24_APR.2022 09:02:02

©Copyright. All rights reserved by CTTL.

4.5 MHz/

Span 45 MHz
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122260785-WMDO03

LTE band 41, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4471.15 4471.15

2593.0

LTE band 41, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.40 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.591822115 GHz
[F20 Offset I.4 dB OBW—{#4-247 1153846 WHZ||
3 Temp |1 [T1 OBW]
Tdor 1 T2 .16 dBm
I-10 e A ; -
2.590764423 GHz|| SC
1 PK Temp |2 [T1 OBW]
9.26 dBm
o} LvL
2.595234577 GHz
TDF
-10
| _20. J |

i W
L5 AAMIWW MNJ‘N@".‘P\
W/ w\ww 308

-40

-50

Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 23.APR.2022 13:55:25

LTE band 41, 5MHz Bandwidth,16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 11.85 dBm
Ref 21.2 dBm *Att 15 dB SWT 10 ms 2.592543269 GHz
[F20 Offset I.4 dB OBW A-#7TI53846 WHZ]|
1 Temp |1 [T1 OBW]
¥ T2 .89 dBm
1o ol N _
U v 2.590764423 GHz | SCL
1 PK Temp |2 [T1 OBW]
9.17 dem
o LVL
2.595239577 GHz
TOF
-10
--20 + w
_ M WA‘W}“ [T
mummm\ 3DB
-40
-50
[--60
-70
Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 23.APR.2022 13:56:04
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122260785-WMDO03

LTE band 41, 10MHz (99%)
Frequency(MHz)

Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8942.31 8942.31

2593.0

LTE band 41, 10MHz Bandwidth, QPSK (99% BW)

“RBW 100 kHz Marker 1 [T1 ]

@

*VBW 300 kHz 13.18 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.596750000 GHz
[F20 Offset I.4 dB OBW —94Z301692 WHZ]|
- 1 Temp |1 [T1 OBW]
L10 Al L, Mk M ILEZ 10.65 dBm
i had M 2.588528846 GHz| SCL
1 PK Temp |2 [T1 OBW]
. §.05 aen|
2.597471154 GHz|
TDF
-10
. M
]

-50

HWWMLMH P
A

Center 2.593 GHz

Date: 23.APR.2022 13:56:45

@

3 MHz/

LTE band 41, 10MHz Bandwidth,16QAM (99% BW)

*RBW 100 kHz

Span 30

Marker 1 [T1 ]

“VBW 300 kHz 12.69 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.593192308 GHz
[F20 Offset I.4 dB OBW —94Z301692 WHZ]|
i Temp |1 [T1 OBW]
T 5
10 o ok i T2 -25 dem| 8
A dana g A >.588528846 GHz| SCL
1 P Temp |2 [T1 OBW]
2.597471154 GHz|
TDF
-10
|20 | i
WMW 1 |I 1y
308
-40
-50
I--60
-70

Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 23.APR.2022 13:57:25
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122260785-WMDO03

LTE band 41, 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

13485.58 13413.46

2593.0

LTE band 41, 15MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.28 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.589610577 GHz
[F20 Offset I.4 dB T OBW 13-#85574923 WHZ]|
v Temp 1 [T1 OBW]
A T2
WMV“MWMW 11.67 dBm
e 2586293269 GHz | SCL
1 PK Temp |2 [T1 OBW]
° 19.85 dBm|
2.599774846 GHz|
TDF
-10
L _20 1 I JIN h \
[\ ]
M
Va4l
3DB
-40
-50
I--60:
-70
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 23.APR.2022 13:58:06

LTE band 41, 15MHz Bandwidth,16QAM (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 13.55 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms -591774038 GHz

N

[F20 Offset I.4 dB OBW 13- A 13461538 WHZ]|
1 Temp |1 [T1 OBW]

WN«/\—'U\LV\ T2 .69 dBm||IE
L o/ Al —

2.586293269 GHz| -
1 PK Temp |2 [T1 OBW]
9.95 dBm
o} LvL
2.599706731 GHz

-10

-40

-50

Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 23.APR.2022 13:58:45
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122260785-WMDO03

LTE band 41, 20MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

17884.62 17884.62

2593.0

LTE band 41, 20MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.28 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.585500000 GHz
[F20 Offset I.4 dB T OBW 17884613385 WHZ]|
v T2 Temp 1 [T1 OBW]
|10 L}‘M“"""J’“WWMM pupdf -90 dBm
2.584051692 GHz||SCL
1 PK Temp |2 [T1 OBW]
° 11.55 dem|
2.601942308 GHz|
TOF
-10
|--20 m
LIM”. W‘WW'\A bt
W
DB
-40
-50
I--60:
-70
Center 2.593 GHz 6 MHz/ Span 60 MHz
Date: 23.APR.2022 13:59:26
H 0,
LTE band 41, 20MHz Bandwidth,16QAM (99% BW
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 12.55 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.586173077 GHz
[F20 Offset I.4 dB OBW 17884613385 WHZ]|
111 Temp 1 [T1 OBW]
v
L 10 T o pa P IS 1149 dBm
2.584051692 GHz||SCL
1 PK Temp |2 [T1 OBW]
. 155 aen]
2.601942308 GHz|
TOF
-10
inmwmm | III ‘
DB
-40
-50
I--60:
-70
Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 23.APR.2022 14:00:06
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122260785-WMDO03

LTE band 66, 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1081.73 1089.74

1745.0

LTE band 66, 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 15.58 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.744671474 GHz
[ 20 Offset 0.4 dB T OBW [1-08173(769 MHZ
. Temp 1 [T1 OBW]
10 11.94 dBm
1.744463141 GHz|[SCL
1 PK Temp |2 [T1 OBW]
. §.51 aen|
1.745544872 GHz|
TDF
[—-10-
-20
W W\HW 308
I--40;
-50
I--60:
-70
Center 1.745 GHz 500 kHz/ Span 5 MHz
Date: 23.APR.2022 12:53:59
H o,
LTE band 66, 1.4MHz Bandwidth, 16QAM (99% BW
® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.87 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.745312500 GHz
[ 20  Offset 0.4 dB 1 OBW |1.089743590 MHZ
N Temp 1 [T1 OBW]
10 N .88 dBm ||
1.744454128 GHz||SCL
1 PK Temp |2 [T1 OBW]
° 19.72 dBm|
1.745544872 GHz|
TDF
[—-10-
-20
L _s0 o L VL, | . |
M Aty 308
I--40.
-50
I--60:
-70
Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 23.APR.2022 12:54:38
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122260785-WMDO03

LTE band 66, 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

1745.0

LTE band 66, 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.62 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.743814103 GHz
[[20” Offset 0.4 dB 1 OBW |2-692307 MHZ
Temp 1 [T1 OBW]
10 M T2 1¢.10 dBm
1.743653846 GHz||SCL
1 PK Temp |2 [T1 OBW]
. .08 asn)
1.746346154 GHz|
TDF
[—-10-
-20
I _30 : "I\MJA |
NWWMWWW “'U"WMWJAMMWW e
I--40;
-50
I--60:
-70
Center 1.745 GHz 1 MHz/ Span 10 MHz
Date: 23.APR.2022 12:55:19
H 0,
LTE band 66, 3MHz Bandwidth, 16QAM (99% BW
® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 13.02 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.744022436 GHz
[[20” Offset 0.8 dB OBW [2.692307 VMHZ
L Temp |1 [T1 OBW]
Gl T2 10.48 dBm
10 U s e
1.743653846 GHz||SCL
1 PK Temp |2 [T1 OBW]
. 76 aen)
1.746346154 GHz|
TDF
--10
-20
I--30 “\‘lmmi\wu
T TISTI
I--40.
-50
I--60:
-70
Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 23.APR.2022 12:55:58
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122260785-WMDO03

LTE band 66, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4495.19

1745.0

LTE band 66, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.73 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.743461538 GHz
I a8 OBW |4.495194308 WH,
20" Offset 0.4 db T 51945 Z
T1 . Temp 1 [T1 OBW]
0 fA s N 11.00 dBm
1.742740385 GHz|[SCL
1 PK Temp |2 [T1 OBW]
° 19.24 dBm|
1.74723%577 GHz|
TDF
[—-10-
-20

;;MWMW A AT NP T WY .

I--40;

-50

[—=60:

-70

Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 23.APR.2022 12:56:40

LTE band 66, 5SMHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 12.33 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.743557692 GHz
[20 offset o0.§ dB OBW 449519430 ﬁ
T1 1 Temp |1 [T1 OBW]
. A T2 11.97 dBm
10 1.742764423 GHz | SCl
1 PK Temp |2 [T1 OBW]
o .54 dem|
1.747254615 GHz||"'"
TDF
—-10
-20

-50

[—=60:

-70

Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 23.APR.2022 12:57:19
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LTE band 66, 10MHz (99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

1745.0

8942.31

8990.38

LTE band 66, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14_24 dBm
Ref 20.8 dBm *Att 15 dB SWT 15 ms 1.740673077 GHz
20 Offset 0.8 dB 1 OBW [8.94230 !
5 T2 Temp |1 [T1 OBW
10 f AR 1q.
1.74052
1 PK Temp |2 [T1 OBW
N
° .
1.7494711
--10
-20
U_gﬂﬂmmww% n m-vlwl..h\.dw . W““
308
--40
-50
--60
-70
Center 1.745 GHz 3 MHz/ Span 30 MHz
Date: 23.APR.2022 12:58:00
H o
LTE band 66, 10MHz Bandwidth, 16QAM (99% BW)
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 13.64 dBm
Ref 20.8 dBm *Att 15 dB SWT 15 ms 1.742115385 GHz
[[20” Offset 0.8 dB OBW [8.990384615 NHZ
T1 3 Temp |1 [T1 OBW]
w - H J2 11.11 dBm
10 1.74052¢846 GHz | SCL
1 PK Temp |2 [T1 OBW]
. .06 asn)
1.749519231 GHz|
TOF
--10
-20
,_iumq ﬂﬂ “]“'Il ‘,L bl RWJI [ W\N\N—N)“\M
308
[--40
-50
--60
-70
Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 23.APR.2022 12:58:39
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LTE band 66,

15MHz (99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

1745.0

13485.58

13485.58

LTE band 66,

Date:

LTE band 66,

Date:

15MHz Bandwidth, QPSK (99% BW)

*RBW 200 kHz
“VBW 1 MHz

Marker 1 [T1 ]
16.10 dBm

Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.741105769 GHz
[[20” Offset 0.8 dB I OBW 13-
7 b A oM, 2 Temp
10 1.738293269 GHz | SCI
Temp |2 [T1 OBW]
o 11.71 dBm
LvL
1.75177§846 GHz
TDF
l--10
N«Mwﬁ \w
M,_,WN"\}‘N AT R
S

I--40;

-50

[—=60:

-70

Center 1.745 GHz 4.5 MHz/ Span 45 MHz

23.APR.2022 12:59:21

15MHz Bandwidth, 16QAM (99% BW)

*RBW 200 kHz
“VBW 1 MHz

Marker 1 [T1 ]
14.82 dBm

Ref 20.8 dBm *Att 15 dB SWT 5 ms 1.740889423 GHz
[[20” Offset 0.8 dB 1 OBW 13-
v
T1 o Temp
10 1.738293269 GHz | SCL
Temp [2 [T1 OBW]
° 10.61 dBm
LVL
1.75177§846 GHz
TOF
--10
-20
M b,
308
[--40
-50
--60
-70
Center 1.745 GHz 4.5 MHz/ Span 45 MHz

23.APR.2022 13:00:00
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LTE band 66,

20MHz (99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

1745.0

17980.77

17884.62

LTE band 66,

20MHz Bandwidth, QPSK (99% BW)

“RBW 200 kHz Marker 1 [T1 ]

*VBW 1 MHz 14.94 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.739038462 GHz
[[20” Offset 0.8 dB 1 OBW 17-
Tl RTINSOV PRI e
10 1.7360571692 GHz||SCL
1 PK Temp |2 [T1 OBW]
° 19.48 dBm|
1.754038462 GHz|
TDF
[—-10-
-20 ’
A IA.|.M|MMMM oot dptsn
oAb
3DB
I--40;
-50
I--60:
-70
Center 1.745 GHz 6 MHz/ Span 60 MHz

Date:

LTE band 66,

23.APR.2022 13:00:41

20MHz Bandwidth, 16QAM (99% BW)

*RBW 200 kHz
“VBW 1 MHz

Marker 1 [T1 ]
14.10 dBm

Ref 20.8 dBm “ ALt 15 dB SWT 5 ms 1.747211538 GHz
[ a W ™
20 Oii%et 0. B 1 OBW 17 -88461 .
1 . Temp |1 [T1 OBW
10 10.
1.7360576
MEK] Temp |2 [T1 OBW
. o
1.753942
TDF
—-10
-20
MNMM MM s f
3DB
I--40
-50
[—-60-
-70

Center 1.745 GHz 6 MHz/

Date: 23.APR.2022 13:01:20
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122260785-WMDO03

LTE band 71, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4471.15 4495.19

680.5

LTE band 71, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 14.30 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 679.802884615 MHz
20 Offset 0.8 dB - 1 OBW |4.471153846 MHz
2 Temp |1 [T1 OBW]
T2
b AL -
" M piny 14 65 dam
678.264423077 MHz | SGL
1 PK Temp |2 [T1 OBW]
Lo 19.89 demf
682.735576923 MHz|
TDF

. H \

-40

f—-50

-60

f—-70

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 24_APR.2022 08:35:16

LTE band 71, 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.22 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 678.528846154 MHz
20 Off$et 0.5 dB OBW |4.495192308 MHz

Temp 1 [T1 OBW]

1
I-10 );\&VMLMWMMVF 19.04 dBm

6718.240384615 MHz (>

1 PK Temp |2 [T1 OBW]
10.09 dBm

6§2.735576923 MHz

. | \

f—-50

-60

f—-70

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 24_APR.2022 08:35:56
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LTE band 71, 10MHz (99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

680.5

QPSK

16QAM

8990.38

8990.38

LTE band 71, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.41 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 676.413461538 MHz
20 Offset 0.8 dB 1 OBW |8.990384615 MHz
TI ) T2 Temp |1 [T1 OBW]
|10 UWW"\K"VW 11.51 dBm
676-.028846154 MHz
1 PK Temp |2 [T1 OBW]
Lo 11.12 dBm
) L 685.019230769 MHz
(—-10- / \
B \LL
m) A gy gl 1 L

-40

f—-50

-60

f—-70

Gl

Center 680.5 MHz 3 MHz/ Span 30 MHz
Date: 24_APR.2022 08:36:37
LTE band 71, 10MHz Bandwidth, 16QAM (99% BW)
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 13.72 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 676.605769231 MHz
20 Offset 0.5 dB N OBW |8.990384615 MHz
T Temp 1 [T1 OBW]
| 10 MJWMM2 19.93 dBm
676.028844154 MHz||S
1 PK K Temp |2 [T1 OBW]
Lo .82 dBm
/ (1 665.01923(0769 MHz
I--10
»// \h
-30 M
-40
|--50.
-60
|--70.

Center 680.5 MHz

Date: 24_.APR.2022 08:37:16
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122260785-WMDO03

LTE band 71, 15MHz (99%)
Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

680.5

QPSK

16QAM

13485.58

13485.58

LTE band 71, 15MHz Bandwidth, QPSK (99% BW)

@

*RBW 200 kHz

Marker 1 [T1 ]

*VBW 1 MHz 16.74 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 678.480769231 MHz
20 Offset 0.5 dB OBW 13.485576923 MHz
T YT TA VA Temp |1 [T1 OBW]
10 12.71 dBm
673.793269231 MHz|| SCL
1 PK Temp |2 [T1 OBW]
Lo 13.04 dBm
667.278846154 MHz||
TDF
(—-10- [J \
J/ i
I--30 s, A &W N\LA)'/U\JA,WM“‘L,W
3DB
-40
|--50.
-60
|--70.
Center 680.5 MHz 4.5 MHz/ Span 45 MHz
Date: 24_APR.2022 08:37:58
H o,
LTE band 71, 15MHz Bandwidth, 16QAM (99% BW
® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.70 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 676.461538462 MHz
20 Offset 0.5 dB 1 OBW 13.485576923 MHz
T g2 Temp |1 W,
omp [1 [T1 OBW]
10 MW 12.38 dBm
673.7932694231 MHz|| SCL
1 PK Temp |2 [T1 OBW]
Lo 13.11 demf
667.278846154 MHz||
TDF

. J \
bkl Uerbign ),

-40

f—-50

-60

f—-70

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 24_APR.2022 08:38:37

©Copyright. All rights reserved by CTTL. Page 118 of 272



LTE band 71, 20MHz (99%)

122260785-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

680.5

17884.62

17980.77

LTE band 71, 20MHz Bandwidth, QPSK (99% BW)

*RBW 200 kHz

Marker 1 [T1 ]

“VBW 1 MHz 15.12 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 673.000000000 MHz
20 Offset 0.8 dB 1 OBW 17.884615385 MHz
Ul T2 Temp |1 [T1 OBW]
v > W
o W\NI\;W DN\‘UV-W"'W-T 14 60 asm
671.653846154 MHz | SGL
1 P Temp |2 [T1 OBW]
Lo 13.31 deaf
689.538461538 MHz|
TDF
l--10. ) \
B \,-“t/ Wi
| 30 L ks ‘*”"“MMMMI.L“. W
3DB
-40
|--50
-60
I--70

Date:

LTE band 71,

Center 680.5 MHz

24_APR.2022 08:39:19

20MHz Bandwidth, 16QAM (99% BW)

6 MHz/

*RBW 200 kHz
“VBW 1 MHz

Span 60

Marker 1 [T1 ]
14.44

MHz

dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 674.538461538 MHz
20 Offset 0.5 dB 1 OBW 17.980769231 MHz
M 1o Temp 1 [T1 OBW]
- A
L 1o WAWWM VPN WM 76 _den N
671.557694308 MHz|| SCL
1 PK Temp |2 [T1 OBW]
Lo 19.28 dem|
669.538461538 MHz||
TDF
(—-10- / \
B AA’2 \4‘\4
-30 UﬁMwJLMb w““MLMLA¢MMMLw~MubM&JMAW
3DB
-40
|--50.
-60
|--70.

Date:

Center 680.5 MHz

24_APR.2022 08:39:58

6 MHz/

©Copyright. All rights reserved by CTTL.
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LTE CA Band 41C , 5MHz+20MHz (99%)

122260785-WMDO03

Occupied Bandwidth (99%) (MHz)

Frequency (MHz)

QPSK

16QAM

2583.8

23.077

22.957

LTE CA Band 41C , 5MHz+20MHz Bandwidth, QPSK (99% BW)

®

Ref 31.2 dBm *Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1

[t 1
17.18 dBm
2.584586538 GHz

[ 30 et 1.2 dB OBW 43.07/6924077 WHZ
Temp [1 [T1 ogw]
N .57 dem|(IEM
20 2.581341346 GHz
1 PK f \JQAJHNM Temp [2 [T1 O8W]
10 1 AT 2 =47 déml
2.604418269 GHz|
TDF
o
10 Ilf \‘
uﬂﬁlﬂ)[ﬁjﬁt Ju&l‘hﬂh‘ﬂ”“lﬁj}bﬂj\ J 30B
I--30
I--a0
I--50
I--60

Center 2.593 GHz

Date: 1.MAY.2022 07:56:29

7.5 MHz/

Span 75 MHz

LTE CA Band 41C , 5MHz+20MHz Bandwidth, 16QAM (99% BW)

®

Ref 31.2 dBm *Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1

[t 1
17.40 dBm
2.584105769 GHz

[ 30 et 1.2 dB OBW 42-95673(7/69 VHZ
Temp [1 [T1 O8W]
; 11.12 dem| N
20 v 2.581461538 GHz
HEEH] T 2 [T1 OBW
1 emp |2 [ W1
© JWM WRTR | Y AL .67 dBm
B 7 s W P . LVL
2.60441§269 GHz
TDF
Lo \
I--10-
L_20 &Mﬂtwjrl Mm
WW Mw a0e
I--30-
I--40
I--50-
I--60
Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 07:56:51
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122260785-WMDO03

LTE CA Band 41C , 10MHz+15MHz (99%)

Occupied Bandwidth (99%) (MHZz)

F MH
requency (MHz) QPSK 16QAM

2585.9 23.317 23.317

LTE CA Band 41C , 10MHz+15MHz Bandwidth, QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.63 dBm

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms 2.584466346 GHz

[ 30 et 1.2 dB OBW 43.31730/692 VHZ
Temp [1 [T1 O8W]
1¢.51 dem|EM

1 2.581341346 GHz

ﬁ LR — Temp [2 [T1 Ogw]
10 u

( 10.06 dBm

=
]
=

2.604658654 GHz

N

e

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 07:57:54

LTE CA Band 41C , 10MHz+15MHz Bandwidth, 16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 14.92 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.585908654 GHz
[30 et 1.2 dB OBW 43.31/30/692 WMHZ
Temp (1 [T1 OBW]
9.54 dBm
20 n >.581341346 GHz

Temp |2 [T1 OBW]
1¢.61 dBm|
2.60465§654 GHz

N

Lo 1'1“‘“]\’“\ W

—
-

|t
g <

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 07:58:14
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122260785-WMDO03

LTE CA Band 41C , 10MHz+20MHz (99%)

Occupied Bandwidth (99%) (MHZz)

F MH
requency (MHz) QPSK 16QAM

2583.6 27.981 27.837

LTE CA Band 41C , 10MHz+20MHz Bandwidth, QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.40 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.579730769 GHz
30 et 1.2 dB OBW 47.98076923T WHZ
Temp [1 [T1 oBw]
9.53 dBm
2 1 3.579009615 GHz
1 PK] X Temp |2 [T1 OBW]
T2
L1o f‘iM"AW\MMWM 1¢.36 dBmf|
2.60699(385 GHz
TDF
i ' \

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 07:59:38

LTE CA Band 41C , 10MHz+20MHz Bandwidth, 16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.44 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.584923077 GHz
[ 30 et 1.2 dB OBW 47-836534462 WHZ
Temp [1 [T1 O8wW]
~17 dem| M
720 T 2.579009615 GHz
1 PK ,\IM\ Temp [2 [T1 O8W]
Lo 1{ R TR .44 dBm
M M 2606844154 GHz| "
TDF

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 07:59:59
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122260785-WMDO03

LTE CA Band 41C , 15MHz+10MHz (99%)

Occupied Bandwidth (99%) (MHZz)

F MH
requency (MHz) QPSK 16QAM

2588.1 23.317 23.317

LTE CA Band 41C , 15MHz+10MHz Bandwidth, QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.49 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.599610577 GHz
[ 30 et 1.2 dB OBW 43.31730/692 WHZ
Temp |1 [T1 O§W]
11.52 dem|[EM
20 T 2.581341346 GHz
1 PK] W
T1 Temp |2 [T1 O§W]
m (2
L ) (\M}”M 157 aen)
2.604658654 GHz|
TDF

| |

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 08:01:01

LTE CA Band 41C , 15MHz+10MHz Bandwidth, 16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.12 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.599971154 GHz
[ 30 et 1.2 dB OBW 43-31730/692 VHZ
Temp [1 [T1 O8wW]
11.08 dBm|IEM
20 bl 2.581341346 GHz

=
]
=

Temp [2 [T1 OgwW]

L 1o fﬁkﬂl‘ﬂnﬂﬂ-w‘u\vwwz 19.56 dBnj

VL
\ 2.604658654 GHz

I

T T
N B
o o
—
_

+

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 08:01:21
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122260785-WMDO03

LTE CA Band 41C , 15MHz+15MHz (99%)

Occupied Bandwidth (99%) (MHZz)

F MH
requency (MHz) QPSK 16QAM

2585.5 28.558 28.558

LTE CA Band 41C , 15MHz+15MHz Bandwidth, QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 14.52 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.588240385 GHz
30 et 1.2 dB OBW 48.55/694308 WHZ

Temp (1 [T1 OBW]
1¢.60 dBm
1 2.57872]154 GHz
1 P v Temp |2 [T1 OBW]

WW [“\W‘“‘“‘Jf‘wﬁz 1¢.30 dBm

—10:
I 2.60727§846 GHz
Lo )

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:02:46

LTE CA Band 41C , 15MHz+15MHz Bandwidth, 16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 13.82 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.585644231 GHz
[ 30 et 1.2 dB OBW 48.557/694308 WHZ
Temp [1 [T1 O8wW]
-84 dem| M
20 N 2.57/8721154 GHz

=
]
=

Temp [2 [T1 OgwW]

WM vaﬁz 19.67 dBm

LVL
2.607278846 GHz

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:03:06
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122260785-WMDO03

LTE CA Band 41C , 15MHz+20MHz (99%)

Frequency (MHz)

Occupied Bandwidth (99%) (MHZz)

QPSK 16QAM

2583.3

32.812 32.812

LTE CA Band 41C , 15MHz+20MHz Bandwidth, QPSK (99% BW)

®

Ref 31.2 dBm

“RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 14.79 dBm
“Att 25 dB SWT 2.5 ms 2.588961538 GHz
et 1.2 dB OBW ~BIZ50(000 WHZ
Temp [1 [T1 O8wW]
1¢.58 dem|[IEM

1 2.576509615 GHz
Temp [2 [T1 OgwW]

LVL
2.609322115 GHz

30
I-20
1 PK]
10
o
F-10

‘P“WM ,\rwhww\,T .24 _dem
| |

i

Center 2.593 GHz

Date: 1.MAY.2022 08:04:03

10.5 MHz/ Span 105 MHz

LTE CA Band 41C , 15MHz+20MHz Bandwidth, 16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 13.97 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583408654 GHz
[ 30 et 1.2 dB OBW ~BIZ50(000 WHZ
Temp [1 [T1 O8wW]
1¢.45 dem|IEM
20 N 2.576509615 GHz
1 P’yﬁ T w Temp |2 [T1 OBW]
L 1o P AP s , T2 .30 dbmf
2.609322115 GHz[
TDF
i f u l
I--10-

Center 2.593 GHz

Date: 1.MAY.2022 08:04:23
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10.5 MHz/ Span 105 MHz
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122260785-WMDO03

LTE CA Band 41C , 20MHz+5MHz (99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2590.5 23.077 23.077

LTE CA Band 41C , 20MHz+5MHz Bandwidth, QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.65 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.600932692 GHz
[ 30 et 1.2 dB OBW 43.07/6924077 WHZ
Temp [1 [T1 ogw]
19.26 dem|EM
20 & 2.581581731 GHz
1 PK] W
?2 Temp [2 [T1 OgwW]
W T
Lo vt‘*"\‘wqu' 11.54 dém|
2.604658654 GHz|
TDF

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 08:05:26

LTE CA Band 41C , 20MHz+5MHz Bandwidth, 16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.04 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.601653846 GHz
[30 et 1.2 dB OBW 43.0769234077 WHZ
Temp [1 [T1 oBw]
.79 dBm
20 - 2.58158]731 GHz
1 P Temp |2 [T1 OBW]
W 2
Lio Tl WY '\/“"\’\g 19.04 denfl
e 2.60465§654 GHz
TDF
i ( \
~-10

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 08:05:46
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122260785-WMDO03

LTE CA Band 41C , 20MHz+10MHz (99%)

Occupied Bandwidth (99%) (MHZz)

F MH
requency (MHz) QPSK 16QAM

2588.1 27.981 27.981

LTE CA Band 41C , 20MHz+10MHz Bandwidth, QPSK (99% BW)

® *RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.17 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.603817308 GHz
[ 30 et 1.2 dB OBW 47-980769231 VHZ
Temp |1 [T1 OBwW]
1¢9.01 dem|
20

2.579153846 GHz

=
]
=

Temp [2 [T1 OgwW]

1
PMAAI gy rwmkwl\jz .52 _dBm

LVL
2.607134615 GHz

N Mwﬂww %M W

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:07:09

LTE CA Band 41C , 20MHz+10MHz Bandwidth, 16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 14.44 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.599490385 GHz
[ 30 et 1.2 dB OBW 47-98076923T VHZ
Temp [1 [T1 0Bw]
~oo dem| M
20 1 2.579153846 GHz
1 PK
10 LVL
2.607134615 GHz
TDF

Temp |2 [T1 OBW]
T fx"" ‘”r .07 dBm
U

-

I

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:07:29
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122260785-WMDO03

LTE CA Band 41C , 20MHz+15MHz (99%)

Occupied Bandwidth (99%) (MHZz)

F MH
requency (MHz) QPSK 16QAM

2585.6 32.812 32.812

LTE CA Band 41C , 20MHz+15MHz Bandwidth, QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 14.72 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.582230769 GHz
[ 30 et 1.2 dB OBW ~BIZ50(000 WHZ

Temp [1 [T1 O8wW]

.85 dem|(IEM
20 2.57667{885 GHz
1 PK]

Temp [2 [T1 OgwW]

J‘M‘*\;\rz -79 dBmfl
\

2.60949(0385 GHz

I

. ki
MLAﬁJth*AUJLMWAINUMF[‘MwH%J H”blm}ihuﬁ AA@ ol 308

Lo WW
|
|

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 1.MAY.2022 08:08:26

LTE CA Band 41C , 20MHz+15MHz Bandwidth, 16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 13.50 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.598048077 GHz
[ 30 et 1.2 dB OBW ~BIZ50(000 WHZ
Temp [1 [T1 O8wW]
1¢.13 dem| IEM
20 N 2.576671885 GHz
1 PK Temp |2 [T1 OBW]
LVL
2.60949(0385 GHz
TDF

——
:
A

T2
M}g 19.79 dBm

L 20 |
WJALLJwMWMAAkFmeﬂg Jq“JAiJV 3DB

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 1.MAY.2022 08:08:46
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122260785-WMDO03

LTE CA Band 41C , 20MHz+20MHz (99%)

Occupied Bandwidth (99%) (MHZz)

F MH
requency (MHz) QPSK 16QAM

2583.1 37.692 37.692

LTE CA Band 41C , 20MHz+20MHz Bandwidth, QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 14.29 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.575500000 GHz
30 et 1.2 dB OBW 47.69230/692 MHZ

Temp (1 [T1 OBW]
1¢.33 dBm

2.574153846 GHz

1
1 PK] v Temp |2 [T1 Ogw]
ER T2 P W
Lio V%\uh-w.u,hw.,‘ R Ry 19.65 dBmj
2.61184¢154 GHz
TDF
i ’ \

Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 1.MAY.2022 08:10:11

LTE CA Band 41C , 20MHz+20MHz Bandwidth, 16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 13.33 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583961538 GHz
[ 30 et 1.2 dB OBW ~69230/692 WHZ

Temp [1 [T1 O8wW]

.53 dem| M
20 2.574153846 GHz
1 PK] 1

Temp [2 [T1 OgwW]

L1o WI‘WWX.\MM pAbgih g 2 =22 dBm

LVL
[— 2.61184154 GHz
TDF

_ |
L 20 MWAM \Iu
skl V] ! wlll'--u, ! P

Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 1.MAY.2022 08:10:31
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LTE CA Band 41C , 5MHz+20MHz (-26dBc)

122260785-WMDO03

Frequency (MHz)

Emission Bandwidth (-26dBc) (MHz)

QPSK

16QAM

2583.8

24.760

24.760

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

LTE CA Band 41C , 5MHz+20MHz Bandwidth, QPSK (-26dBc BW)

Marker 1 [T1 ]
17.43 dBm
2.584947115 GHz

30 et 1.2 dB nas [[T1] ~00 dB
BW 344.759615385 MHz
Lo } Temp 1 [T1 ndB]
vl -14.60 dBm
REK rmhﬂ 2.580620192 GHz
L0 A AA Ao AN Temp |2 [T1 ndB]
-11.98 dBm
2.605379808 GHz
-0

m—

Center 2.593 GHz

Date: 1.MAY.2022 08:11:57

®

Ref 31.2 dBm

7.5 MHz/

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Span 75 MHz

LTE CA Band 41C , 5MHz+20MHz Bandwidth, 16QAM (-26dBc BW)

Marker 1 [T1 ]
17.43 dBm

2.583865385 GHz

[ 30 et 1.2 dB naB [ T1] ~00 dB
BW 44.759615385 MHz
; Temp [1 [T1 ndB]
20 v —4 .24 dBm
HEEH] [}JM 2.580500000 GHz
Lo AAAMANAA ot Abaan Temp |2 [T1 ndB]
v -9.97 dBm
2.605259615 GHz
o
jl £
2
I--10-
I--20 M}M‘N II H'“ e
I--30-
I--40
I--50-
I--60

Center 2.593 GHz

Date: 1.MAY.2022 08:12:18
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Span 75 MHz

LVL

TDF
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122260785-WMDO03

LTE CA Band 41C , 10MHz+15MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK

16QAM

2585.9

25.361

25.240

LTE CA Band 41C , 10MHz+15MHz Bandwidth, QPSK (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1

[t 1
15.61 dBm
2.583504808 GHz

30 et 1.2 dB naB [ T1] ~00 dB
BW 45.36057¢923 MHz
Temp |1 [T1 ndB] [ A ]
20 T ~13.06 dBm
1 PK] /,L~ 2.580379808 GHz
Lo | AN A Temp [2 [T1 ndB]
.14 asm| """
2.60574(385 GHz [ 1pr
Fo

|
—

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 08:13:09

LTE CA Band 41C , 10MHz+15MHz Bandwidth, 16QAM (-26dBc BW)

®

Ref 31.2 dBm

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
15.05 dBm

*Att 25 dB 2.585427885 GHz

[ 30 et 1.2 dB naB [ T1] ~00 dB
BW 45.240384615 MHz
Temp |1 [T1 ndB] [ A
20 L ~1¢-84 dBm
1 P hkkjﬁ 2.580259615 GHz
L1o [ww* PR AN, Temp |2 [T1 ndB] L
V -g.20 dBm
2.60550Q000 GHz| 1pe
o
2
1
I--10-
sl VL2 TR N
I--30-
I--40
I--50-
I--60

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 08:13:29
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LTE CA Band 41C , 10MHz+20MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

2583.6 20.712 30.144

LTE CA Band 41C , 10MHz+20MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]

“VBW 2 MHz 15.39 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.582038462 GHz

30 et 1.2 dB nas [[T1] ~00 dB

BW 49.71153§462 MHz

Temp |1 [T1 ndB]

2 T ~1{.26 dBm

1 PK )4 2.578288462 GHz
10 r—»«/\ﬁwwﬂw Temp [2 [T1 ndB]

LVL
-94.29 dBm
2.608009000 GHz || 1pr

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:14:52

LTE CA Band 41C , 10MHz+20MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 14.97 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.584201923 GHz
[ 30 et 1.2 dB naB [ T1] ~00 dB
BW 30.14423(Q769 MHz
Temp |1 [T1 ndB] [ A ]
720 I ~1¢.88 dBm
1 PK if 2.577711538 GHz
L 1o il s WS DY Temp [2 [T1 ndB] .
-11.95 dBm
( V \ 2.607855769 GHz| 1pe

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:15:13
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LTE CA Band 41C , 15MHz+10MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK

16QAM

2588.1

25.240

25.361

LTE CA Band 41C , 15MHz+10MHz Bandwidth, QPSK (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
15.36 dBm
2.599250000 GHz

30 et 1.7 dB naB [TLT 00 dB
BW 45.240384615 MHz
Temp |1 [T1 ndB]
20 1 —4.82 dBm
REK X 2.580500000 GHz
VIEW] Lo [QMAJW'\.WW\[\W v Temp |2 [T1 ndB] .
u -9.77 dBm
2.60574(385 GHz||1pr
o
—-10
{ j Lodp

T

Center 2.593 GHz

Date: 1.MAY.2022 08:16

:06

7.5 MHz/

Span 75 MHz

LTE CA Band 41C , 15MHz+10MHz Bandwidth, 16QAM (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
14.72 dBm

2.597326923 GHz

[ 30 et 1.2 dB naB [ T1] ~00 dB
BW 45.36057¢923 MHz
Temp |1 [T1 ndB] [ A
20 1 ~¢.05 dBm
1 PK A 2.580019231 GHz
. F L O i M Temp |2 [T1 ndB] "
U -§.97 dBm
2.605379808 GHz| 1pe
o
%L &2
I--10-
L ) { ‘WI
20 i i
MM“M 3DB
I--30-
I--40
I--50-
I--60

Center 2.593 GHz 7.5 MHz/

Date: 1.MAY.2022 08:16:26
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122260785-WMDO03

LTE CA Band 41C , 15MHz+15MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

2585.5 30.577 30.288

LTE CA Band 41C , 15MHz+15MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 14.42 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.582615385 GHz
30 et 1.4 dB naB [ TL] ~00 dB
BW 30.576923077 MHz
Temp |1 [T1 ndB]
2 i ~1{.51 dBm
1 PK Y 2.577711538 GHz
Lo WW WM Temp |2 [T1 ndB] o
-7-.49 dBm
2.608288462 GHz|1pr
-0
~-10 1
L_20 1 { 4
b i
~-30
~-40
~-50
~-60
Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:17:51

LTE CA Band 41C , 15MHz+15MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 13.95 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.581461538 GHz
30 et 1.2 dB nas [[T1] ~00 dB
BW 30.288461538 MHz
Temp |1 [T1 ndB]
2o N ~13.24 dem
1 P v 2.57785%769 GHz
Lo PRIy | A A, Temp |2 [T1 ndB]
-13.41 dBm e
2.608144231 GHz|1pe
-0

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:18:11
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LTE CA Band 41C , 15MHz+20MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

2583.3 34.832 34.832

LTE CA Band 41C , 15MHz+20MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]

“VBW 2 MHz 14.66 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.589129808 GHz

30 et 1.2 dB NGB [TL] 00 dB

BW 34.83173¢769 MHz
Temp |1 [T1 ndB]

2o T ~1¢.50 dBm

1 PK 2.57566§269 GHz
Lo MM LN R Fpy Temp [2 [T1 ndB] "

-10.46 dBm
2.610509000 GHz||1pe

L1
1 %

N

|
|
S

skl e I B
—-30:

—-40

=50

—=-60

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 1.MAY.2022 08:19:19

LTE CA Band 41C , 15MHz+20MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 1]
“VBW 2 MHz 13.86 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.579538462 GHz
30 et 1.4 dB naB [ TL] ~00 dB
BW 34.83173(¢769 MHz

Temp |1 [T1 ndB]
-13.45 dBm

1 P v 2.575500000 GHz

VIEW Lo ey A AN S TR (Y Temp |2 [T1 ndB]

s LVL
-12.51 dBm
2.610331731 GHz|1pp

I WMMMM %MWW w0

Ty Mo Lind
—-30:
—-40
=50
—=-60
Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 1.MAY.2022 08:19:39

©Copyright. All rights reserved by CTTL. Page 135




LTE CA Band 41C , 20MHz+5MHz (-26dBc)

122260785-WMDO03

Frequency (MHz)

Emission Bandwidth (-26dBc) (MHz)

QPSK

16QAM

2590.5

24.760

24.399

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz

LTE CA Band 41C , 20MHz+5MHz Bandwidth, QPSK (-26dBc BW)

Marker 1 [T1 ]
16.85 dBm

SWT 2.5 ms 2.603336538 GHz

30 et 1.7 dB naB [TLT 00 dB
BW 44.75961§385 MHz
Temp |1 [T1 ndB]
20 * —7-48 dBm
REK 2.58074(385 GHz
VIEW] 1o MMMJ‘,WW“ Temp |2 [T1 ndB] "
-8.40 dBm
2.605509000 GHz || 1pr

o
#1 2
—-10
P
AﬂumwmdﬂmﬂWLML~mu

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 08:20:31

LTE CA Band 41C , 20MHz+5MHz Bandwidth, 16QAM (-26dBc BW)

®

Date:

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
17.36 dBm
2.602615385 GHz

30 et 1.2 dB8 NGB [TLT 00 dB
BW 44.39903§462 MHz

B Temp |1 [T1 ndBl
20 ~¢.10 dem
/\AX.\ 2.58086(577 GHz

1o I b o | Temp |2 [T1 ndB]
-1.21 dBm
2.605259615 GHz

o

|
z

b

qln Il
M.MM’"MMMM 08

Center 2.593 GHz

1.MAY.2022 08:20:51
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LTE CA Band 41C , 20MHz+10MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

2588.1 29.712 29.567

LTE CA Band 41C , 20MHz+10MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 1]
“VBW 2 MHz 15.39 dBm

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms 2.601942308 GHz

30 et 1.2 dB nas [[T1] ~00 dB

BW 49.71153§462 MHz
Temp |1 [T1 ndB]
I -11.82 dBm
2.578144231 GHz

Lo AT e W /WVW\'\ Temp |2 [T1 ndB]

LVL
-10.56 dBm
2.607853769 GHz|1pe

WM»NWM M n 308

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:21:48

LTE CA Band 41C , 20MHz+10MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.44 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.599923077 GHz
[ 30 et 1.2 dB naB [ T1] ~00 dB
BW 49.567307692 MHz
Temp |1 [T1 ndB] [ A ]
20 T ~11.30 dBm
1 PK T 2.578288462 GHz
L1o An My A /\ﬂ,».mm,‘ Temp [2 [T1 ndB] L
-1¢.52 dBm
/ U \ 2.607855769 GHz| 1pe
o

'

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:22:08
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LTE CA Band 41C , 20MHz+15MHz (-26dBc)

122260785-WMDO03

Frequency (MHz)

Emission Bandwidth (-26dBc) (MHz)

QPSK

16QAM

2585.6

34.663

35.168

LTE CA Band 41C , 20MHz+15MHz Bandwidth, QPSK (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
13.89 dBm
2.587278846 GHz

30 et 1.7 dB naB [TLT 00 dB
BW 44.663461538 MHz
Temp |1 [T1 ndB]
2 ~13.88 dBm
1
1 PK v 2.57566§269 GHz
=l UM A AL Py, Temp |2 [T1 ndB] .
-4.69 dBm
2.610331731 GHz||1pe
Lo i
2
—-10 3
|2 .. lJl'IU’F
MAVNJmﬂvlﬁﬂwjﬂlqu 308
~-30
—-40
~-50
~-60

Center 2.593 GHz

10.5 MHz/

Span 105 MHz

Date: 1.MAY.2022 08:23:33

LTE CA Band 41C , 20MHz+15MHz Bandwidth, 16QAM (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
13.80 dBm
2.598721154 GHz

30 et 1.2 dB nas [[T1] ~00 dB

BW 35.168269231 MHz
Temp |1 [T1 ndB]

2o N ~13.50 dBm

1 PK v 2.57566§269 GHz
Lo oAl waema Temp |2 [T1 ndB] )
-14.72 dBm e
2.61083¢538 GHz|1pp

Lo 3

Date: 1.MAY.2022 08:23:54

Center 2.593 GHz

10.5
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122260785-WMDO03

LTE CA Band 41C , 20MHz+20MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK

16QAM

2583.1

39.615

39.615

LTE CA Band 41C , 20MHz+20MHz Bandwidth, QPSK (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
14.20 dBm
2.575307692 GHz

30 et 1.4 dB naB [ TL] ~00 dB
BW 39.615384615 MHz
Temp |1 [T1 ndB]
2 T ~12.53 dBm
1 P v 2.573192308 GHz
VIEW Lo ﬁ""\J\N""VV‘vv\ s TNy Temp [2 [T1 ndB]
-12.27 dBm
2.612807692 GHz|1pp
i I L
L_10 1
20 . I‘j [
MMNAJuJ“JJJVMk”khJ Mt tund *
~-30
~-40
~-50
~-60

Center 2.593 GHz

12 MHz/

Span 120 MHz

Date: 1.MAY.2022 08:25:17

LTE CA Band 41C , 20MHz+20MHz Bandwidth, 16QAM (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
13.15 dBm
2.583961538 GHz

30 et 1.2 dB nas [[T1] ~00 dB

BW 49.615384615 MHz
Temp |1 [T1 ndB]

20 ~13.41 dBm

REK L 2.573192308 GHz
Lo AN A | b b and Temp |2 [T1 ndB] e

M -13.27 dBm
2.612807692 GHz||1pr

o

—
ﬁ=;<=r—‘—"—*'J

i

Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 1.MAY.2022 08:25:37
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122260785-WMDO03

A.5 Emission Bandwidth

The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power. Table below lists the
measured -26dBc BW. Spectrum analyzer plots are included on the following pages.

The measurement method is from ANSI C63.26:

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be wide enough to see sufficient roll off of the
signal to make the measurement.

b) The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW, and the VBW shall
be set 2 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.

d) The dynamic range of the spectrum analyzer at the selected RBW shall be more than 10 dB
below the target “-X dB” requirement, i.e., if the requirement calls for measuring the —26 dB OBW,
the spectrum analyzer noise floor at the selected RBW shall be at least 36 dB below the reference
level.

e) Set spectrum analyzer detection mode to peak, and the trace mode to max hold.

©Copyright. All rights reserved by CTTL. Page 140 of 272



122260785-WMDO03

LTE band 7, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4927.88 4903.85

2535.0

LTE band 7, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 12.49 dBm

Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.533485577 GHz

[F20 Offset I.4 dB TMaB [ TLT —oo—ds|
1 BW |4.927884615 MHz
Temp |1 [T1 ndB]
—13.85 dBm
4 2.532524038 GHz
Temp [2 [T1 ngB]
-14.70 dBm
2.537451923 GHz|[1pe

v
pardises AN AL UL A ] A

—10

-10 u

3DB

-40

-50

Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 24_APR.2022 09:16:00

LTE band 7, 5MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 10.81 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.533052885 GHz
[F20 Offset I.4 dB A TLT —oo—dB|
BW |4.90384¢154 MHz
1
= Temp |1 [T1 ndB]
e ~ R —14.29 dBm
4 2.532544077 GHz
VAN Temp |2 [T1 ndB]
o . LVL
-16.50 dBm
2.537451923 GHz|[1pe
-10 1
2
- k/
- AL, ol \“‘*W‘\Mﬂ\ b
w ALl on
-40
-50
I--60:
-70
Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 24_.APR.2022 09:16:40
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LTE band 7, 10MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

2535.0

9711.54

9711.54

LTE band 7, 10MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 12.43 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.538221154 GHz
[F20 Offset I.4 dB TMaB [ TLT —oo—ds|
1 BW |9.711538462 MHz
v
|10 Ll s A A e e by Temp |1 [T1 ndB]
v -13.28 dBm
4 2.530144231 GHz
NIEW Temp |2 [T1 ndB]
o} LvL
-14.74 dBm
2.539858769 GHz | 1pr
-10 % 5
"
BT R S
R p¥ Yoo
DB
-40
-50
I--60
-70
Center 2.535 GHz 3 MHz/ Span 30 MHz
Date: 24_APR.2022 09:17:22
LTE band 7, 10MHz Bandwidth,16QAM (-26dBc BW)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 11.84 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.535192308 GHz
[F20 Offset I.4 dB A TLT —oo—dB|
n BW |9.711538462 MHz
¢ Temp |1 [T1 ndB]
10 Sk In n WY Aw‘
NP v -14_.51 dBm
4 2.530144231 GHz
NIEW Temp |2 [T1 ndB]
o} LvL
-13.95 dBm
2.539858769 GHz | 1pr
-10 1 >
I--20 \‘w
T T AL P, Ly
(ida)
DB
-40
-50
I--60
-70

Center 2.535 GHz 3 MHz/

Date: 24_APR.2022 09:18:02
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LTE band 7, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14639.42 14639.42

2535.0

LTE band 7, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 14.14 dBm
Ref 21.2 dBm ALt 15 dB SWT 5 ms 2.531105769 GHz
[F20 Offset I.4 dB T TMaB [ TLT —oo—ds|

BW 14.639423077 MHz

WW% Temp |1 [T1 ndB]

e —12.55 dBm
4 2.52771¢346 GHz
° Temp [2 [T1 ngB] y
“12.67 asm|""
2.542354769 GHz| 1pe
_10 1 2

-40

-50

Center 2.535 GHz 4.5 MHz/ Span 45 MHz

Date: 24_APR.2022 09:18:44

LTE band 7, 15MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 13.08 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.540697115 GHz

[F20 Offset I.4 dB A TLT —oo—dB|
1 BW 14.639423077 MHz
o A A A AR Rty Temp |1 [T1 ndB]
—14.54 dBm
K] 2.527716§346 GHz
Temp |2 [T1 ndB1
-12.21 dBm
2.542355769 GHZ | 1pe

B
N

-10

-50

Center 2.535 GHz 4.5 MHz/ Span 45 MHz

Date: 24_APR.2022 09:19:25
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LTE band 7, 20MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

2535.0

QPSK

16QAM

19134.62

19134.62

LTE band 7, 20MHz Bandwidth, QPSK (-26dBc BW)

@

Date:

*RBW 200 kHz
“VBW 1 MHz

Marker 1 [T1 ]
13.57 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.536634615 GHz
[F20 Offset I.4 dB TMaB [ TLT —oo—ds|
L BW 19.134615%385 MHz
10 LA o b AL Temp [1 [T1 ngB]
-11.98 dBm
2.52548(0769 GHz
o Temp |2 [T1 ndB] "
-12.51 dBm
2.544614385 GHz | 1pe
-10 1 2
--20 Mrj
by ML
[Gre@ag VJWW¢J
308
-40
-50
[--60
-70
Center 2.535 GHz 6 MHz/ Span 60 MHz

24_APR.2022 09:20:07

LTE band 7, 20MHz Bandwidth,16QAM (-26dBc BW)

@

Date:

©Copyright. All rights reserved by CTTL.

*RBW 200 kHz
“VBW 1 MHz

Marker 1 [T1 ]
12.81 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.537211538 GHz
[F20 Offset I.4 dB A TLT —oo—dB|
1 BW 19.134615%385 MHz
v
10 P RN WPV AT WP PRSI Temp |1 [T1 nqEl
—14.54 dBm
2.52548(0769 GHz
o Temp |2 [T1 ndB] "
-12.70 dBm
2.54461%385 GHz | 1pe
- 2
10 1
wl W]
80rt AN o
308
-40
-50
[--60
-70
Center 2.535 GHz 6 MHz/ Span 60 MHz

24_APR.2022 09:20:47

Page 144 of 272




122260785-WMDO03

LTE band 12, 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1266.03 1290.06

707.5

LTE band 12, 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]

*VBW 100 kHz 17.93 dBm

Ref 20.5 dBm “Att 15 dB SWT 40 ms 707.980769231 MHz

20 Offset 0.3 dB J\"W/\'\Jj ndB [[T1] 26.00 dB

BW |1.266024641 MHz

L 10 W Temp |1 [T1 ndB]

-8.34 dBm

4 l 706.858974359 MHz
Temp |2 [T1 ndB]

/ T LVL
-7.80 dBm
#1 \%2 708.125000000 MHz | 1pr
l--10.
I--20 W‘JM s /’/ \M‘VM"’\,\/\W
| s pl ™
MM WW o

-40

f—-50

-60

f—-70

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 24_APR.2022 09:22:25

LTE band 12, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]

*VBW 100 kHz 16.47 dBm

Ref 20.5 dBm “Att 15 dB SWT 40 ms 707.812500000 MHz

20 Offset 0.3 dB - ndB [[T1] 26.00 dB

W BW |1.290064103 MHz
L 10 M Temp |1 [T1 ndB]

-9.64 dBm

4 / \ 706.858974359 MHz
Temp |2 [T1 ndB] .
~9.91 asm|""

7!

@

-149038462 MHz| o

. ) \
/ L]

-40

f—-50

-60

f—-70

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 24_.APR.2022 09:23:06
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LTE band 12,

3MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

707.5

2916.67

2900.64

LTE band 12,

3MHz Bandwidth, QPSK (-26dBc BW)

*RBW 30 kHz

Marker 1 [T1 ]

“VBW 100 kHz 16.58 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 707.852564103 MHz
20 Offset 0.3 dB v ndB [[T1] 26.00 dB
,M A BW 2.916666667 MHz
L 10 / Mﬂ\ Temp |1 [T1 ndB]
-9.24 dBm
4 I ’ 706.04166¢667 MHz
o Temp (2 [T1 ndB]
-9.44 dBm e
1 2 7Q08.958333333 MHz || 1pe

. | \
MNW 3DB

-40

f—-50

-60

f—-70

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 24_APR.2022 09:23:48

LTE band 12, 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.46 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 707.147435897 MHz
20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
M A BW |2.900641026 MHz
A
L 1o fLW’\W“\“‘J’ oty Temp |1 [T1 ndB] A ]
-11.83 dBm
4 706.04166¢667 MHz
Lo Temp [2 [T1 ndB] o
-1¢.76 dBmf
N > 708.9423071692 MHz|[1pe
(—-10- [ \
o W W
-30 M\"LM
% 3DB
-40
|--50.
-60
|--70.
Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 24_APR.2022 09:24:28
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LTE band 12, 5MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

707.5

QPSK

16QAM

4927.88

4903.85

LTE band 12, 5SMHz Bandwidth, QPSK (-26dBc BW)

@

Ref 20.5 dBm ~ ATt

15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Marker 1 [T1 ]
15.17
709.567307692

dBm
MHz

20 Offset 0.3 dB

1
v

MWW

ndB [[T1]  26.00
BW |4.927884615
Temp [1 [T1 ngB]

dB
MHz

I-10
-11.59 dBm

4 705.024034462 MHz

Temp |2 [T1 ndB]

o
‘V(l
--10

|
!

-12.15
709.951923077

dBm
MHz

|

|

V\‘

M,

-40

f—-50

-60

f—-70

Center 707.5 MHz

Date: 24_APR.2022 09:25:10

1.5 MHz/

Span 15

LTE band 12, 5MHz Bandwidth, 16QAM (-26dBc BW)

@

Ref 20.5 dBm ~ ATt

15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Marker 1 [T1 ]
14.22
706.129807692

dBm
MHz

20 Offset 0.3 dB

1

ndB [[T1]  26.00

dB

BW 4.903846154 MHz
| Mmu“‘"“u‘“‘"‘“““"“w\\ Temp |1 [T1 ndB]1
-13.77 dBm
1 PK] 705.048076§923 MHz
Lo Temp [2 [T1 ndB]
LvL
-12.35 dBm

©

951923077 MHz | p

L _10 ’)1 Lz !
] :

-40

f—-50

-60

f—-70

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 24_.APR.2022 09:25:50
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LTE band 12, 10MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

707.5

QPSK 16QAM

9615.38 9663.46

LTE band 12, 10MHz Bandwidth, QPSK (-26dBc BW)

Ref 20.5 dBm ~ ATt

15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marker 1 [T1 ]
15.89

710.769230769

dBm
MHz

20 Offset 0.3 dB

T

WWLN—'\'M

.00 dB

ndB [[T1] 2
W MHz

BW [9.615384615
Temp [1 [T1 ngB]

—10 (
-0

-8§.50
702.6923071692
Temp (2 [T1 ndB]

dBm
MHz

-§.09
712.307692308

dBm

MHZ | tpE

--10 /.J
--20

M"\Wml .
WY

-40

f—-50

-60

f—-70

Center 707.5 MHz

Date: 24_APR.2022 09:26:32

LTE band 12,

Ref 20.5 dBm ~ ATt

3 MHz/

15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Span 30

10MHz Bandwidth, 16QAM (-26dBc BW)

Marker 1 [T1 ]
15.07

710.625000000

dBm
MHz

20 Offset 0.3 dB

e T

-00
538

dB

ndB [[T1] 2
W MHz

BW |9.663461
Temp |1 [T1 n

=
69230
[T1 n

dBm
7! MHz

Temp (2

Ny

—10 ,
-0

-11.
3557692

dBm

712 MHZ (| 1o

I--10; ’)
f—=20:

-40

Mw%

f—-50

-60

f—-70

Center 707.5 MHz

Date: 24_.APR.2022 09:27:12
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3 M

Hz/

Span 30 MHz
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122260785-WMDO03

LTE band 13, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4855.77 4903.85

782.0

LTE band 13, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]

“VBW 200 kHz 15.12 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 783.153846154 MHz

20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB

0\ vn BW 4.855769231 MHz

10 Temp |1 [T1 ndB]

-131.76 dBm

4 779.572114385 MHz
Temp |2 [T1 ndB]

LvL
-11.01 dBm
. > 784 .427884615 MHz | 1pe
(—-10- f \
--20 j

Ll\l’\hml‘}lﬂ,lv o hA)

| 4

-40

f—-50

-60

f—-70

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 24_APR.2022 09:27:56

LTE band 13, 5MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 14.17 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 780.629807692 MHz

20 Offset 0.3 dB

1
v
FITONPY
| 10 /l""‘J“‘M"""‘"““" ) Temp [1 [T1 ndB]
1

ndB [[T1] 26.00 dB

BW 4.903846154 MHz

-11.54 dBm

4 779.54807¢923 MHz
Temp |2 [T1 ndB]}

Lo LvL
-12.00 dBm
764.451923077 MHz | 1pe
(—-10- ) Iz
B \»h

-40

f—-50

-60

f—-70

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 24_.APR.2022 09:28:36
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122260785-WMDO03

LTE band 13, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9663.46 9615.38

782.0

LTE band 13, 10MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.02 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 785.557692308 MHz
20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
W

9.663461538 MHz

BW
W W Temp |1 [T1 ndB]

l-10
, g -11.61 dBm

4 777.14423(9769 MHz
Temp |2 [T1 ndB]

-0 LVL
-9.73 dBm
N 2 766807694308 MHz || 1pr

. | m
J N

-40

f—-50

-60

f—-70

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 24_APR.2022 09:29:18

LTE band 13, 10MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.70 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 785.125000000 MHz
20 Offset 0.3 dB b ndB [[T1] 26.00 dB

14 B! 9.615384615 MHz

,J\)'M'WV‘WWW Temp |1 [T1 ndB]

l-10
[ ‘ -11.06 dBm

1 PK] 777 .192307692 MHz
Lo Temp [2 [T1 ndB] o
-10.09 dBm
N > 786807692308 MHZ | 1pr

j |

f—-50

-60

f—-70

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 24_APR.2022 09:29:58
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122260785-WMDO03

LTE band 25, 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1290.06 1290.06

1882.5

LTE band 25, 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.95 dBm

Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.882027244 GHz

[[20” Offset 0.8 dB T ndB [[TL1] N B
X AL M BW |1.290064103 MHz
Temp |1 [T1 ndB]

10 -9.98 dBm
4 1.881858974 GHz
° Temp |2 [T1 ndB]

-10.46 dBm
i T2 1.883149038 GHz| 1pr

Vi

WU u%w 30B

-70

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 23.APR.2022 13:10:46

LTE band 25, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.29 dBm

Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.882163462 GHz

[[20” Offset 0.8 dB 1 ndB [[TL1] N dB
BW |1.290064103 MHz
M Temp |1 [T1 ndB]

10 -10.96 dBm
4 1.881850962 GHz
° Temp |2 [T1 ndB]

-10.06 dBm
(=10
Wiad Py

=1
N
=

883141026 GHz | 1pe

-70

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 23.APR.2022 13:11:26
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122260785-WMDO03

LTE band 25, 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2900.64 2916.67

1882.5

LTE band 25, 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.06 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.881330128 GHz
[[20” Offset 0.g dB 1 nas [T1] B B
M BW [2.900641026 MHz
oy Temp [1 [T1 ndB]
10 -11.50 dBm
4 1.881041667 GHz
=l o Temp |2 [T1 ndB]
LvL
-11.50 dBm
1.883942308 GHz|[1pr
L 10 1 2
-20

WWLIL‘AW W\/‘\L e

-50

[—=60:

-70

Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 23.APR.2022 13:12:07

LTE band 25, 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 13.58 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.881522436 GHz
[[20” Offset 0.g dB L nas [T1] ~00 dB
= BW |2.91666¢667 MHz
TRV Temp |1 [T1 ndB]
10 -11.89 dBm
4 1.881025641 GHz
=l o Temp |2 [T1 ndB]
LvL
-11.68 dBm

1.883942308 GHz||1pe

-50

R

[—=60:

-70

Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 23.APR.2022 13:12:47
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122260785-WMDO03

LTE band 25, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4855.77 4903.85

1882.5

LTE band 25, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 14.46 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.881730769 GHz
[[20” Offset 0.8 dB 1 ndB [[TL1] N B
v BW |4.855769231 MHz
" LA Temp |1 [T1 ndB]
-11.99 dBm
4 1.880072115 GHz
=l o Temp |2 [T1 ndB] .
-11.38 dBm
1.884927885 GHz | 1pe
1 2
[—-10-
-20
R S o Polibphan, ) —
3DB
I--40;
-50
I--60:
-70
Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 23.APR.2022 13:13:29

LTE band 25, 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.02 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.880528846 GHz
[[20” Offset 0.8 dB ndB [[TL1] N dB
1 BW |4.90384¢154 MHz
v
10 (WL AN Temp |1 [T1 ndB]
-12.65 dBm
4 1.880048077 GHz
=l o Temp |2 [T1 ndB] .
-13.15 dBm
1.884951923 GHz || 1pe
-10- 1 T2
-20
L oo el LA
PRGN
3DB
I--40.
-50
I--60:
-70
Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 23.APR.2022 13:14:08
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LTE band 25, 10MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

1882.5

9711.54

9615.38

LTE band 25, 10MHz Bandwidth, QPSK (-26dBc BW)

*RBW 100 kHz
*VBW 300 kHz

Marker 1

11
14.83 dBm

TDF

Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.886442308 GHz
[[20” Offset 0.8 dB 1 ndB [[T1] B B
Y BW [|9.711534462 MHz
© oo-Fany] Temp |1 [T1 ndB]
-11.18 dBm
4 1.877644231 GHz
VIEW|
° Temp [2 [T1 ndB]
-1¢.46 dBm
. o 1.887355769 GHz
[—-10-
-20
WMMMM M%Mmﬂum
I--40;
-50
I--60:
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 23.APR.2022 13:14:50

LTE band 25, 10MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 100 kHz
*VBW 300 kHz

Marker 1

11
13.73 dBm

TDF

Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.886346154 GHz
[[20” Offset 0.8 dB . ndB [[TL1] N dB
BW |9.615384615 MHz
10 | ey Y Temp |1 [T1 ndB]
-11.48 dBm
4 1.877692308 GHz
VIEW|
o Temp |2 [T1 ndB]
-9.78 dBm
. 2 1.887307692 GHz
[—-10-
-20
Mgl M}J‘W W%M%VJWA.“LL
I--40
-50
I--60
-70

Center 1.8825 GHz 3 MHz/

Date: 23.APR.2022 13:15:30
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122260785-WMDO03

LTE band 25, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14639.42 14567.31

1882.5

LTE band 25, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.92 dBm

Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.886754808 GHz

[[20” Offset 0.8 dB ndB [[TL1] N B
S A AN BW 14.639423077 MHz
Temp |1 [T1 ndB]

10 -10.23 dBm
4 1.875216346 GHz
Temp |2 [T1 ndB]

-13.03 dBm
1 5 1.889855769 GHz| 1pr

o}

o) ||

-50

[—=60:

-70

Center 1.8825 GHz 4.5 MHz/ Span 45 MHz

Date: 23.APR.2022 13:16:11

LTE band 25, 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.25 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.884302885 GHz
[[20” Offset 0.g dB T nas [T1] ~00 dB
1 BW 14.567307692 MHz
Temp |1 [T1 ndB]
10 -1¢.25 dBm

875216346 GHz

Temp |2 [T1 ndB]
-9.98 dBm

889783654 GHz || 1o

=
o
=|=
™

o}

=
N
=

-50

[—=60:

-70

Center 1.8825 GHz 4.5 MHz/ Span 45 MHz

Date: 23.APR.2022 13:16:51
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122260785-WMDO03

LTE band 25, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19230.77 19038.46

1882.5

LTE band 25, 20MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.62 dBm

Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.884134615 GHz

[[20” Offset 0.8 dB T ndB [[TL1] N B
I BW 19.230769231 MHz
Temp |1 [T1 ndB]

10 -131.42 dBm
4 1.872884615 GHz
Temp |2 [T1 ndB]
-10.87 dBm
1.892115385 GHz | 1pr

o}

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 6 MHz/ Span 60 MHz

Date: 23.APR.2022 13:17:33

LTE band 25, 20MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 14.61 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.884615385 GHz
[[20” Offset 0.g dB 1 nas [T1] ~00 dB
BW 19.038461538 MHz
iﬁf\L«M Temp |1 [T1 ndB]
10 -124.13 dBm

872980769 GHz

Temp |2 [T1 ndB]
-109.32 dBm

892019231 GHz | 1o

=
o
=|=
™

o}

N
=

— MMWWM'}" \WM'MMWM‘L

-50

[—=60:

-70

Center 1.8825 GHz 6 MHz/ Span 60 MHz

Date: 23.APR.2022 13:18:12

©Copyright. All rights reserved by CTTL. Page 156 of 272



LTE band 26(814MHz~824MHz), 1.4MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

819.0

QPSK

16QAM

1282.05

1314.10

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, QPSK (-26dBc BW)

@

HE
m| o

Date:

Ref 20.5 dBm

“Att 15 dB

*RBW 20 kHz
*VBW 100 kHz
SWT 40 ms

Marker 1

[r1 1
16.71 dBm
818.839743590 MHz

20 Offset 0.3 dB v ndB [[T1] 26.00 dB
/.W\AMMMMN BW |1.282051282 MHz
L 10 Temp |1 [T1 ndB]
-§.88 dBm
818.350961538 MHz
o Temp |2 [T1 ndB]
-9.22 dBm
1 T2 819.633012821 MHz
(—-10- /d \
= o Wi
WA Mm M
-40
f—-50
-60
f—-70

Center 819 MHz

24_APR.2022 09:39:11

500 kHz/

Span 5 MHz

TDF

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 16QAM (-26dBc BW)

@

<[~
m| o

Date:

Ref 20.5 dBm

“Att 15 dB

*RBW 20 kHz
*VBW 100 kHz
SWT 40 ms

Marker 1

[r1 1
16.01 dBm
818.719551282 MHz

20 Offset 0.3 dB ¢ ndB [[T1] 26.00 dB
MM BW 1.314104564 MHz
L 10 Temp |1 [T1 ndB]
-10.52 dBm
818.334935897 MHz
Lo Temp |2 [T1 ndB]}
-10.12 dBm
A T2 819.649038462 MHz
(—-10- / \
I--20 L(“"Vu m\“q
-40
f—-50
-60
f—-70

Center 819 MHz

24_APR.2022 09:39:52

500 kHz/

©Copyright. All rights reserved by CTTL.

Span 5 MHz

TDF
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LTE band 26(814MHz~824MHz), 3MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

819.0

QPSK

16QAM

2916.67

2900.64

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, QPSK (-26dBc BW)

@

HE
m| o

Date:

*RBW 30 kHz
*VBW 100 kHz

Marker 1

11
15.48 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 817.830128205 MHz
20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
WW BW [2.916666667 MHz
L 1o Vg Temp |1 [T1 ndB]
~1¢-.52 dBm
817.541664667 MHz
Lo Temp |2 [T1 ndB]
-10.65 dBm
" o 820.458333333 MHz
(~-10. { &
[ JW'J qud\
W“M %u“‘*;m
-40
|--s0.
-60
I--70

Center 819 MHz

24_APR.2022 09:40:34

1 MHz/

Span 10 MHz

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 16QAM (-26dBc BW)

@

<[~
m| o

Date:

Ref 20.5 dBm

“Att 15 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marker 1

[r1 1
13.94 dBm
818.022435897 MHz

20 Offset 0.3 dB b ndB [[T1] 26.00 dB
BW 2.900641026 MHz
| 10 WL'VWWWWM Temp |1 [T1 ndBJ
-9.84 dBm
817 .541666667 MHz
Lo Temp |2 [T1 ndB]}
-12.52 dBm
1 820.442307692 MHz
(~-10. ) K
W (™
-40
f—-50-
-60
(~-70-

Center 819 MHz

24_APR.2022 09:41:14

1 MHz/

©Copyright. All rights reserved by CTTL.

Span 10 MHz
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122260785-WMDO03

LTE band 26(814MHz~824MHz), 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4879.81 4879.81

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 14.76 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 817.509615385 MHz

819.0

20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
M BW 4.879807692 MHz
o A
" /*wlw\u\u\,\; J,,\p\,\ temp |1 [T1 ndel
-11.67 dBm
816.572115385 MHz
o Temp |2 [T1 ndB]

LvL
-12.89 dBm
. 831.451923077 MHz [ 1pp
(—-10- Z ﬁ
--20

m WN““WMN \‘\NWMMW ]

HE
m| o

-60

f—-70

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 24_APR.2022 09:41:56

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.89 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 817.653846154 MHz
20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
BW 4.879807692 MHz
AU
|10 r’*’“‘LMM fabe Temp |1 [T1 ndB]
-11.93 dBm
816.54807¢923 MHz
VIEW| Lo Temp |2 [T1 ndB]}
LvL
-12.01 dBm
821.427884615 MHz )
1 > TDF

-

-40

f—-50

-60

f—-70

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 24_.APR.2022 09:42:37
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LTE band 26(814MHz~824MHz), 10MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

819

.0

QPSK

16QAM

9759.62

9711.54

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, QPSK (-26dBc BW)

@

HE
m| o

Date:

*RBW 100 kHz
*VBW 300 kHz

Marker 1

11
14.89 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 814.673076923 MHz
20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
BW 9.759615385 MHz
L 10 { A AR A Temp |1 [T1 ndB]
-131.21 dBm
814.096153846 MHz
o Temp |2 [T1 ndB]
-12.89 dBm
1 823.855769231 MHz
(—-10- ] i
o W
S wyw v MNWMHJ'\N\ML
-40
f—-50
-60
f—-70

Center 819 MHz

24_APR.2022 09:43:19

3 MHz/

Span 30 MHz

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 16QAM (-26dBc BW)

@

<[~
m| o

Date:

Ref 20.5 dBm

“Att 15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marker 1

[r1 1
13.85 dBm
817.221153846 MHz

20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
BW 9.711538462 MHz
| WWMWW Temp |1 [T1 ndB]
-13.29 dBm
[ ‘ 814.14423(0769 MHz
Lo Temp |2 [T1 ndB]}
-12.50 dBm
j \7 823.855769231 MHz
10 1
[ K

R g s/ 1
-40

f—-50

mu”“‘“’“"%&u

-60

f—-70

Center 819 MHz

24_APR.2022 09:44:00

3 MHz/

©Copyright. All rights reserved by CTTL.

Span 30 MHz
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LTE band 26(824MHz~849MHz), 1.4MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

836.5

QPSK

16QAM

1290.06

1290.06

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, QPSK (-26dBc BW)

@

HE
m| o

Date:

Ref 20.5 dBm

“Att 15 dB

*RBW 20 kHz
*VBW 100 kHz
SWT 40 ms

Marker 1

[r1 1
15.85 dBm
836.027243590 MHz

20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
A~ MrhyM BW 1.290064103 MHz
10 Temp |1 [T1 ndB]
-10.41 dBm
835.858974359 MHz
o Temp |2 [T1 ndB]
-10.23 dBm
1 T2 837.149034462 MHz
(—-10- / \
[ NJ\M/ Wy
W" M WUW\‘MW :
-40
f—-50
-60
f—-70

Center 836.5 MHz

24_APR.2022 09:30:42

500 kHz/

Span 5 MHz

TDF

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 16QAM (-26dBc BW)

@

<[~
m| o

Date:

Ref 20.5 dBm

“Att 15 dB

*RBW 20 kHz
*VBW 100 kHz
SWT 40 ms

Marker 1

[r1 1
15.09 dBm
836.315705128 MHz

20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
MU"M BW |1.290064103 MHz
L 10 Temp |1 [T1 ngB]
-109.36 dBm
835.858974359 MHz
Lo Temp |2 [T1 ndB]
-11.70 dBm
1 837.149038462 MHz
T2
(—-10- / \
--20

W

-40

f—-50

iy,

-60

f—-70

Center 836.5 MHz

24_APR.2022 09:31:23

500 kHz/

©Copyright. All rights reserved by CTTL.

Span 5 MHz

TDF
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122260785-WMDO03

LTE band 26(824MHz~849MHz), 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2932.69 2916.67

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.46 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 835.346153846 MHz

836.5

20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
v BW |2.932692308 MHz
10 /’M’\V‘“‘%W"W\ Temp |1 [T1 ngB]

\ ~12.55 dBm

835.025641026 MHz
Temp (2 [T1 ndB]

HE
m| o

o LVL
-11.91 dBm
847.958333333 MHz || pr

1

. | |
_ AWM/'WJM WW 1

f—-50

-60

f—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 24_APR.2022 09:32:05

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz 13.24 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 836.147435897 MHz

20 Offset 0.3 dB ndB [[T1] 26.00 dB

1 BW |2.916666667 MHz

| 10 AU, o A M Temp |1 [T1 ndB]

“12.47 dem

835.025641026 MHz
VIEW Temp |2 [T1 ndB]

-0

LvL
-13.60 dBm
837.942307692 MHZ | 1pr
l--10 jl i
WM o

-40

f—-50

-60

f—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 24_.APR.2022 09:32:45
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LTE band 26(824MHz~849MHz), 5SMHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK 16QAM

836.5

4855.77 4855.77

LTE band 26(824MHz~849MHz), 5SMHz Bandwidth, QPSK (-26dBc BW)

® *RBW 50 KkH.
*VBW 200 Kl

Ref 20.5 dBm “Att 15 dB SWT 10 ms

z
Hz

Marker 1 [T1 ]
14.27 dBm
835.730769231 MHz

20 Offset 0.3 dB 1

M&NMMM

ndB [[T1] 26.00 dB
BW |4.855769231 MHz
Temp |1 [T1 ndB]

HE
m| o

A | |

-14.52 dBm
834.048076§923 MHz
Temp (2 [T1 ndB]

J

-109.77 dBm
838.903846154 MHz (| 1pp

f—=30;

WM

| ‘;‘.MA!"’ WW[
AT

-40

f—-50

-60

f—-70

Center 836.5 MHz 1.5 MHz/

Date: 24_APR.2022 09:33:27

Span 15 MHz

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 50 kH.
*VBW 200 Kl

Ref 20.5 dBm “Att 15 dB SWT 10 ms

z
Hz

Marker 1 [T1 ]
13.34 dBm
835.153846154 MHz

20 Offset 0.3 dB N

ndB [[T1] 26.00 dB
BW 4.855769231 MHz
Temp |1 [T1 ndB]

|10 A A A

<[~
m| o
—

-12.28 dBm
834.072115385 MHz
Temp (2 [T1 ndB}

Lo J
l-10 1

-12.42 dBm
838.927884615 MHz [ 1pp

Mokl

-40
=50
-60
f~=70
Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 24_.APR.2022 09:34:07

©Copyright. All rights reserved by CTTL.
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LTE band 26(824MHz~849MHz), 10MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

836.5

QPSK

16QAM

9663.46

9663.46

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, QPSK (-26dBc BW)

@

HE
m| o

Date:

*RBW 100 kHz
*VBW 300 kHz

Marker 1

11
13.97 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 832.221153846 MHz
20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
BW 9.663461538 MHz
L 1o ;"“WW\W‘V“’WW‘“M Temp |1 [T1 ndB]
-12.82 dBm
831.644230769 MHz
o Temp |2 [T1 ndB]
-12.64 dBm
841.307692308 MHz
I--10. f1 ﬁ
o M/ \M
L " mrtJUMMMbhjdfmp kﬁu”‘““*uhnn
RRw gininy
-40
f—-50
-60
f—-70

Center 836.5 MHz

24_APR.2022 09:34:50

3 MHz/

Span 30 MHz

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 16QAM (-26dBc BW)

@

<[~
m| o

Date:

*RBW 100 kHz
*VBW 300 kHz

Marker 1

11
13.33 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 836.644230769 MHz
20 Offset 0.3 dB ndB [[T1] 26.00 dB
£ BW |9.663461538 MHz
L 10 A A g Ao o Temp [1 [T1 ndB]
-11.83 dBm
831.692301692 MHz
Lo Temp [2 [T1 ndB]
LvL
-12.14 dBm
841.355769231 MHz| 1p
1 > TDF
--10: ] Y
B /\J/ \Wh
3DB
-40
|--50.
-60
|--70.
Center 836.5 MHz 3 MHz/ Span 30 MHz

24_APR.2022 09:35:30
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122260785-WMDO03

LTE band 26(824MHz~849MHz), 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14711.54 14567.31

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, QPSK (-26dBc BW)

836.5

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.72 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 832.677884615 MHz
20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
WW BW 14.711538462 MHz
M‘\M\ Temp |1 [T1 ndB]

-10.93 dBm
849.216346¢154 MHz
Temp (2 [T1 ndB]

o S LVL
-1¢.81 dBm
" > 843.927884615 MHz|[1pr
f—=10; S

HE
m| o
T
N
5]
—

| 20 M} 5
L/ M W’“‘““W«‘N

]
3DB
-40
f~-50.
-60
f~=70
Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 24_APR.2022 09:37:08

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]

“VBW 1 MHz 14.91 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 832.461538462 MHz

20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB

BW 14.567307692 MHz
| 10 MWW Temp |1 [T1 ndB]1

~1d-41 dBm

/ \ 849.216346154 MHz
VIEW| Lo Temp |2 [T1 ndB]} ,
~9.78 aBm| """
1 2 843.783653846 MHz || pr

|10 / \
L 2 m

-40

f—-50

-60

f—-70

Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 24_.APR.2022 09:37:48
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122260785-WMDO03

LTE band 41, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4831.73 4831.73

2593.0

LTE band 41, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 12.43 dBm

Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.591750000 GHz

[F20 Offset I.4 dB TMaB [ TLT —oo—ds|
1 BW |4.83173Q769 MHz
¥

1o Arohpgranly e Temp |1 [T1 nqdB]

| MR -13.61 dBm

K] 2.590572115 GHz

Temp |2 [T1 ndB]

-11.65 dBm

2.595403846 GHz | 1pr

-10 1

o \MMWM

-50

Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 23.APR.2022 14:01:39

LTE band 41, 5MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 11.45 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.592062500 GHz
[F20 Offset I.4 dB A TLT —oo—dB|
1 BW |4.83173(0769 MHz
L0 I (T Temp |1 [T1 ndB]
b M —1%.93 dBm
4 2.590574115 GHz
VAN o Temp |2 [T1 ndB] .
-13.41 dBm
2.595403846 GHz|[1pe
-10 2
1
N AW WWM, At ﬁ
3DB
-40
-50
I--60:
-70
Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 23.APR.2022 14:02:19
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122260785-WMDO03

LTE band 41, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9615.38 9567.31

2593.0

LTE band 41, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 13.29 dBm

Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.596701923 GHz

[F20 Offset I.4 dB TMaB [ TLT —oo—ds|
E BW |9.615384615 MHz
|10 A M p ALy ..Jluv.. Temp |1 [T1 ndB]
~14.03 dBm
K] 2.588192308 GHz
Temp |2 [T1 ndB1
-11.25 dBm
2.5978071692 GHz | 1pr

-10 1

-50

Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 23.APR.2022 14:03:00

LTE band 41, 10MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 12.77 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.590115385 GHz
[F20 Offset I.4 dB A TLT —oo—dB|
1 BW |9.567307692 MHz
| 10 A oo A Al Temp |1 [T1 nde]
Lalka B S0 e i —13.10 dBm
4 R 2.588192308 GHz
NIEW o Temp |2 [T1 ndB] .
-13.09 dBm
2.597759615 GHz | 1pr
-10 1 2
l_20. s M\ﬁ
0B
-40
-50
I--60
-70
Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 23.APR.2022 14:03:40
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LTE band 41, 15MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

2593.0

QPSK 16QAM

14639.42 14711.54

LTE band 41, 15MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 200 kHz

“VBW 1 MHz

Marker 1 [T1 ]
15.21 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.589610577 GHz
[F20 Offset I.4 dB T TMaB [ TLT —oo—ds|
v BW 14.639423077 MHz
/WJW‘M\AJ\N\LJMMJ‘A\ Temp |1 [T1 ndB]
e —11.94 dBm
4 2.58571¢346 GHz
NIEW Temp |2 [T1 ndB]
[0} LvL
-1¢.64 dBm
5 2.600355769 GHZ | 1pe
-10 1
| _20 [ | h hlm )
.UMMWMW T
3DB
-40
-50
I--60
-70

Center 2.593 GHz

Date: 23.APR.2022 14:04:21

4.5 MHz/

Span 45 MHz

LTE band 41, 15MHz Bandwidth,16QAM (-26dBc BW)

@

*RBW 200 kHz

“VBW 1 MHz

Marker 1 [T1 ]
13.73 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.588817308 GHz
[F20 Offset I.4 dB A TLT —oo—dB|
1 BW 14.71153§462 MHz
NI oty Temp |1 [T1 ngB]
10
—14.25 dBm
4 2.585644231 GHz
MET Temp |2 [T1 ngB]
o . LVL
-11.73 dBm
2.600354769 GHz|[1pe
10 1 T2
;MMW ” ”
l
3DB
-40
-50
I--60:
-70

Center 2.593 GHz

Date: 23.APR.2022 14:05:01

©Copyright. All rights reserved by CTTL.
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122260785-WMDO03

LTE band 41, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19134.62 19230.77

2593.0

LTE band 41, 20MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 14.17 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.594730769 GHz

[F20 OFfset 1.4 dB T i TaB— T LT —oo B |
BW 19.134615385 MHz
P‘M"’W\/\WW Temp |1 [T1 ndB]
e —1Z.88 dBm
K] 2.583384615 GHz
° Temp |2 [T1 ndB1

-10.13 dBm
2.602519231 GHz | 1pe

N

Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 23.APR.2022 14:05:42

LTE band 41, 20MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 13.11 dBm
Ref 21.2 dBm *Att 15 dB SWT 5 ms 2.595115385 GHz
[F20 Offset I.4 dB A TLT —oo—dB|
1 BW 19.230769231 MHz
|0 WA s i g pl Temp 1 [T1 ndB]
A -§.76 dBm
4 2.583384615 GHz
VIEW Temp |2 [T1 ndB1
o . LvL
-13.78 dBm
1 2.60261%385 GHz | 1pe
-10 >
W,,,,HWMU iy,
il AL,
308
-40
-50
[--60
-70
Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 23.APR.2022 14:06:22
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122260785-WMDO03

LTE band 66, 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1282.05 1298.08

1745.0

LTE band 66, 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 15.47 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.744519231 GHz
[[20” Offset 0.8 dB T ndB [[TL1] N B
3
BW |1.282051282 MHz
A
10 Temp |1 [T1 ndB]
-11.02 dBm
1 PK 1.744358974 GHz
MET Temp |2 [T1 ngB]
o : LVL
-1¢.32 dBm
A o 1.745641026 GHz || 1pe
—-10:
-20

=

-50

[—=60:

-70

Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 23.APR.2022 13:18:55

LTE band 66, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.89 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.745312500 GHz
[[20” Offset 0.8 dB 1 ndB [[T1] B dB
v BW |1.29807¢923 MHz
© Mool Temp |1 [T1 ndB]
-11.66 dBm
4 1.744350962 GHz
NIEW Temp |2 [T1 ndB]
o - LVL
-11.39 dBm
1.745649038 GHz | 1p
1 T2 TDF
[—-10-
-20
gt ) -
M\/\M MMWM/ DB
I--40.
-50
I--60:
-70
Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 23.APR.2022 13:19:35
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122260785-WMDO03

LTE band 66, 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2900.64 2900.64

1745.0

LTE band 66, 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.49 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.745576923 GHz
[[20” Offset 0.8 dB 1 ndB [[TL1] N B
v BW |2.900641026 MHz
10 WM\/\.,* Temp |1 [T1 ndB]
-12.30 dBm
4 1.743541667 GHz
=l o Temp |2 [T1 ndB] .
-12.15 dBm
1.746442308 GHz || 1pe
| _10 1 2
-20

| ly

I--40;

-50

[—=60:

-70

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 23.APR.2022 13:20:16

LTE band 66, 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 13.20 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.744022436 GHz
[[20” Offset 0.8 dB ndB [[TL1] N dB
g BW |2.900641026 MHz
Temp 1 [T1 ndB [ A
10 IRV NS PlL L 1
-1¢.87 dBm

743541667 GHz
Temp |2 [T1 ndB]
-13.20 dBm
. 746442308 GHz| 1o
10 2

=

o

=|=
™

o}

=

| s ll | | M
W{AIMWM‘JWM“ J\J‘Jﬂfwmm o

-70

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 23.APR.2022 13:20:56
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122260785-WMDO03

LTE band 66, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4855.77 4855.77

1745.0

LTE band 66, 5SMHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.46 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.743605769 GHz
[[20” Offset 0.8 dB N ndB [[TL1] N B
v BW |4.855769231 MHz
0 A AN ] Temp |1 [T1 ndB]
-13.80 dBm
4 1.742572115 GHz
VIEW Temp |2 [T1 ndB]
o : LVL
-11.43 dBm
S 1.747427885 GHz | 1pe
--10 “+
-20
g T b i
Mi\,rw 308
I--40;
-50
I--60:
-70
Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 23.APR.2022 13:21:38

LTE band 66, 5SMHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 12.72 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.743293269 GHz
[[20” Offset 0.8 dB ndB [[TL1] N dB
1 BW |4.855769231 MHz
Temp 1 [T1 ndB [ A
10 AN P C 1
-14.45 dBm
4 1.742572115 GHz
NIEW Temp |2 [T1 ndB]
o : LVL
-13.57 dBm
1.747427885 GHz | 1pe
[—-10- T
-20
s R N A
MWW DB
I--40.
-50
I--60:
-70
Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 23.APR.2022 13:22:17
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LTE band 66, 10MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

1745.0

9711.54

9615.38

LTE band 66, 10MHz Bandwidth, QPSK (-26dBc BW)

*RBW 100 kHz
*VBW 300 kHz

Marker 1

11
13.73 dBm

Ref 20.8 dBm *Att 15 dB SWT 15 ms 1.741778846 GHz
[[20” Offset 0.8 dB 4 ndB [[TL1] N B
BW [9.711538462 MHz
" kg Temp [1 [T1 nde]
-13.25 dBm
4 1.740144231 GHz
NIEW Temp |2 [T1 ndB]
o LVL
-11.83 dBm
1.749855769 GHz | 1p
[r2
--10
-20
30 Y JM.I NI "
NI ATy
3DB
--40
-50
--60
-70
Center 1.745 GHz 3 MHz/ Span 30 MHz
Date: 23.APR.2022 13:22:59

LTE band 66, 10MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 100 kHz
*VBW 300 kHz

Marker 1

11
13.26 dBm

Ref 20.8 dBm *Att 15 dB SWT 15 ms 1.748173077 GHz
[[20” Offset 0.8 dB ndB [[TL1] N dB
o BW |9.615384615 MHz
Temp 1 [T1 ndB A
o Pl plrTndel |wm
-12.70 dBm
4 1.740192308 GHz
NIEW Temp |2 [T1 ndB]
o LVL
-12.61 dBm
1.749807692 GHz | 1p
l_10 1
-20
f—zuwnqu‘ bl MJ 4 IW\, I
3DB
[--40
-50
--60
-70
Center 1.745 GHz 3 MHz/ Span 30 MHz
Date: 23.APR.2022 13:23:39
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LTE band 66, 15MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

1745.0

14711.54

14567.31

LTE band 66, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.43 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.743125000 GHz
[[20” Offset 0.8 dB T ndB [[TL1] N B
v
BW 14.71153§462 MHz
10 Temp |1 [T1 ndB]
-11.76 dBm
4 1.737644231 GHz
VAN Temp |2 [T1 ndB]
o - LVL
-1¢.90 dBm
. > 1.752355769 GHz | 1pe
[—-10-
-20 “\J \“V
MMNMJN'M U Mgy
[y
3DB
I--40;
-50
I--60:
-70
Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 23.APR.2022 13:24:20

LTE band 66, 15MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.83 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.740889423 GHz
[[20” Offset 0.8 dB 1 ndB [[T1] B dB
v BW 14.567307692 MHz
" LN s 4 Temp |1 [T1 ndB]
-11.07 dBm
4 1.737716346 GHz
NIEW Temp |2 [T1 ndB]
o - LVL
-1¢.25 dBm
N 5 1.752283654 GHz | 1pe
[—-10-
-20 1/“/
MJWWM I i d A4 WNSAN
O Y-
3DB
I--40.
-50
I--60:
-70
Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 23.APR.2022 13:25:00
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122260785-WMDO03

LTE band 66, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19230.77 19230.77

1745.0

LTE band 66, 20MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.88 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.739038462 GHz
[[20” Offset 0.8 dB T ndB [[T1] B B
M BW 19.230769231 MHz
© it Temp |1 [T1 ndB]
-12.64 dBm
4 1.735384615 GHz
VIEV
° Temp [2 [T1 ndB] o
-1¢.90 dBmf
> 1.754615385 GHz | 1pe
10 1
-20
L 4 Whddtbs ot Ao
3DB
I--40;
-50
I--60:
-70
Center 1.745 GHz 6 MHz/ Span 60 MHz
Date: 23_APR.2022 13:25:42
LTE band 66, 20MHz Bandwidth, 16QAM (-26dBc BW)
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 13.88 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.737500000 GHz
[[20” Offset 0.8 dB 1 ndB [[TL1] N dB
v BW 19.230769231 MHz
10 A Mo Temp |1 [T1 ndB]
-14.23 dBm
4 1.735384615 GHz
VIEV
° Temp [2 [T1 ndB] o
-1¢.89 dBmf
> 1.754615385 GHz | 1pe
[--10- T
-20 V““\‘f
MW Mo, W

-50

[—=60:

-70

Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 23.APR.2022 13:26:22
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122260785-WMDO03

LTE band 71, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4855.77 4879.81

680.5

LTE band 71, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]

“VBW 200 kHz 13.98 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 678.576923077 MHz

20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB

BW 4.855769231 MHz
L 1o M“‘MM Temp |1 [T1 ndB]

-10.23 dBm

4 ( ‘ 678.0721154385 MHz
o Temp |2 [T1 ndB] v
“12.11 aem| "t
1 . 662.927884615 MHz | 1pp

. | i

Sl

[

T
)
4]
=]
k=

-40

f—-50

-60

f—-70

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 24_APR.2022 09:09:45

LTE band 71, 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.31 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 680.115384615 MHz
20 Offset 0.3 dB ndB [[T1] 26.00 dB
1 BW |4.879807692 MHz
| A AA—A A A oran Temp |1 [T1 ngB]
-13.74 dBm
4 678.04807¢923 MHz
Lo Temp |2 [T1 ndB] L
-12.03 dBmf
6§2.927884615 MHz | 1pe
(—-10- fl iz
I--20:
30 ”’\ﬁhﬂw{u
WWWM W”VW 0B
-40
|--50.
-60
|--70.
Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 24_.APR.2022 09:10:25
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LTE band 71,

10MHz (-26dBc)

122260785-WMDO03

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

680.5

9711.54

9759.62

LTE band 71,

Date:

LTE band 71,

Date:

10MHz Bandwidth, QPSK (-26dBc BW)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 14.84 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 676.461538462 MHz
20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
BW 9.711538462 MHz
10 NLWVJW Temp |1 [T1 ndB]
-12.47 dBm
675.644230769 MHz
o Temp |2 [T1 ndB]
-12.02 dBm
685.355769231 MHz
I--10. {1 iz
[—=20:
| _30 L u/ \w o
WWW AT
-40
f—-50
-60
l--70.
Center 680.5 MHz 3 MHz/ Span 30 MHz
24_APR.2022 09:11:07
10MHz Bandwidth, 16QAM (-26dBc BW)
“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 13.63 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 680.692307692 MHz
20 Offset 0.3 dB A ndB [[T1] 26.00 dB
v BW 9.759615385 MHz
10 Y e e Temp |1 [T1 ndB]
-12.11 dBm
675.644230769 MHz
Lo Temp |2 [T1 ndB]}
-13.21 dBm
685.403846154 MHz
--10. 1

30 me} \WMM\«A%

f—-50

-60

f—-70

Center 680.5 MHz 3 MHz/ Span 30

24_APR.2022 09:11:48

©Copyright. All rights reserved by CTTL.
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LTE band 71, 15MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

680.5

QPSK

16QAM

14639.42

14711.54

LTE band 71, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.64 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 686.413461538 MHz
20 Offset 0.3 dB v ndB [[T1] 26.00 dB
VPP BW 14.639423077 MHz
10 Temp [1 [T1 ngB]
-9.03 dBm
4 673.21634¢154 MHz
Lo Temp |2 [T1 ndB]
-1¢.61 dBm
1 2 667855769231 MHz
(—-10- [' \
--20 ’\J/ H\j\
| ooy A
M WA
-40
|--50.
-60
|--70.
Center 680.5 MHz 4.5 MHz/ Span 45 MHz
Date: 24_APR.2022 09:12:29
LTE band 71, 15MHz Bandwidth, 16QAM (-26dBc BW)
® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.20 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 686.197115385 MHz
20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB
Mot b BW 14.71153§462 MHz
10 W Temp [1 [T1 ngB]
-11.63 dBm
4 673.14423(0769 MHz
Lo Temp |2 [T1 ndB]
-11.48 dBm
667.855769231 MHz
1 2
(—-10- I K
u»J!' W
30 WWW w‘/‘l\w%
-40
|--50.
-60
|--70.

Center 680.5 MHz

Date: 24_APR.2022 09:13:10
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Span 45 MHz
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LTE band 71, 20MHz (-26dBc)

122260785-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

680.5

QPSK

16QAM

19134.62

19134.62

LTE band 71, 20MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 20.5 dBm ~ ATt

15 dB

*RBW 200 kHz
“VBW 1 MHz
SWT 5 ms

Marker 1 [T1 ]
15.59 dBm
676.557692308 MHz

20 Offset 0.3 dB

e o

ndB [[T1] 26.00 dB
BW 19.1346154385 MHz
Temp [1 [T1 ngB]

—10
-9.39 dBm
1 PK] 670.980769231 MHz
Temp [2 [T1 ndB]

o
il
--10

-10.43 dBm
690.115384615 MHz

) "

MMMWNwUMMud“,.”

-40

f—-50

-60

f—-70

Center 680.5 MHz

Date: 24_APR.2022 09:13:52

6 MHz/

Span 60 MHz

LTE band 71, 20MHz Bandwidth, 16QAM (-26dBc BW)

@

*RBW 200 kHz
“VBW 1 MHz

Marker 1 [T1 ]
14.21 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 675.307692308 MHz
20 Offset 0.3 dB 1 ndB [[T1] 26.00 dB

/\LWW\_M BW 19.134615385 MHz
| 10 WA Temp |1 [T1 ndB]1

-9.78 dBm
6710.980769231 MHz
Temp (2 [T1 ndB}

1
--10

-10.45 dBm
690.115384615 MHz

|
|

o]

-60

f—-70

Center 680.5 MHz

Date: 24_APR.2022 09:14:32

©Copyright. All rights reserved by CTTL.

6 M

Hz/

Span 60 MHz

TDF
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LTE CA Band 41C , 5MHz+20MHz (-26dBc)

122260785-WMDO03

Frequency (MHz)

Emission Bandwidth (-26dBc) (MHz)

QPSK

16QAM

2583.8

24.760

24.760

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

LTE CA Band 41C , 5MHz+20MHz Bandwidth, QPSK (-26dBc BW)

Marker 1 [T1 ]
17.43 dBm
2.584947115 GHz

30 et 1.2 dB nas [[T1] ~00 dB
BW 344.759615385 MHz
Lo } Temp 1 [T1 ndB]
vl -14.60 dBm
REK rmhﬂ 2.580620192 GHz
L0 A AA Ao AN Temp |2 [T1 ndB]
-11.98 dBm
2.605379808 GHz
-0

m—

Center 2.593 GHz

Date: 1.MAY.2022 08:11:57

®

Ref 31.2 dBm

7.5 MHz/

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Span 75 MHz

LTE CA Band 41C , 5MHz+20MHz Bandwidth, 16QAM (-26dBc BW)

Marker 1 [T1 ]
17.43 dBm

2.583865385 GHz

[ 30 et 1.2 dB naB [ T1] ~00 dB
BW 44.759615385 MHz
; Temp [1 [T1 ndB]
20 v —4 .24 dBm
HEEH] [}JM 2.580500000 GHz
Lo AAAMANAA ot Abaan Temp |2 [T1 ndB]
v -9.97 dBm
2.605259615 GHz
o
jl £
2
I--10-
I--20 M}M‘N II H'“ e
I--30-
I--40
I--50-
I--60

Center 2.593 GHz

Date: 1.MAY.2022 08:12:18

©Copyright. All rights reserved by CTTL.

7.5 MHz/

Span 75 MHz

LVL

TDF
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122260785-WMDO03

LTE CA Band 41C , 10MHz+15MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK

16QAM

2585.9

25.361

25.240

LTE CA Band 41C , 10MHz+15MHz Bandwidth, QPSK (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1

[t 1
15.61 dBm
2.583504808 GHz

30 et 1.2 dB naB [ T1] ~00 dB
BW 45.36057¢923 MHz
Temp |1 [T1 ndB] [ A ]
20 T ~13.06 dBm
1 PK] /,L~ 2.580379808 GHz
Lo | AN A Temp [2 [T1 ndB]
.14 asm| """
2.60574(385 GHz [ 1pr
Fo

|
—

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 08:13:09

LTE CA Band 41C , 10MHz+15MHz Bandwidth, 16QAM (-26dBc BW)

®

Ref 31.2 dBm

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
15.05 dBm

*Att 25 dB 2.585427885 GHz

[ 30 et 1.2 dB naB [ T1] ~00 dB
BW 45.240384615 MHz
Temp |1 [T1 ndB] [ A
20 L ~1¢-84 dBm
1 P hkkjﬁ 2.580259615 GHz
L1o [ww* PR AN, Temp |2 [T1 ndB] L
V -g.20 dBm
2.60550Q000 GHz| 1pe
o
2
1
I--10-
sl VL2 TR N
I--30-
I--40
I--50-
I--60

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 08:13:29
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122260785-WMDO03

LTE CA Band 41C , 10MHz+20MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

2583.6 20.712 30.144

LTE CA Band 41C , 10MHz+20MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]

“VBW 2 MHz 15.39 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.582038462 GHz

30 et 1.2 dB nas [[T1] ~00 dB

BW 49.71153§462 MHz

Temp |1 [T1 ndB]

2 T ~1{.26 dBm

1 PK )4 2.578288462 GHz
10 r—»«/\ﬁwwﬂw Temp [2 [T1 ndB]

LVL
-94.29 dBm
2.608009000 GHz || 1pr

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:14:52

LTE CA Band 41C , 10MHz+20MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 14.97 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.584201923 GHz
[ 30 et 1.2 dB naB [ T1] ~00 dB
BW 30.14423(Q769 MHz
Temp |1 [T1 ndB] [ A ]
720 I ~1¢.88 dBm
1 PK if 2.577711538 GHz
L 1o il s WS DY Temp [2 [T1 ndB] .
-11.95 dBm
( V \ 2.607855769 GHz| 1pe

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:15:13
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122260785-WMDO03

LTE CA Band 41C , 15MHz+10MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK

16QAM

2588.1

25.240

25.361

LTE CA Band 41C , 15MHz+10MHz Bandwidth, QPSK (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
15.36 dBm
2.599250000 GHz

30 et 1.7 dB naB [TLT 00 dB
BW 45.240384615 MHz
Temp |1 [T1 ndB]
20 1 —4.82 dBm
REK X 2.580500000 GHz
VIEW] Lo [QMAJW'\.WW\[\W v Temp |2 [T1 ndB] .
u -9.77 dBm
2.60574(385 GHz||1pr
o
—-10
{ j Lodp

T

Center 2.593 GHz

Date: 1.MAY.2022 08:16

:06

7.5 MHz/

Span 75 MHz

LTE CA Band 41C , 15MHz+10MHz Bandwidth, 16QAM (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
14.72 dBm

2.597326923 GHz

[ 30 et 1.2 dB naB [ T1] ~00 dB
BW 45.36057¢923 MHz
Temp |1 [T1 ndB] [ A
20 1 ~¢.05 dBm
1 PK A 2.580019231 GHz
. F L O i M Temp |2 [T1 ndB] "
U -§.97 dBm
2.605379808 GHz| 1pe
o
%L &2
I--10-
L ) { ‘WI
20 i i
MM“M 3DB
I--30-
I--40
I--50-
I--60

Center 2.593 GHz 7.5 MHz/

Date: 1.MAY.2022 08:16:26
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122260785-WMDO03

LTE CA Band 41C , 15MHz+15MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

2585.5 30.577 30.288

LTE CA Band 41C , 15MHz+15MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 14.42 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.582615385 GHz
30 et 1.4 dB naB [ TL] ~00 dB
BW 30.576923077 MHz
Temp |1 [T1 ndB]
2 i ~1{.51 dBm
1 PK Y 2.577711538 GHz
Lo WW WM Temp |2 [T1 ndB] o
-7-.49 dBm
2.608288462 GHz|1pr
-0
~-10 1
L_20 1 { 4
b i
~-30
~-40
~-50
~-60
Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:17:51

LTE CA Band 41C , 15MHz+15MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 13.95 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.581461538 GHz
30 et 1.2 dB nas [[T1] ~00 dB
BW 30.288461538 MHz
Temp |1 [T1 ndB]
2o N ~13.24 dem
1 P v 2.57785%769 GHz
Lo PRIy | A A, Temp |2 [T1 ndB]
-13.41 dBm e
2.608144231 GHz|1pe
-0

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:18:11
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122260785-WMDO03

LTE CA Band 41C , 15MHz+20MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

2583.3 34.832 34.832

LTE CA Band 41C , 15MHz+20MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]

“VBW 2 MHz 14.66 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.589129808 GHz

30 et 1.2 dB NGB [TL] 00 dB

BW 34.83173¢769 MHz
Temp |1 [T1 ndB]

2o T ~1¢.50 dBm

1 PK 2.57566§269 GHz
Lo MM LN R Fpy Temp [2 [T1 ndB] "

-10.46 dBm
2.610509000 GHz||1pe

L1
1 %

N

|
|
S

skl e I B
—-30:

—-40

=50

—=-60

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 1.MAY.2022 08:19:19

LTE CA Band 41C , 15MHz+20MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 1]
“VBW 2 MHz 13.86 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.579538462 GHz
30 et 1.4 dB naB [ TL] ~00 dB
BW 34.83173(¢769 MHz

Temp |1 [T1 ndB]
-13.45 dBm

1 P v 2.575500000 GHz

VIEW Lo ey A AN S TR (Y Temp |2 [T1 ndB]

s LVL
-12.51 dBm
2.610331731 GHz|1pp

I WMMMM %MWW w0

Ty Mo Lind
—-30:
—-40
=50
—=-60
Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 1.MAY.2022 08:19:39
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LTE CA Band 41C , 20MHz+5MHz (-26dBc)

122260785-WMDO03

Frequency (MHz)

Emission Bandwidth (-26dBc) (MHz)

QPSK

16QAM

2590.5

24.760

24.399

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz

LTE CA Band 41C , 20MHz+5MHz Bandwidth, QPSK (-26dBc BW)

Marker 1 [T1 ]
16.85 dBm

SWT 2.5 ms 2.603336538 GHz

30 et 1.7 dB naB [TLT 00 dB
BW 44.75961§385 MHz
Temp |1 [T1 ndB]
20 * —7-48 dBm
REK 2.58074(385 GHz
VIEW] 1o MMMJ‘,WW“ Temp |2 [T1 ndB] "
-8.40 dBm
2.605509000 GHz || 1pr

o
#1 2
—-10
P
AﬂumwmdﬂmﬂWLML~mu

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 1.MAY.2022 08:20:31

LTE CA Band 41C , 20MHz+5MHz Bandwidth, 16QAM (-26dBc BW)

®

Date:

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
17.36 dBm
2.602615385 GHz

30 et 1.2 dB8 NGB [TLT 00 dB
BW 44.39903§462 MHz

B Temp |1 [T1 ndBl
20 ~¢.10 dem
/\AX.\ 2.58086(577 GHz

1o I b o | Temp |2 [T1 ndB]
-1.21 dBm
2.605259615 GHz

o

|
z

b

qln Il
M.MM’"MMMM 08

Center 2.593 GHz

1.MAY.2022 08:20:51
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LTE CA Band 41C , 20MHz+10MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

F MH
requency (MHz) QPSK 16QAM

2588.1 29.712 29.567

LTE CA Band 41C , 20MHz+10MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 1]
“VBW 2 MHz 15.39 dBm

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms 2.601942308 GHz

30 et 1.2 dB nas [[T1] ~00 dB

BW 49.71153§462 MHz
Temp |1 [T1 ndB]
I -11.82 dBm
2.578144231 GHz

Lo AT e W /WVW\'\ Temp |2 [T1 ndB]

LVL
-10.56 dBm
2.607853769 GHz|1pe

WM»NWM M n 308

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:21:48

LTE CA Band 41C , 20MHz+10MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.44 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.599923077 GHz
[ 30 et 1.2 dB naB [ T1] ~00 dB
BW 49.567307692 MHz
Temp |1 [T1 ndB] [ A ]
20 T ~11.30 dBm
1 PK T 2.578288462 GHz
L1o An My A /\ﬂ,».mm,‘ Temp [2 [T1 ndB] L
-1¢.52 dBm
/ U \ 2.607855769 GHz| 1pe
o

'

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 1.MAY.2022 08:22:08
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LTE CA Band 41C , 20MHz+15MHz (-26dBc)

122260785-WMDO03

Frequency (MHz)

Emission Bandwidth (-26dBc) (MHz)

QPSK

16QAM

2585.6

34.663

35.168

LTE CA Band 41C , 20MHz+15MHz Bandwidth, QPSK (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
13.89 dBm
2.587278846 GHz

30 et 1.7 dB naB [TLT 00 dB
BW 44.663461538 MHz
Temp |1 [T1 ndB]
2 ~13.88 dBm
1
1 PK v 2.57566§269 GHz
=l UM A AL Py, Temp |2 [T1 ndB] .
-4.69 dBm
2.610331731 GHz||1pe
Lo i
2
—-10 3
|2 .. lJl'IU’F
MAVNJmﬂvlﬁﬂwjﬂlqu 308
~-30
—-40
~-50
~-60

Center 2.593 GHz

10.5 MHz/

Span 105 MHz

Date: 1.MAY.2022 08:23:33

LTE CA Band 41C , 20MHz+15MHz Bandwidth, 16QAM (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
13.80 dBm
2.598721154 GHz

30 et 1.2 dB nas [[T1] ~00 dB

BW 35.168269231 MHz
Temp |1 [T1 ndB]

2o N ~13.50 dBm

1 PK v 2.57566§269 GHz
Lo oAl waema Temp |2 [T1 ndB] )
-14.72 dBm e
2.61083¢538 GHz|1pp

Lo 3

Date: 1.MAY.2022 08:23:54

Center 2.593 GHz

10.5
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LTE CA Band 41C , 20MHz+20MHz (-26dBc)

Emission Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK

16QAM

2583.1

39.615

39.615

LTE CA Band 41C , 20MHz+20MHz Bandwidth, QPSK (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
14.20 dBm
2.575307692 GHz

30 et 1.4 dB naB [ TL] ~00 dB
BW 39.615384615 MHz
Temp |1 [T1 ndB]
2 T ~12.53 dBm
1 P v 2.573192308 GHz
VIEW Lo ﬁ""\J\N""VV‘vv\ s TNy Temp [2 [T1 ndB]
-12.27 dBm
2.612807692 GHz|1pp
i I L
L_10 1
20 . I‘j [
MMNAJuJ“JJJVMk”khJ Mt tund *
~-30
~-40
~-50
~-60

Center 2.593 GHz

12 MHz/

Span 120 MHz

Date: 1.MAY.2022 08:25:17

LTE CA Band 41C , 20MHz+20MHz Bandwidth, 16QAM (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
13.15 dBm
2.583961538 GHz

30 et 1.2 dB nas [[T1] ~00 dB

BW 49.615384615 MHz
Temp |1 [T1 ndB]

20 ~13.41 dBm

REK L 2.573192308 GHz
Lo AN A | b b and Temp |2 [T1 ndB] e

M -13.27 dBm
2.612807692 GHz||1pr

o

—
ﬁ=;<=r—‘—"—*'J

i

Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 1.MAY.2022 08:25:37
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A.6 Band Edge Compliance

A.6.1 Measurement limit

Part 22.917, Part 24.238 and Part 27.53(h) specify that the power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P) by a
factor of at least 43 + 10 log(P) dB.

Part 27.53(m) specifies for mobile digital stations, the attenuation factor shall be not less than 40 +
10 log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel
edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(6) of this section. In addition, the attenuation factor shall not be less that 43 + 10
log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or
below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below 2495 MHz
may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS
licensees.

Part 27.53(c) states for operations in the 746-758 MHz band and the 776-788 MHz band, the
power of any emission outside the licensee's frequency band(s) of operation shall be attenuated
below the transmitter power (P) within the licensed band(s) of operation, measured in watts, in
accordance with the following:(1) On any frequency outside the 746-758 MHz band, the power of
any emission shall be attenuated outside the band below the transmitter power (P) by at least 43 +
10 log (P) dB;(2) On any frequency outside the 776-788 MHz band, the power of any emission
shall be attenuated outside the band below the transmitter power (P) by at least 43 + 10 log (P)
dB;(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 +
10 log (P) dB in a 6.25 kHz band segment, for mobile and portable stations.

Part 27.53(g) states for operations in the 600 MHz band and the 698—746 MHz band, the power of
any emission outside a licensee’s frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee’s frequency block, a resolution bandwidth of at
least 30 kHz may be employed.

The spectrum analyzer readings are corrected by [10 log (1/duty cycle)] for the non-continuous
transmitting scenario.
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A.6.2 Measurement result

Only the worst case result is given below

LTE band 2

OBW: 1RB-low_offset

@

Date:

@

“RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.80 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.851137821 GHz
[20- Offset 0.8 dBl OBWZ2Z4 358974359 KHZ
Temp 1 [T1 OBW]
13.71 dBm
10 .
2 1.850969551 GHz
Temp [2 [T1 OBW]
Lo 5.36 dBm
1.851193910 GHz
-10
-20

f—=50:

[—=60:

=70

Center 1.86 GHz 3.5 MHz/ Span 35 MHz
20.JUN.2022 15:40:34
LOW BAND EDGE BLOCK-1RB-low_offset

“RBW 3 kHz Marker 1 [T1 ]

*VBW 10 kHz -45.10 dBm
Ref 20.8 dBm “Att 20 dB SWT 560 ms 1.850000000 GHz
20" Offset 0.4 dB
10
o
-10

D1 -13 dgiBm
-20
| 0 [,
swp 100 off 100 / M‘*
_40 VI/////f KNHNM“WV
1

I--50
I--60:
-7° Fp
F1
Center 1.85 GHz 500 kHz/ Span 5 MHz

Date:
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15:41:48
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308
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 16.16 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.908918269 GHz
| 20" Offset 0.8 dB
1o 1.908806090 GHz || SCL
1 PK Temp |2 [T1 OBW]
1.909030449 GHz|
TDF
-10
-20
[—-30-
kAAJNﬂ"* / 30B
--50
[--60
-70
Center 1.9 GHz 3.5 MHz/ Span 35 MHz
Date: 20.JUN.2022 15:42:23
® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -44.82 dBm
Ref 20.8 dBm “Att 20 dB SWT 560 ms 1.910016026 GHz
[ 207 Offset 0.§ dB
1 RM
AVG]
o LVL
TDF
-10
D1 -13 dBm
-20

i

[—-30-
//}Wﬂ'qoo off 100 s
40

~-50
‘k“‘*\WL—AHQ_~J¢~¢mJn-~V_4m4-~“
[~-60:
-7 F2
518
Center 1.91 GHz 500 kHz/ Span 5 MHz

Date: 20.JUN.2022 15:43:37
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LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 36.49 dBm
Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.849967949 GHz
|20~ Offset 0.g dB
1 RM
AVG [ AR A A b A i
o LvL
TDF
-10
D1 -13 ¢iBm
-20
I--30:
SWP| 100 off 100 ‘/J -
-40
I--50
I--60
-0 R
F1
Center 1.85 GHz 2 MHz/ Span 20 MHz
Date: 23.APR.2022 13:33:46
o,
HIGH BAND EDGE BLOCK-20MHz-100%RB
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 35.69 dBm
Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.910000000 GHz
[ 207 Offset 0.§ dB
1 RM
AVG A Ay
o LvL
TDF
-10
D1 -13 ¢iBm
-20
I--30-
SWP| 100 off 100 \\L -
308
-40 [
=50
--60-
-7 F2
L
Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 23.APR.2022 13:35:16
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LTE band 4
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 16.20 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.711137821 GHz
[ 20~ Offset 0.8 dB(; OBWZ2Z4 358974359 KHZ
Temp (1 [T1 OBW]
10 14_60 dem (M
L 1.710969551 GHz|[SCL
1 PN Temp |2 [T1 OBW]
W Lo 5.75 dem|
1.711193910 GHz|
TDF
-10
-20

f—=50:

[—=60:

=70

Center 1.72 GHz 3.5 MHz/ Span 35 MHz

Date: 20.JUN.2022 15:45:10

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -44.79 dBm

Ref 20.8 dBm “Att 20 dB SWT 560 ms 1.709967949 GHz

20" Offset 0.4 dB

10 SGL
1 RM
AVG]
O LvL
TDF
-10
D1 -13 dBm
-20

SwP 100 o 100 %M\ 308
-40
1
v}

—-60

-7 Fe

F1

Center 1.71 GHz 500 kHz/ Span 5 MHz

Date: 20.JUN.2022 15:46:23
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OBW: 1RB-high_offset

@

Date:

“RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 16.92 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.753862179 GHz
[ 20  Offset 0.4 dB ¥W280.448711949 KHz
TEfp |1 [T1 ogwl
10 -5_49 dem|[EM
1.753750000 GHz|[SCL
Themp [2 [T1 OBW]
° 13.25 dBm
[~ LvL
1 |1.75403¢449 GHz
TDF
-10
-20
I--30;
3DB
I--50:
I--60:
-70
Center 1.745 GHz 3.5 MHz/ Span 35 MHz
20.JUN.2022 15:48:28
“RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -41.98 dBm
Ref 20.8 dBm “Att 20 dB SWT 200 ms 1.755000000 GHz
[ 207 Offset 0.§ dB
o LVL
TDF
-10

Date:
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D1 -13 ¢iBm

308

- \\
1
I--50 \\\Kw“‘
[~-60:
-7 F2
518
Center 1.755 GHz 500 kHz/ Span 5 MHz
20.JUN.2022 15:49:41
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LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 36.94 dBm
Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.710000000 GHz
|20~ Offset 0.g dB
1 RM
AVG AP
o LvL
TDF
-10
D1 -13 ¢iBm
-20
I--30:
SWP| 100 off 100 t,/ -
-40
I--50
I--60
-0 R
F1
Center 1.71 GHz 2 MHz/ Span 20 MHz
Date: 20.JUN.2022 15:46:56
o,
HIGH BAND EDGE BLOCK-20MHz-100%RB
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 36.49 dBm
Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.755000000 GHz
[ 207 Offset 0.§ dB
10 =
1 RM
el A A A A e,
I LvL
TDF
-10
D1 -13 ¢iBm
-20
I--30-
Swi 1
SWP| 100 off 100 L -
-40
=50
--60-
-7 F2
L
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 20.JUN.2022 15:50:14
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LTE band 5
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 16.57 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 s 824.424679487 MHz
20 Offset 0.3 dB W 0BW234 358974359 kHz
Temp (1 [T1 OBW]
10 14.28 dBm “
824.256410256 MHz|[SCL
1 PN Temp |2 [T1 OBW]
o 2 =2.50 dBm|
824.480769231 MHz
TDF
--10

t--20;

|
1
A

-60

f—=70

Center 826.5 MHz 3.5 MHz/ Span 35 MHz

Date: 22.JUN.2022 15:08:08

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -31.48 dBm
Ref 20.5 dBm ATt 20 dB SWT 560 ms 824 .000000000 MHz

20 Offset 0.5 dB

10 =
1 Rw|
AVG]
G LvL
TOF
10

D1 -13 dBm /
—-20-
L// H\{M
—-30- %
SWP| 100 off 100 /f L\\\“ e
--40

Center 824 MHz 500 kHz/ Span 5 MHz

Date: 22.JUN.2022 15:09:22
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.99 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 s 848.743589744 MHz
20 Offset 0.8 dB Z 0BW280.448717949 kHz
Temp 1 [T1 OBW]
10 .08 dBm “
848.519230769 MHz|[SCL
1 PK Temp |2 [T1 OBW]
o =1.17 dBm|

L
848.799679487 MHz

. A

=70

Center 846.5 MHz 3.5 MHz/ Span 35 MHz

Date: 22.JUN.2022 15:15:03

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz -29.42 dBm

Ref 20.5 dBm ATt 20 dB SWT 200 ms 849.000000000 MHz

20 Offset 0.5 dB

10 o

f—-10
D1 -13 ¢iBm // \
t--20;

308

A \

[l
-60
~=70
F2
518
Center 849 MHz 500 kHz/ Span 5 MHz

Date: 22.JUN.2022 15:16:17
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LOW BAND EDGE BLOCK-10MHz-100%RB

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -36.61 dBm
Ref 20.5 dBm “Att 20 dB SWT 5 ms 823.951923077 MHz
20 Offset 0.§% dB
10 =
1 RM
AVG
o AR ANl Ao A 1
TDF
I--10.
D1 -13 ¢iBm (
I--20 }
I--30.
SWi 1)
SWP| 100 off 100 ,/J -
yo
= o
-50
-60
I--70.
FR
F1
Center 824 MHz 1 MHz/ Span 10 MHz

Date: 22.JUN.2022 15:12:35

HIGH BAND EDGE BLOCK-10MHz-100%RB

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 500 kHz -36.22 dBm

Ref 20.5 dBm ALt 20 dB SWT 5 ms 849.016025641 MHz

20 Offset 0.§% dB

10 |

D1 -13 ¢iBm \

|

I--30.
SWi L
swp 100 off 100 L\iw apB
I--40
mww
-50
-60
l--70.
F2
518
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 22.JUN.2022 15:16:52
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LTE band 7

OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 16.08 dBm
Ref 21.2 dBm SWT 1.4 s 2.501137821 GHz
[[20—Offset 1.4 OBW280- 448711949 KHZ||
Temp (1 [T1 OBW]
14 .07 dem|IEM
e 3.500969551 GHz | SOl
1 PN Temp |2 [T1 OBW]
o _4_46 dBm
LvL
2.50125(J000 GHz
TDF
I--10;
-20
I--30;
3DB
" WWLNMWMWM
I--50:
-60
I--70:
Center 2.51 GHz 3.5 MHz/ Span 35 MHz
Date: 21.JUN.2022 18:44:16
® “RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -40.50 dBm
Ref -3.8 dBm SWT 40 ms 2.499991987 GHz
offset 1.2 ”
" Kk PAgs
[ A ]
SGL
1 RV P
AVG TEST1
LvL
-30
TDF
1
[~ W
- -50. e PN
-60 3DB
70
--80
-90
F2
rEJmG
Start 2.499 GHz 100 kHz/ Stop 2.5 GHz

Date:
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® “RBW 1 MHz Marker 2 [T1 ]
“VBW 10 MHz -42.14 dBm
Ref -3.8 dBm ATt 20 dB SWT 2.5 ms 2.490383013 GHz

Ooffset 1.2 dB Markdr 1 [T1][] mﬂ
LIMIT CHECK FAL 04 dB;

LINE TESTHL FAIL 2.499000000 GAz

=

—-10-

-20
TEST1

-30

SwWP 100 off 100

70
80
-90
F2
oo i
Start 2.4895 GHz 950 kHz/ Stop 2.499 GHz

Date: 21.JUN.2022 18:47:25

*RBW 10 kHz
*VBW 30 kHz
Ref -3.8 dBm Att 5 dB SWT 80 ms

[ _jo-Offset 1 B |

-20

-30

-40 o=
-50 PR RN i LvL

SWP | 100 of| 10| e T il

-60

-70
-80
--90
|_-100

3DB

Center 2.499 GHz 200 kHz/ Span 2 MHz

Tx Channel
Bandwidth 1 MHz Power -38.71 dBm

Date: 21.JUN.2022 18:47:52
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.93 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.568918269 GHz
20 Offset I.4 dB OBW336-538461538 KHZ||
TEmp |1 [T1 OBW]
ﬁ -5_21 dem|EM
e 2.568750000 GHz | SOl
1 PK bmp (2 [T1 OBW]
-3.53 dBm
o LvL

N

-569086538 GHz

f—=10

T
//__:ﬁ%‘;

IO I VL st Sanplsdnind

-70

Center 2.56 GHz 3.5 MHz/ Span 35 MHz

Date: 21.JUN.2022 18:48:27

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 10 kHz Marker 1 [T1 ]
“VBW 30 kHz -39.75 dBm

Ref -3.8 dBm ATt 20 dB SWT 40 ms 2.570003205 GHz

offset 1.3 dB ”
LIMIT CHECK PAYS

SGL
1 R .
v TEST1
LvL
--30
TDF
il
M
- -50 WWAWWM
NS Ao it s AN
6o SWP| 100 of 100 208

70

--80

-90
F2

fiﬁoc
Start 2.57 GHz 100 kHz/ Stop 2.571 GHz

Date: 21.JUN.2022 18:49:47

©Copyright. All rights reserved by CTTL. Page 202 of 272



1R‘ef -3.8 dBm Att 20 dB

“RBW 1 MHz
*VBW 10 MHz
SWT 2.5 ms

Marker 2 [T1 ]
-39.83
2.577634615

dBm
GHz

i{ Offset 1.2 dB

LIMIT CHECK FAL

=

Markgr 1 [T1]]

]

-20
TEST1

LINE ‘TEST

FAIL

2.571014423

4N

GHz |[IEM

--40

SwWP 100 off 100

f—-70

[—-80:

F1

F2

(—-100

Start 2.571 GHz

Date: 21.JUN.2022 18:51:36

Ref -3.8 dBm Att 5 dB

900 kHz/

*RBW 10 kHz
*VBW 30 kHz
SWT 80 ms

Stop 2.58

GHz

| _jo-Offset 1 B

-20
-30

e

SwP 100 of 10|

-60
-70

-80

--90
|_-100

Center 2.571014 GHz

Tx Channel

Bandwidth 1 MHz

Date: 21.JUN.2022 18:52:03
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200 kHz/

Power

Span 2 MHz

-37.60 dBm

3DB

122260785-WMDO03
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LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 500 kHz
*VBW 2 MHz

Marker 1 [T1 ]

-26.79 dBm

Ref 1.2 dBm Att 25 dB SWT 2.5 ms 2.499998397 GHz
—0—Offset 1.4 dB l
LIMIT CHECK  PAYS

20
TEST1
=30
-40
--50
SWP| 100 off 100

--60
--70

-80

-90 F2
F1

Start 2.499 GHz 100 kHz/ Stop 2.5 GHz

Date: 24.APR.2022 09:52:24

® “RBW 1 MHz
*VBW 10 MHz

Ref -3.8 dBm Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]

-24.81 dBm
2.499000000 GHz

Offset 1.2 dB
LIMIT CHECK

PAY

S

—-10-

1 RV P
TEST1

- -50

SwWP 100 off 100
-60

- -70

F2

fiﬁoc

308

3DB

Start 2.4895 GHz 950 kHz/

Date: 24.APR.2022 09:54:05
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Stop 2.499 GHz

122260785-WMDO03
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HIGH BAND EDGE BLOCK-20MHz-100%RB

Date:

Date:

Ref 1.2 dBm

“RBW 500 kHz
*VBW 2 MHz
SWT 2.5 ms

25 dB

Marker 1 [T1 ]

-24.45 dBm
2.570003205 GHz

]

0 Offset 1.2

LIMIT CHECK

PAYS

L--20.

W TEST1

—-30

swp

100 off

—-60

—-70

-90
F1

F2

L

K\“"W‘Nw—“w

Start 2.57 GHz

24 .APR.2022 09:57:02

Ref -3.8 dBm

100 kHz/

“RBW 1 MHz
*VBW 10 MHz
SWT 2.5 ms

20 dB

Stop 2.571 GHz

Marker 1 [T1 ]

-21.88 dBm
2.571000000 GHz

Offset 1.2

LIMIT CHECK

PAY

S

-20

-30

T

TEST1

- -50

swp
-60

100 off

- -70

F2

fiﬁoc

Start 2.571 GHz

24 .APR.2022 09:58:43

2.4 MHz/

©Copyright. All rights reserved by CTTL.

Stop 2.595 GHz

308

3DB

122260785-WMDO03
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LTE band 12

OBW: 1RB-low_offset

@

Date:

“RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 15.91 dBm
Ref 20.5 dBm * ALt 15 dB SWT 1.4 s 699.568910256 MHz
20 fo$et 0.9 dB 1 OBW280.448717949 kHz
Temp |1 [T1 OBW]
10 -0.01 dBm
699.456730769 MHz
1 Temp |2 [T1 OBW]
° 2 -2.53 dBm
699.737179487 MHz
(—-10- / \
I--20 / \
{—-30-
| wo / \VW\JA |
-50
-60
(--70-

Center 704 MHz 3.5 MHz/ Span 35 MHz
20.JUN.2022 15:13:33
LOW BAND EDGE BLOCK-1RB-low_offset
“RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -30.38 dBm

Ref 20.5 dBm “Att 20 dB SWT 25 ms 699.000000000 MHz
20 Offset 0.5 dB

10

o
--10.

D1 -13 dgiBm /
I--20-
L “JKAQQJ
I--30.
SWP| 100 off 100 f// 4{*4*A\“

I--40

MM AN A A bR At p

-50

-60
~=70

Fe
F1

Center 699 MHz 500 kHz/ Span 5 MHz
20.JUN.2022 15:13:52

Date:
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3DB

3DB

122260785-WMDO03
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122260785-WMDO03

OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 16.15 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 s 715.487179487 MHz
20 Offset 0.8 dB E OBW2§0.448717949 kHz
Temp |1 [T1 OBW]
10 -3.55 dem|[EM
715.262820513 MHz|[SCL
1 PK 2 Temp |2 [T1 OBW]
G | " 1.21 demj
715.543269231 MHz|
TDF
--10 / \
[—-20- \
(—-30-
d \ 3DB
1

TP IR TP L L VY PP

-60

=70

Center 711 MHz 3.5 MHz/ Span 35 MHz

Date: 20.JUN.2022 15:14:28

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -29.81 dBm

Ref 20.5 dBm ATt 20 dB SWT 25 ms 716.008012821 MHz

20 Offset 0.5 dB

10 =
1 Rw|
AVG]
G LvL
TOF

D1 -13 dBm %
I _20 ,
M 1
- _30. A I
mpﬁ"rgr 100 u\\‘ e
L _a0 1

Ny RN

-50
-60
~=70
F2
518
Center 716 MHz 500 kHz/ Span 5 MHz

Date: 20.JUN.2022 15:14:46
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122260785-WMDO03

LOW BAND EDGE BLOCK-10MHz-100%RB

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 38.86 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 698.991987179 MHz
20 Offset 0.§% dB
10 =
1 RM
AVG)
o (M».W\m_ {vnmosmpistaair]| V1
TOF
--10
D1 -13 dBm
--20 j
--30
SWP| 100 off 100 /"// s
l_a0 I
Fﬁwvwm~mvawwr*MM»NLA"VVAMHP“PMW¢~NVIv
-50
-60
--70
Fp
F1
Center 699 MHz 500 kHz/ Span 5 MHz

Date: 24.APR.2022 10:01:15

HIGH BAND EDGE BLOCK-10MHz-100%RB

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 39.29 dBm
Ref 20.5 dBm “ ATt 20 dB SWT 25 ms 716.024038462 MHz
20 Offset 0.§% dB
10 =
1 RV
AVG
2 LvL
ARt A g A A AN v
TDF
~-10
D1 -13 dgiBm \
I--20- \&
I--30.
swp 100 off 100 h apB
40 X
= S W
[ A ]
-50
-60
~=70
F2
518
Center 716 MHz 500 kHz/ Span 5 MHz

Date: 24.APR.2022 10:02:47
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122260785-WMDO03

LTE band 13
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.49 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 s 777.568910256 MHz
20 Offset 0.3 dB 1 0BW280.448717949 kHz
Temp (1 [T1 OBW]
10 -1.14 dBm l;l
777.456730769 MHz||SCL
1 PN Temp |2 [T1 OBW]
o =2.95 dBm|

797 .737179487 MHz

. I
/|

gl pomnateslpdonstpid] BTl DA, s il b Ao

-60

f—=70

Center 782 MHz 3.5 MHz/ Span 35 MHz

Date: 20.JUN.2022 15:15:23

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -30.19 dBm

Ref 20.5 dBm ATt 20 dB SWT 25 ms 777.000000000 MHz

20 Offset 0.5 dB

10 =
1 Rw|
AVG]
G LvL
TOF

I--10
D1 -13 ¢Bm /’ ‘4%«
. | n
| M
30 "
SWP| 100 off 100 ’/ quwhnﬂ\h 3DB

-50
-60
l--70.
Fe
F1
Center 777 MHz 500 kHz/ Span 5 MHz

Date: 20.JUN.2022 15:15:41

©Copyright. All rights reserved by CTTL. Page 209 of 272



122260785-WMDO03

® “RBW 10 kHz Marker 1 [T1 ]
*VBW 100 kHz -49.60 dBm
Ref 20.5 dBm “Att 20 dB SWT 120 ms 769.807692308 MHz
20 Offset 0.5 dB
10
o LvL
TDF
--10
--20
--30
SWP 1 1085 Qifgm 100 -
--40
1
v
G0 S e
-60
--70
F2
F1
Center 769 MHz 1.2 MHz/ Span 12 MHz
Date: 20.JUN.2022 15:16:20
® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 16.33 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 s 786.375000000 MHz
20 Off$et 0.5 dB I OBW280.448711949 kHz
Temp |1 [T1 OBW]
10 -2.51 dBm
766.262820513 MHz || SCL
1 PK| |
2 Temp 2 [T1 OBW]
766.543269231 MHz|
TDF

f—-10

\
|

L _40 i [

-50

-60

f—=70

Center 782 MHz 3.5 MHz/ Span 35 MHz

Date: 20.JUN.2022 15:16:54
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122260785-WMDO03

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -30.50 dBm

Ref 20.5 dBm ATt 20 dB SWT 25 ms 787 .000000000 MHz

20 Offset 0.5 dB

10 =
G LvL

TOF
l--10

I--30;

-60

=70

=18

Center 787 MHz 500 kHz/ Span 5 MHz

Date: 20.JUN.2022 15:17:13

® “RBW 10 kHz Marker 1 [T1 ]
“VBW 100 kHz -49.40 dBm

Ref 20.5 dBm ATt 20 dB SWT 120 ms 804.769230769 MHz

20 Offset 0.5 dB

10 o

--10

- -30.

SWP|pq 10§ Qifgy, 100 -

-60

70

F2
F1

Center 799 MHz 1.2 MHz/ Span 12 MHz

Date: 20.JUN.2022 15:17:51
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LOW BAND EDGE BLOCK-10MHz-100%RB

“RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]
-42.42 dBm

Ref 20.5 dBm “Att 20 dB SWT 30 ms 777 .000000000 MHz
20 Offset 0.5 dB
10
o
i

f—-10
D1 -13 ¢iBm )

I--20 )
I--30;

SwP 100 off

I--40; b

-60

=70

Center 777 MHz

Date: 22.JUN.2022 14:38:24

*RBW 10 kHz
*VBW 100 kHz

20.5 dBm “Att 20 dB SWT 120 ms

Span 10 MHz

Marker 1 [T1 ]
-51.94 dBm
775.000000000 MHz

20 Offset 0.5 dB

10

- -30.

SWP|pq 10§ qifgy, 100

-60

70

F1

F2

Center 769 MHz 1.2 MHz/

Date: 22.JUN.2022 14:39:02
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Span 12 MHz

122260785-WMDO03

3DB

3DB
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HIGH BAND EDGE BLOCK-10MHz-100%RB

Date:

Date:

Ref 20.5 dBm

ALt

“RBW 30 kHz
*VBW 100 kHz

20 dB SWT 30 ms

Marker 1 [T1 ]

-41.99 dBm
787 .000000000 MHz

20 Offset 0.9

10

D1 -13

I--30;

SwP 100 o

I--40;

-60

=70

F2

Center 787 MHz

22.JUN.2022

Ref 20.5 dBm

14:40:31

1 MHz/

*RBW 10 kHz
*VBW 100 kHz
SWT 120 ms

“Att 20 dB

Span 10 MHz

Marker 1 [T1 ]

-50.55 dBm
793.269230769 MHz

20 Offset 0.9

10

--10.

--20

I--30

SWP|pq 1045 g

fBm

100

I--40

-60

=70

F1

F2

Center 799 MHz

22.JUN.2022

14:41:09

1.2 MHz/

©Copyright. All rights reserved by CTTL.

Span 12 MHz

3DB

3DB

122260785-WMDO03
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LTE band 25
OBW: 1RB-low_offset

® “RBW 5 kHz
*VBW 20 kHz

Marker 1 [T1 ]

14.88 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.851081731 GHz
| 20" Offset 0.8 dB; OBWZH0.44871/949 KHZ
1 Temp (1 [T1 OBW]
11.57 dBm
10
1.850969551 GHz
1 PN Temp |2 [T1 OBW]
W Lo -6.78 dBm
> 1.85125(000 GHz
-10
-20

~-50
[~-60:
-70
Center 1.86 GHz 3.5 MHz/ Span 35 MHz
Date: 20.JUN.2022 15:51:48
LOW BAND EDGE BLOCK-1RB-low_offset
® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -43.17 dBm
Ref 20.8 dBm “Att 20 dB SWT 200 ms 1.850000000 GHz

20" Offset 0.4 dB

10

-10
D1 -13 ¢iBm

-20

SwP 100 off 100
-40 1

T UUUV TN B PapY g

—-60

-7 Fe

F1

Center 1.85 GHz 500 kHz/ Span 5 MHz

Date: 20.JUN.2022 15:53:01
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3DB

3DB

122260785-WMDO03
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122260785-WMDO03

OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.86 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.913974359 GHz
[ 20  Offset 0.4 dB OBW2 4
TP
10
4R Tiemp
o
1.914030449 GHz
TDF
-10
-20
--30
DB
%""“"M W\Jkﬁ’wﬂ“"{ MMMUWAWWM AR AP o
--50
[--60
-70
Center 1.905 GHz 3.5 MHz/ Span 35 MHz
Date: 20.JUN.2022 15:53:37
HIGH BAND EDGE BLOCK-1RB-high_offset
® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -44.76 dBm
Ref 20.8 dBm “Att 20 dB SWT 560 ms 1.915016026 GHz
[ 207 Offset 0.§ dB
1 RV
AVG]
Lo LVL
TDF
-10
D1 -13 dBm
-20

W

[—-30-
//Mrmo or 308
40

i
¥
I _s0 L\“\

T SUSVPARA
[~-60:
-7 F2
518
Center 1.915 GHz 500 kHz/ Span 5 MHz

Date: 20.JUN.2022 15:54:50
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122260785-WMDO03

LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 36.36 dBm
Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.849935897 GHz
|20~ Offset 0.g dB
1 RV
AVG
o ~ LvL
TDF
-10
D1 -13 ¢iBm
-20
I--30:
Swi 1
SWP| 100 off 100 ‘ﬂ/ -
-40
I--50
I--60
-0 R
F1
Center 1.85 GHz 2 MHz/ Span 20 MHz
Date: 23.APR.2022 13:36:47
o,
HIGH BAND EDGE BLOCK-20MHz-100%RB
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 37.04 dBm
Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.915000000 GHz
[ 207 Offset 0.§ dB
1 RV
AVC I e e A A VYR
o LvL
TDF
-10
D1 -13 ¢iBm
-20
I--30-
SWP| 100 off 100 \\; -
-40 e
=50
--60-
-7 F2
L
Center 1.915 GHz 2 MHz/ Span 20 MHz

Date: 23.APR.2022 13:38:17
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LTE band 26(814MHz~824MHz)
OBW: 1RB-low_offset

@

Date:

“RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 16.86 dBm
Ref 20.5 dBm “Att 15 dB SWT 800 ms 814.334615385 MHz
20 Offset 0.8 dB OBW256.410256410 kHz
Temp |1 [T1 OBW]
10 -1.10 dem|EM
814.206410256 MHz|[SCL
Temp 2 [T1 OBW]
o 2 -2.80 dBmf
8114.462820513 MHz
TDF
--10 /\
f-zof \\
l_30 M
AT
L4 |
v W g b e Pk
W
-50
-60
--70
Center 822.7 MHz 2 MHz/ Span 20 MHz
20.JUN.2022 15:28:26
“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -32.02 dBm
Ref 20.5 dBm “Att 15 dB SWT 115 ms 813.988782051 MHz
20 Offset 0.5 dB
10 =
o LvL
TDF
| 10 A AV\/W
" T
L i
T
SwP| 100 of 100 /\W/\/\l .
308
l--40 N\IJVVVA
w;iiuaﬂApvaAf»ﬂMﬂ/jﬂVNﬂ
-60
--70
Fp
F1
Center 814 MHz 100 kHz/ Span 1 MHz

Date:

20.JUN.2022

15:29:57
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122260785-WMDO03
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LOW Emission Mask -1RB-low_offset

“RBW 3 kHz
*VBW 10 kHz

Marker 1 [T1 ]

-33.90 dBm

Ref 20.5 dBm “Att 15 dB SWT 560 ms 813.962500000 MHz
20 Offset 0.5 dB
10
o
--10
D1 -13 dBm
--20
--30
SWP| 100 of 100
--40
-50
e e A e e
-60
--70
F2
F1
Center 811.4625 MHz 500 kHz/ Span 5 MHz
Date: 20.JUN.2022 15:32:15
® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 16.08 dBm
Ref 20.5 dBm “Att 15 dB SWT 800 ms 823.608974359 MHz
20 Offset 0.8 dB 3 OBW256.410256410 kHz
2 Temp |1 [T1 OBW]
-4
10 .29 dBm
843.51282(0513 MHz
1 PK Temp |2 [T1 OBW]
o 1¢.90 dem
843.769230769 MHz
--10 / \
--20 j/ \
--30 /
o L L
oAty il pn il by
o 0
-50
-60
--70
Center 820.5 MHz 2 MHz/ Span 20 MHz

Date: 20.JUN.2022 15:32:51

©Copyright. All rights reserved by CTTL.
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e
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HIGH BAND EDGE BLOCK-1RB-high_offset

“RBW 3 kHz
*VBW 10 kHz

122260785-WMDO03

Marker 1 [T1 ]

-32.11 dBm

Ref 20.5 dBm “Att 15 dB SWT 115 ms 824.001602564 MHz
20 Offset 0.§% dB
10 =
1 RM
AVG
G LvL
TOF
W,vu i W
b
v\/\)\/\,‘_\l\)\/\
L
I--30.
SWP| 100 off 100 V\J\f(/\/\
\IV\Au 308
I--40 M
-50 fuv\&wxﬂ“‘“\thk
Pt
-60
|--70
F2
FL
Center 824 MHz 100 kHz/ Span 1 MHz
Date: 20.JUN.2022 15:34:22
HIGH Emission Mask -1RB-high_offset
® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -34.24 dBm
Ref 20.5 dBm “Att 15 dB SWT 560 ms 824.037500000 MHZ
20 Offset 0.§% dB
10 =
1 RM
AVG
G LvL
TOF
l--10
D1 -13 ¢Bm
I--20
308
e ROV SN W
-60
l-70
F1
Center 826.5375 MHz 500 kHz/ Span 5 MHz
Date: 20.JUN.2022 15:36:38
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122260785-WMDO03

LOW Emission Mask -10MHz-100%RB

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -34.66 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 813.882371795 MHz
20 Offset 0.§% dB
10 =
1 RM
AVG)
G LvL
TOF
I--10
D1 -13 dBm
I--20
I--30 T
SWP| 100 of 100
VYA AR o™ 305
AR AT I o b PP ey
-50
-60
I--70
F2
F1
Center 811.4625 MHz 500 kHz/ Span 5 MHz
Date: 24.APR.2022 10:20:37
o
LOW BAND EDGE BLOCK-10MHz-100%RB
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -33.64 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 813.974358974 MHz
20 Offset 0.§% dB
10 =
1 RM
AVG]
G LvL
TOF
--10

(—-30- T
WMMW&MWWMWMW 308

I--40
-50
-60
~=70
Fe
F1
Center 814 MHz 100 kHz/ Span 1 MHz

Date: 24.APR.2022 10:20:15
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HIGH Emission Mask -10MHz-100%RB

@

Date:

@

“RBW 100 kHz
*VBW 500 kHz

Marker 1 [T1 ]
-34.35 dBm

122260785-WMDO03

Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 824.053525641 MHz
20 Offset 0.§% dB
10 =
G LvL
TOF
I--10
D1 -13 ¢Bm
I--20
r-30
AN SAAM i b
| 2o atdalie ———— AU A g M A
-50
-60
l--70
F2
F1
Center 826.5375 MHz 500 kHz/ Span 5 MHz
24_APR.2022 10:22:33
o,
HIGH BAND EDGE BLOCK-10MHz-100%RB
“RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -33.85 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 824.012820513 MHz
20 Offset 0.§% dB
10 =
o LvL
\\““\M TOF
|--10 \\\M
W Y
swp| 100 oWWWWMMwMﬁMW AN A B gyl S0
I--40;
-50
-60
|--70.
F2
FL
Center 824 MHz 100 kHz/ Span 1 MHz

Date:

24 .APR.2022

10:22:11
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LTE band 26(824MHz~849MHz)
OBW: 1RB-low_offset

® “RBW 5 kHz
*VBW 20 kHz

Ref 20.5 dBm “Att 15 dB SWT 1.4 s

Marker 1 [T1 ]

18.37
824.368589744

dBm
MHZ

1
20 Offset 0.3 dB e
10

5

OBW224 358974359

Temp (1 [T1 OBW]

Temp [2 [T1 OBW]

16.19
844 .256410256

-2.42
844.480769231

kHz

dBm
MHz

dBm
MHz

t--20;

I--30;

—1
I—
[ —

-60

f—=70

Center 826.5 MHz 3.5 MHz/

Date: 20.JUN.2022 15:18:29

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 3 kHz
*VBW 10 kHz

Span 35 MHz

Marker 1 [T1 ]

-31.29 dBm

Ref 20.5 dBm “ ATt 20 dB SWT 560 ms 824 .000000000 MHz
20 Offset 0.§% dB
10
1 RM|
AVG
o
--10-
D1 -13 dgiBm /
I--20
1 w“gm%
I--30. LN
swp 100 off 100 / L\“\
I--40 ¢W\\
-0 wa/\w
oA ANNAPINAAPN A o sriecal
-60
-70
Fe
F1
Center 824 MHz 500 kHz/ Span 5 MHz

Date: 20.JUN.2022 15:19:42
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122260785-WMDO03

OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 16.15 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 s 848.631410256 MHz
20 Offset 0.8 dB 72 0BW234 358974359 kHz
Temp 1 [T1 OBW]
10 -0-29 dem|EM
848.519230769 MHz|[SCL
1 PK Temp |2 [T1 OBW]
5 1 >
G | 14.71 dBm
LvL

848.743589744 MHz

f—-10

I--30;

| 4o i j S a0e

AT Nr— Tl bty ol

-60

=70

Center 846.5 MHz 3.5 MHz/ Span 35 MHz

Date: 20.JUN.2022 15:20:18

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -31.29 dBm

Ref 20.5 dBm ATt 20 dB SWT 560 ms 849.000000000 MHz

20 Offset 0.5 dB

10 =
1 Rw|
AVG]
G LvL
TOF
l--10

B b1 -13 dem / \K
AN

--30 - a

e a¥ NSNS
-60
~=70
F2
518
Center 849 MHz 500 kHz/ Span 5 MHz

Date: 20.JUN.2022 15:21:32
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122260785-WMDO03

LOW BAND EDGE BLOCK-15MHz-100%RB

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz 32.29 dBm
Ref 20.5 dBm “Att 20 dB SWT 2.5 ms 823.927884615 MHz
20 Offset 0.§% dB
10 =
1 RM A A AT A A AR A A AP AR P
AVG
G LvL
TDF
I--10.
D1 -13 ¢iBm /
I--20 /
L -30 1
v
AU B0 O e AL OO A Ao prer o8
I--40
-50
-60
I--70.
FR
F1
Center 824 MHz 1.5 MHz/ Span 15 MHz
Date: 24.APR.2022 10:08:03
o,
HIGH BAND EDGE BLOCK-15MHz-100%RB
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz 32.53 dBm
Ref 20.5 dBm “Att 20 dB SWT 2.5 ms 849.000000000 MHz
20 Offset 0.§% dB
10 =
1 RM
AVG
G LvL
TDF
I--10.
D1 -13 ¢iBm \
I--20- \
I--30.
swP 100 off 100 *\»«~wﬂ__u_uv\~‘ -
[--40
-50
-60
--70.
F2
L
Center 849 MHz 1.5 MHz/ Span 15 MHz

Date: 24.APR.2022 10:09:35
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LTE band 38

OBW: 1RB-low_offset

@

Date:

“RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 15.31 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.571137821 GHz
(20 OFfset I.7 dB1 OBW244-358974359 KHZ||
Temp |1 [T1 OBW]
12.88 dBm|[IEM
e > 2.570969551 GHz| SCl
Temp 2 [T1 OBW]
.73 dBm
o LVL
2.571193910 GHz
TDF
--10
-20
--30
V/ 308
o MMWMWWWMMM
A “Ju‘“ L_!wu“AJln Al
--50
-60
--70
Center 2.58 GHz 3.5 MHz/ Span 35 MHz
22.JUN.2022 15:24:08
“RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -39.29 dBm
Ref 0.2 dBm Att 20 dB “SWT 3 s 2.569991987 GHz
0.2 Offset 5.2 dB
LIMIT CHEfK s
1 [ A ]
SGL
-20 LVL
TEST1
TDF
--30
1
L _40 X
WN\/\AN\/\MNVV
Vb“hmxv«vuvduw
W"’"”"—‘W
5O
308
-60
-70
--80.
-90
F2
F1
Start 2.569 GHz 100 kHz/ Stop 2.57 GHz
22.JUN.2022 15:24:49

Date:
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122260785-WMDO03
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“RBW 1 MHz

Marker 2 [T1 ]

*VBW 10 MHz -35.81 dBm
Ref 0.2 dBm ATt 20 dB “SWT 3 s 2.562120192 GHz
0.2 Offset 5.2 dB Markdr 1 [T1[]
LIMIT CHECK FAIL _g.17 dBm
|10 LINE TESTL FAIL 256900000 ‘GHZ “
20 LVL
EST1
TDF
[—-30-
2 J
v
IR gh|
I--40
f—=50:
3DB
-60
-70
[—-80-
-90
F2
FlL
Start 2.4895 GHz 7.95 MHz/ Stop 2.569 GHz

Date: 22.JUN.2022 15:25:35

Ref 0.2 dBm Att 5 dB

*RBW 10 kHz
*VBW 30 kHz
*SWT 3 s

Offset 5.2 {iB

f—=10

I--90:

3DB

Center 2.569 GHz

Tx Channel
Bandwidth 1 MHz

Date: 22.JUN.2022 15:25:52

©Copyright. All rights reserved by CTTL.

200 kHz/

Power

Span 2 MHz

-29.38 dBm

122260785-WMDO03
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122260785-WMDO03

OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.70 dBm

Ref 21.2 dBm “Att 15 dB SWT 1.4 s .618862179 GHz

N

[20 Urr$et 1.4 dB OBW O -2 TH949 KM
ff@p 1 [T1 ogw]
-5_06 dem|[EM
-61875()000 GHz|S¢
bmp [2 [T1 OBW]

UG 13.17 dBm

-61903(0449 GHz

10

N

=
N

f—=10

I--30:
n ) HHM 3DB

-70

Center 2.61 GHz 3.5 MHz/ Span 35 MHz

Date: 22.JUN.2022 15:28:58

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 10 kHz Marker 1 [T1 ]
“VBW 30 kHz -37.19 dBm

Ref 0.2 dBm ATt 20 dB “SWT 3 s 2.620000000 GHz

0.2 Offset 5.2 dB
LIMIT CHECK PAYS

-20
TEST1

3DB
-60

-70

-90
F2

F1

Start 2.62 GHz 100 kHz/ Stop 2.621 GHz

Date: 22.JUN.2022 15:29:38

©Copyright. All rights reserved by CTTL. Page 227 of 272



122260785-WMDO03

® “RBW 1 MHz Marker 2 [T1 ]
*VBW 10 MHz -35.33 dBm
Ref 0.2 dBm Att 20 dB “SWT 3 s 2.626019231 GHz
[Lo.2 Offset 5.2 dB Markdr 1 [T1[]
K LIMIT CHECK |FAIL _g8.18 dBm
LINE TESTHL FAIL 2.621000000 GHz.
-20 LvL
TEST1
TDF
[—-30-
] P
M Y
I--40;
I--50:
30B
-60
-70
[—-80-
-90
F2
F1
Start 2.621 GHz 900 kHz/ Stop 2.63 GHz

Date: 22.JUN.2022 15:30:25

*RBW 10 kHz

*VBW 30 kHz
Ref 0.2 dBm Att 5 dB *SWT 3 s
Offset 5.2 {iB H
~-10
" LVL
M A NN -
DF
I--70-
I--80-
L _g0 3DB
Center 2.621 GHz 200 kHz/ Span 2 MHz
Tx Channel
Bandwidth 1 MHz Power -29.04 dBm

Date: 22.JUN.2022 15:30:42
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LOW BAND EDGE BLOCK-20MHz-100%RB

Att 25 dB

“RBW 500 kHz
*VBW 2 MHz
“SWT 3 s

Marker 1 [T1 ]

-25.65 dBm
2.570000000 GHz

TEST1

LIMEIT CHEEK PASS

I--60

=70

~BO

Date:

Date:

F2

Start 2.569 GHz

22.JUN.2022

15:26:46

100 kHz/
“RBW 1 MHz
*VBW 10 MHz

Att 20 dB

“SWT 3 s

Stop 2.57 GHz

Marker 1 [T1 ]

-24.64 dBm
2.569000000 GHz

LIMIT CHE]

CK PAYS

I--40:

f—=50:

-60

-70

F2

Start 2.4895 GHz

22.JUN.2022

15:27:24

7.95

©Copyright. All rights reserved by CTTL.

MHz/

Stop 2.569 GHz

308

308

122260785-WMDO03
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HIGH BAND EDGE BLOCK-20MHz-100%RB

Date:

Date:

“RBW 500 kHz
*VBW 2 MHz

Att 25 dB “SWT 3 s

Marker 1 [T1 ]

-24.46 dBm
2.620000000 GHz

LIMEIT CHEEK PASS

TEST1

- -60-

~BO

F2

Start 2.62 GHz

22.JUN.2022

15:31:36

100 kHz/

“RBW 1 MHz
*VBW 10 MHz

Stop 2.621 GHz

Marker 1 [T1 ]

-22.40 dBm

Ref 0.2 dBm Att 20 dB “SWT 3 s 2.621000000 GHz
.2 Offset 5.2 dB
LIMIT CHEEK  PAYS
L -20
TEST1

30 g L
--40
--50

-60

-70
—-80

-90

F2

F1

Start 2.621 GHz 2.4 MHz/ Stop 2.645 GHz
22.JUN.2022 15:32:14

©Copyright. All rights reserved by CTTL.

TDF

3DB

3DB

122260785-WMDO03
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122260785-WMDO03

LTE band 41
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 18.62 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.497025641 GHz
20— OFrset 1.4 agf OBW244-358974359 KHZ||
Temp (1 [T1 OBW]
17-11 dem|EM
1o . 5.496969551 GHz || SCL
1 PN Temp |2 [T1 OBW]
. 163 dbm
LvL
2.497193910 GHz
TDF
I--10;
-20
I--30;
w -
M WWAM‘J‘\MPM}JAM.I Sk gt
b had AU
I--50:
-60
I--70:
Center 2.506 GHz 3.5 MHz/ Span 35 MHz
Date: 20.JUN.2022 16:19:44
® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -35.58 dBm
Ref 0.2 dBm Att 20 dB “SWT 3 s 2.495991987 GHz
0.2 Offset 5.2 dB
LIMIT CHECK  PASS
1o =
1 RM
waxH I . "
TEST1 ’
TDF
—-30-
1
--40 Ve y\N\/V\N\NVM
Wmﬂ'\’\/""
MW‘MV\'—‘““ “M
--50
3DB
-60
-70
—-80-
-90
F2
F1
Start 2.495 GHz 100 kHz/ Stop 2.496 GHz

Date: 20.JUN.2022 16:20:25
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“RBW 1 MHz
*VBW 10 MHz

Marker 2 [T1 ]
-31.98 dBm

Ref 0.2 dBm Att 20 dB “SWT 3 s 2.489993590 GHz
0.2 Offset 5/2 dB Markdr 1 [T1
LIMIT CHEEK  FAIL 4.
LINE TESTL FAIL 2.49500
TEST1 ,»”/’//
2 N J—»~"*’

--30 - — ———
--40
--50

-60

-70
—-80-

-90

F2
F1
Start 2.4895 GHz 550 kHz/ Stop 2.495 GHz
Date: 20.JUN.2022 16:21:09
“RBW 10 kHz
“VBW 30 kHz
Ref 0.2 dBm Att 5 dB “SWT 3 s

Offset 5.2 {iB

f—=10

I--90:

Center 2.495 GHz

Tx Channel
Bandwidth

Date: 20.JUN.2022 16:21:25

200 kHz/

1 MHz Power

©Copyright. All rights reserved by CTTL.

Span 2 MHz

-25.30 dBm

3DB

122260785-WMDO03
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OBW: 1RB-high_offset

122260785-WMDO03

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 17.80 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.688974359 GHz
20 Offset I.4 dB OB 28044871949 RAZ]|
Tpmp (1 [T1 OBW]
-3_04 dem|EN
e 2.688750000 GHz | SCL
1 PK mp [2 [T1 oBW]
A 17.21 dem
Lo LVL
2.689030449 GHz
TDF
--10
-20
--30
308
L e Aﬂ..lum [RITTRIYI e Y LAMI’UJ\ lWA«.I'LI
Oy Sy Apem TR R e A e M RaA
--50
-60
-70
Center 2.68 GHz 3.5 MHz/ Span 35 MHz
Date: 20.JUN.2022 16:22:00
® “RBW 10 kHz Marker 1 [T1 ]
“VBW 30 kHz -33.52 dBm
Ref 0.2 dBm Att 20 dB “SWT 3 s 2.690000000 GHz
0.2 Offset 5.2 dB
LIMIT CHECK  PAgs
4 [ A ]
SGL
1 RM
MAXH
-20 LvL
TEST1
TDF
=30
M
| 0 [
- R e T
.-‘,J;_V\n~__.~.,,¢_‘",ivwﬁ‘_dh‘“'n_-<_ﬂ/_w‘tﬂA‘b~v7
--50
308
-60
-70
--80.
-90
F2
F1
Start 2.69 GHz 100 kHz/ Stop 2.691 GHz
Date: 20.JUN.2022 16:22:41
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122260785-WMDO03

® “RBW 1 MHz Marker 2 [T1 ]
*VBW 10 MHz -32.23 dBm
Ref 0.2 dBm Att 20 dB “SWT 3 s 2.697951923 GHz
Ko.2 Offset 5.2 dB Markdr 1 [T1[]
LIMIT CHECK |FAIL ~2.03 dBm
LINE TESTHL FAIL 2.691000000 GHz
-20 LvL
TEST1 \J\
TDF
2
[—-30-
MH‘___“ Y
I--40;
I--50:
30B
-60
-70
[—-80-
-90
F2
F1
Start 2.691 GHz 900 kHz/ Stop 2.7 GHz

Date: 20.JUN.2022 16:23:27

“RBW 10 kHz
*VBW 30 kHz
Ref 0.2 dBm Att 5 dB “SWT 3 s
Offset 5.2 {iB H

f—=10

3DB

I--90:

Center 2.691 GHz 200 kHz/ Span 2 MHz

Tx Channel
Bandwidth 1 MHz Power -26.09 dBm

Date: 20.JUN.2022 16:23:44
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122260785-WMDO03

LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz -22.94 dBm

Ref 5.2 dBm ATt 25 dB “SWT 3 s 2.495998397 GHz

o} LEMET-CHEEK PASS

-20

- -60-

F2
~BO

Start 2.495 GHz 100 kHz/ Stop 2.496 GHz

Date: 23.APR.2022 14:08:12

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -21.09 dBm

Ref 0.2 dBm ATt 20 dB “SWT 3 s 2.494964744 GHz

LIMIT CHECK PAYS

1
ﬁumr”’l LvL

--40

308
-60

-70

F2

Start 2.4895 GHz 550 kHz/ Stop 2.495 GHz

Date: 23.APR.2022 14:08:50

©Copyright. All rights reserved by CTTL. Page 235 of 272



HIGH BAND EDGE BLOCK-20MHz-100%RB

“RBW 500 kHz
*VBW 2 MHz

Att 25 dB “SWT 3 s

Marker 1 [T1 ]

-20.78 dBm
2.690000000 GHz

LIMEIT CHEEK PASS

I--60

=70

~BO

F2

Start 2.69 GHz

Date: 23.APR.2022

14:10:44

100 kHz/

“RBW 1 MHz
*VBW 10 MHz

Att 20 dB “SWT 3 s

Stop 2.691 GHz

Marker 1 [T1 ]

-18.71 dBm
2.691000000 GHz

LIMIT CHECK PAYS

--30

TEST1

I--40

I--50

-60

-70

F2

Start 2.691 GHz

Date: 23.APR.2022

14:11:22

2.4 MHz/

©Copyright. All rights reserved by CTTL.

Stop 2.715 GHz

3DB

3DB

122260785-WMDO03
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LTE band 66

OBW: 1RB-low_offset

@

Date:

“RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.87 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.711081731 GHz
[ 207 Offset 0.4 dsf, OBWZH0.44871/949 KHZ
Temp |1 [T1 OBW]
14.14 dBm
10
1.710969551 GHz
Temp 2 [T1 OBW]
Lo -5.22 dBm
2 1.711250000 GHz
-10
-20
--30
-40
N‘]WWU““J“’M WM/JNWN&MH W s AL UM/*
--50
--60
-70
Center 1.72 GHz 3.5 MHz/ Span 35 MHz
20.JUN.2022 15:56:03
“RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz -42.52 dBm
Ref 20.8 dBm “Att 20 dB SWT 200 ms 1.710000000 GHz
20" Offset 0.4 dB
10
-0
-10
D1 -13 dBm
-20
- 30 \M
SWP| 100 off 100 \
_40 1
--50
OT// WU VSR SO
--60
-0 Fp
F1
Center 1.71 GHz 500 kHz/ Span 5 MHz

Date:

20.JUN.2022 15:

57:17
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3DB

3DB

122260785-WMDO03
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122260785-WMDO03

OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 15.79 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.778974359 GHz
20~ Offset 0.8 dB8 OBWZH0 . 448711949 KHZ
TeEp (1 [T1 OBW]
10 -5_63 dem|[EM
1.77875(0000 GHz|SG
1 PK Temp |2 [T1 OBW]
1 |1.779030449 GHz|
TDF
-10
-20
[—-30-
3DB
I--50:
I--60:
-70
Center 1.77 GHz 3.5 MHz/ Span 35 MHz
Date: 20.JUN.2022 15:57:52
® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -42.79 dBm
Ref 20.8 dBm “Att 20 dB SWT 200 ms 1.780000000 GHz
[ 207 Offset 0.§ dB
1 RV
AVG
o LVL
TDF
-10
D1 -13 ¢Bm
-20

I--30
M’ 100 off 100 e
-40 1

-5 e VSNV WPURPSIYE NN

[~-60:

-7 F2
518

Center 1.78 GHz 500 kHz/ Span 5 MHz

Date: 20.JUN.2022 15:59:06
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122260785-WMDO03

LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 39.71 dBm
Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.710000000 GHz
|20~ Offset 0.g dB
1 RM
AVG o L omnmam]
o LvL
TDF
-10
D1 -13 ¢iBm
-20
I--30:
SWP| 100 off 100 t// 30B
-40 NSST SN
AU BTSN PSR
I--50
I--60
-0 R
F1
Center 1.71 GHz 2 MHz/ Span 20 MHz
Date: 23.APR.2022 13:39:48
o,
HIGH BAND EDGE BLOCK-20MHz-100%RB
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 35.85 dBm
Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.780000000 GHz
[ 207 Offset 0.§ dB
1 RM
AVG) M‘AJ,,»\N,~VWM—\,VJAAWMAmukhﬁdnvAunbvn\
o LvL
TDF
-10
D1 -13 ¢iBm
-20
I--30-
SWP| 100 off 100 \L -
Pt -
-40
=50
--60-
-7 F2
L
Center 1.78 GHz 2 MHz/ Span 20 MHz

Date: 23.APR.2022 13:41:18
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LTE band 71

OBW: 1RB-low_offset

@

Date:

“RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 14.76 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 s 664.081730769 MHz
20 Offset 0.8 dB1 0BW2d0.448717949 kHz
1 Temp |1 [T1 OBW]
10 11.85 dBm|/[IEM
663.969551282 MHz | SCL
Temp |2 [T1 OBW]
o =7-53 demf
> 664 .250009000 MHz
TDF
I--10. / \
t--20; / '\\
I--30.
/ h 3DB
:A_FAIGMAMJAAMMJ‘ JI'ANJ Wb\ uﬂ-\HNJH JH{/"AI .H'.IAJIUM U\M{N\A '} ||N*h \J"
-50
-60
--70.
Center 673 MHz 3.5 MHz/ Span 35 MHz
20.JUN.2022 15:10:57
“RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -37.93 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 662.967948718 MHz
20 Offset 0.5 dB
10 =
o LvL
TDF
I--10.
D1 -13 ¢iBm rH‘ M‘
20 )
L _30 m
SWP| 100 off 100 1 -
o hlwuwwmuwvfnmr
-50
-60
--70.
FR
F1
Center 663 MHz 500 kHz/ Span 5 MHz
20.JUN.2022 15:11:15

Date:
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.73 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 s 696.974358974 MHz
20 Offset 0.8 dB OBW2d0.448717949 kHz
THAp |1 [T1 oBwWl
-4
10 .76 dBm
696750000000 MHz
1 PK bmp (2 [T1 OBW]
! 697.030448718 MHz
--10 / \
[--20- / \
~-30. f

L 0 i ]
Ul g s ol

-60

=70

308

Center 688 MHz 3.5 MHz/

Date: 20.JUN.2022 15:11:51

HIGH BAND EDGE BLOCK-1RB-high_offset

“RBW 30 kHz
*VBW 100 kHz

Span 35 MHz

Marker 1 [T1 ]
-37.22 dBm

Ref 20.5 dBm “Att 20 dB SWT 25 ms 698.024038462 MHz
20 Offset 0.5 dB
10
1 RM|
AVG
o

-60

f—=70

Center 698 MHz

Date: 20.JUN.2022 15:12:09

©Copyright. All rights reserved by CTTL.

Span 5 MHz

122260785-WMDO03
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122260785-WMDO03

LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 44 .40 dBm

Ref 20.5 dBm ALt 20 dB SWT 25 ms 662.983974359 MHz

20 Offset 0.§% dB

10 =
1 Rw|
AVG]
G LvL
(MR ARAPNSNerd|
I--10

D1 -13 ¢iBm

(—-30-
Swp 100 off 100 ﬂwﬂwf -

-50
-60
~=70
Fe
F1
Center 663 MHz 500 kHz/ Span 5 MHz

Date: 24.APR.2022 09:47:10

HIGH BAND EDGE BLOCK-20MHz-100%RB

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 44 .82 dBm

Ref 20.5 dBm ALt 20 dB SWT 25 ms 698.024038462 MHz

20 Offset 0.§% dB

10 =
1 Rw|
AVG]
G LvL
AN A T
TOF
l--10

-50
-60
~=70
F2
518
Center 698 MHz 500 kHz/ Span 5 MHz

Date: 24.APR.2022 09:48:41
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122260785-WMDO03

LTE CA Band 41C
Only the worst case result is given below
OBW: 1RB-low_offset

—-50

T

-60

Center 2.4985 GHz

Date: 6.JUN.2022 11:07:57

500 kHz/

LOW BAND EDGE BLOCK-15MHz+15M-1RB

®

Ref 15.2 dBm

Attt

*RBW 10 kHz
*VBW 50 kHz

20 dB *SWT 3 s

Span 5 MHz

Marker 1 [T1 ]
-44 .50 dBm

2.495984000 GHz

Offset 5.2 dB

10

“fo

REM1

[—-80-

Start 2.495 GHz

Date: 6.JUN.2022 11:08:40

©Copyright. All rights reserved by CTTL.

100 kHz/

Stop 2.496 GHz

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 5.20 dBm
Ref 21.2 dBm “Att 15 dB SWT 200 ms 2.496785256 GHz
T207OTffset I.7 dB OBWZGA- 423074923 RAZ||
Temp [1 [T1 Ofw]
-12.06 dBm
0 1 2.496721154 GHz
1 P Temp |2 [T1 OBW]
Lo I‘“I -1%.45 dnfl
2.496985577 GHz
TDF
~-10 1
} \ﬁz
—-20

308
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122260785-WMDO03

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 5 MHz -13.83 dBm
Ref 15.2 dBm *Att 20 dB “SWT 3 s 2.495000000 GHz
offset 5.3 dB “
—10:
“o
LVL
—-10
TDF
0 /
REM1
-30 ,//////
——40 DB
BONY RS AVl
—-50:
—-60
—-70
-80
Start 2.4895 GHz 550 kHz/ Stop 2.495 GHz

Date: 6.JUN.2022 11:09:22
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122260785-WMDO03

OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 4.61 dBm
e - m Tt ms - S 1z
Ref 16.2 dBi A 25 dB SWT 200 2.689158654 GH
Offset 1.2 dB OBW288.461534462 kHz
-10- Temp 1 FT1 ORWY
_03 dem|IEM
385 GHz
o] g
-98 dBm Ll
846 GHz|
I--10-
TDF
il
-20

|30 ,
)NNFNf ‘\MkMN 3DB

(-60

=70

-80

Center 2.6875 GHz 500 kHz/ Span 5 MHz

Date: 6.JUN.2022 11:10:16

HIGH BAND EDGE BLOCK-15MHz+15MHz-1RB

® “RBW 10 kHz Marker 1 [T1 ]
“VBW 50 kHz -43.94 dBm

Ref 15.2 dBm *Att 20 dB “SWT 3 s 2.690002000 GHz

Offset 5.2 dB
10

—-20
REM1

—=30:

—=70:

—-80

Start 2.69 GHz 100 kHz/ Stop 2.691 GHz

Date: 6.JUN.2022 11:10:58
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@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 5 MHz -12.62 dBm
Ref 15.2 dBm 20 dB “SWT 3 s 2.691000000 GHz
offset 5.2 dB
10
1 RV
10
& —_
i\.}
REM1
T ‘\\L\H«\&ku‘
--40
MRS T v WYY VN A DU A N
=50
(—-60
=70
-80

Start 2.691 GHz

Date: 6.JUN.2022 11:11:40
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900 kHz/

Stop 2.7 GHz
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LOW BAND EDGE BLOCK-20MHz-100%RB

®

Date:

Channal Power

Date:

©Copyright. All rights reserved by CTTL.

Ref 15.2 dBm

“ At

“RBW 1 MHz
“VBW 5 MHz

20 dB “SWT 3 s

Marker 1 [T1 ]

-10.59 dBm

2.496000000 GHz

“-0

Ooffset 5.2 dB

—10

—=10-

vvvvvvvvvva«~v~v~w1NWYVVYV“

REM1

—-40

—-50:

—-60

—=70:

-80

Start 2.495 GHz

6.JUN.2022 11:12:55

Ref 25.2 dBm

100 kHz/

*“RBW 10 kHz
VBW 30 kHz

Att 25 dB SWT 3 s

Stop 2.496 GHz

[2o—offeet 5248

10
O

_

-60

-70

Center 2.496 GHz

Tx Channel
Bandwidth

6.JUN.2022 11:13:

200 kHz/

1 MHz Power

Span 2 MHz

-29.93 dBm

122260785-WMDO03
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122260785-WMDO03

® “RBW 1 MHz Marker 1 [T1 1]
“VBW 5 MHz -28.08 dBm

Ref 15.2 dBm “Att 20 dB *SWT 3 s 2.495000000 GHz

offjet 5.2 dB ‘

G o

=10

-20
REM1 1

~30 /

[~-40 3DB

-50

—-60:

=70

-80

Start 2.4895 GHz 550 kHz/ Stop 2.495 GHz

Date: 6.JUN.2022 11:13:59
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HIGH BAND EDGE BLOCK-20MHz-100%RB

®

Date: 6.JUN.2022 11:15:44

Ref

15.2 dBm

~ AL

20 dB

“RBW 1 MHz
“VBW 5 MHz
“SWT 3 s

Marker 1 [T1 ]
-10.32 dBm
2.690000000 GHz

10

Offset 5.2 dB

l

LVL

-20

-30-

REM1

I--40

—-50-

=70

-80

Start 2.69 GHz

Ref

15.2 dBm

“ ALt

100 kHz/

20 dB

*RBW 1 MHz
*VBW 5 MHz
SWT 3 s

Stop 2.691 GHz

Marker 1 [T1 ]
-26.25 dBm
2.691000000 GHz

“fo

10

Offset 5.2 dB

122260785-WMDO03

=60

=70

=80

Start 2.691 GHz 11.9 MHz/ Stop 2.81 GHz

Date: 6.JUN.2022 11:16:25
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